DID YOU CartPros directs you to the right part g th

. using the part  GET STARTED
numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com
KNOW? our search box and it will find the part you are looking for. HERE P 605524

EZG0O)

A Textron Company

SERVICE PARTS MANUAL

GASOLINE POWERED FLEET GOLF
CARS & PERSONAL VEHICLES

ISSUE DATE : June 2006

24CARTPROS



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

GASOLINE POWERED
FLEET GOLF CARS &
PERSONAL VEHICLES
FLEET GOLF CAR

FREEDOM™
FREEDOM™ SE
FREEDOM™ LE
FREEDOM™ HP

FREEDOM™ HP SE
FREEDOM™ HP LE
SHUTTLE™ 2+2

STARTING MODEL YEAR 2006+

E-Z-GO Division of TEXTRON, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the infor-
mation contained in this manual is subject to change without notice.

E-Z-GO Division of TEXTRON, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O0.BOX 388, AUGUSTA, GEORGIA USA 30906-3852

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

B LA numbers from this manual. Enter the part number into GET STARTED .
KNOW? bers from th I. Enter the part number int —> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page i Service Parts Manual L CARTPROS
O¥0 )



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? numbersm;n this Ta_rliluﬁl-dE?;er thle part nulmbker o HERE —3 https://CartPros.com/f.html
. our searc X anda it wi n Epar yCIU are 00| |nE or.
TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ... e e Y,
ILLUSTRATED PARTS BREAKDOWN . . . . .. e e s e, vii
ACCELERATOR . . e A-1
AR FILTER . . oo e B-1
BODY - FRONT . .o e e e e C-1
BODY - MID SECTION . . . .. e C-5
BODY - REAR . . oo C-7
BODY - FOOTREST . . . e e e C-11
BODY - ACCESSORIES . . ..o e C-13
BODY - ACCESSORIES CONTINUED . . . . ..o e, C-15
BODY - ACCESSORIES CONTINUED . . . ..ottt e e e e e e e e C-17
BRAKES . . . e D-1
CARBURETOR AND CHOKE . . . ..o e e e e E-1
CLUT CH . .. e F-1
DIRECTION SELECTOR. . . .\ttt e e e i G-1
ELECTRICAL SYSTEM. . . .. e e e H-1
ENGINE 9 HP AND MUFFLER . . . ..o e e e e s J-1
ENGINE 11 HP AND MUFFLER . . . . .. e e J-3
ENGINE MOUNTING. . . ..o e e e s s, K-1
FRONT SUSPENSION AND STEERING . . .. .. e e L-1
FUEL SYSTEM - CALIFORNIA REQUIREMENT . . .. .o s, M-1
FUEL SYSTEM . . e e e M-3
REAR AXLE . . . N-1
REAR SUSPENSION . .. e e P-1
SEATING AND BAG HOLDER - GOLF CAR. . . .. .o s Q-1
SEATING - SHUTTLE 242, . . oo e e e e e e e e e Q-3
SEATING - CONVERTIBLE CARRIER . . . . .. s Q-7
STARTER / GENERATOR . ..o e e R-1
TOW BAR - PERMANENT . . .o e e S-1

Service Parts Manual :;JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? numbersm;n this Taqluﬁl-dEllter thle part nulmbker o HERE —3 https://CartPros.com/f.html

. our searc X and ikwi n Epar yCIU are 00| |ng or.
TABLE OF CONTENTS

SECTION Page No.
TOW BAR - CASUAL. . . o e S-5
WEATHER PROTECTION - GOLF CAR. . . ..o e s T-1
WEATHER PROTECTION - SHUTTLE 242 . . ... e e T-7
WHEELS AND TIRES . . . . e U-1
OPTIONS/ACCESSORIES . . .. e e APPENDIX A-1
SPECIALTY PRODUCTS . . .o s e APPENDIX B-1
INDEX OF MAJOR COMPONENT S . ..o e e e INDEX-1

Page iv Service Parts Manual -_::GL CARTPROS
O¥0



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
®* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
® Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
® Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

® Contains a listing of parts (excluding hardware) grouped by part description and indicates on which page(s) they
can be found.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual :;JOQGCARTPROS



CartPros directs you to the right part using the part
?(I[H%J W-) numbers from migmanual. Entgr thllapar‘t nugmber [iJ:ro GET ::‘::TED ﬁ, httpSZ//CartPros.Com/f.html

# oursearch box and it will find the part you are looking for.

HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

® Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

® From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
® Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

® Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying
description for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -;Q‘CARTPROS
O¥0



DID YOU CartPres directs you to the right part using the © Pa"  GET STARTED
- bers from this LB e bt i —3p htitps: rtPros.com/f.html
KNG‘N" ::Jm mhﬁg’ dﬁ“ﬁﬂw d the par wp ulm kin gr HERE ps:/iCa 0s.com/

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual 'OQSCARTPROS



CartPros directs you to the right part using the part
?(“ﬁ?lj' W') numbers from this manual. Enter the part number into GET ::::TED ﬁ— httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. _

RefAcl 2-1

Page A-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N 0 W-, numbers from this manual. Enter the part number into
.

our search box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

ACCELERATOR

HERE

Ref Acl 2-2

1 - Includes Items 3 - 45

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part

K N OW’, numbers from this manual. Enter the part number into
# our search box and it will find the part you are looking for.

G“::::“D—)- https://CartPros.com/f.html

ACCELERATOR

To
Carburetor

!

]
&

Ref Acl 2-3

Timing
Belt Cover
on Engine

Page A-3

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72717-G04 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3= 45) ......ovvoeeereeereeeeeeeeeeeeane. 1
2
3 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7)................ 1
4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6)................ 1
5 15766-G1 OVAL RIVET, 3/16" X 7/16" LG -..eeeeeeeeeeeeeeeeesee s 6
6 27512-G01 ACCELERATOR PEDAL PAD......oeiveeeeeeeeeeeeeeeeeese oo 1
7 * ACCELERATOR PEDAL........veeveeeeeeeeeeeeseeesesseesese e eeeeeeseseseseee. 1
8 17838-G1 NYLON BUSHING ..o eee e nne 3
9 74432-G01 PEDAL PIVOT PIN ..ot eeseee e ee e eeeeesne 1
10 12064-G6 PUSH NUT, 9/32" ..ot eeee e e eeeeenee 1
11 10386-G3 CLEVIS PIN, 5/18" X 13/18" LG «.verveeeeeeeeeeeeseeeeeesseeseeesseeseeeseeeseeesesesseeeenes 1
12 17255-G1 TEFLON WASHER, 5/16" ......ceoeeeeeeeeeeseeeseeeeeeeeeeeeeeeeeseesesseee s 1
13 10387-G3 COTTER PIN, 3/32" X 3/4" LG c.oveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseesee e e 1
14
15
16 10385-G4 CLEVIS YOKE (ADJUSTABLE).........ooveeeeeeeeeeeeeeeeeeeeeeseeeseee s seeeeneeenes 1
17 | 00532-G4 NUT, 5/16 = 24 ..o ee e enee 2
18 72072-GO1 ACCELERATOR ROD .......oeveeeeeeeeeeeeeeeeseeseessee e e eeseseseeeseseseeeeees s 1
19 17677-G2 SPRING RETAINER, 3/8" ... oveeveeeeeeeeseeereeeeeseeeseesseesseesseeseeeseeeseseseseesseeeees 1
20 | 73046-GO1 COMPRESSION SPRING .....oeoveeeeeee e eeeeeeeeeeeeeeeeeeeseeeeeeeseee e seneeeees 1
21 17979-G1 ACCELERATOR ROD BUSHING...........oveeveeeeeeeeeeeeeeeeeeseeseeeeeeeeseesseeneee 1
22 17677-G1 SPRING RETAINER, 1/2"......coeeieeeeeeeeeeeeeeeeeeeeseeeeeseeee e seseeeeeeeees 1
23
24
25 72716-GO1 MICRO SWITCH CAM ... seeeeene. 1
26 | 00487-G3 SETSCREW, 1/4 = 20 X 3/8" LG ..eeeeeeeeeeeeeeeeeeeeeeseeeeeeeseee s seeeeseeeeees 1
27 15126-G1 LOCK NUT, 5/16 = 24...eoeeeeeeeeeeeeeeeeseeeeeeeeeseeseeeee s es e seeeeeseseseeenee 1
28 | 25853-G03 PEDAL BOX AND COVER ......veeeeeeeeeeeeeeeeeeeeee e eee e eeeeeene. 1
29 01051-G01 SCREW, #8 - 16 X 1/2" LG -eeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeseseeeseeees s 4
30 | 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) ...eoveeeeeeeeeeeeseeereeeeeene 2

Service Parts Manual %CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32 25861-G01 MICRO SWITCH ...ttt 1
33 01050-G01 SCREW, #4 = 20 X 5/8" LGi......voveveeeeeeeeeee e ee e 2
34 72201-G04 WIRE HARNESS (PEDAL BOX) w...vovviieeececeeeeieie e 1
35 17313-G1 FLEX LOOM (BULK).....cocuiuimiiiieietciceceee et AR
36 17618-G1 WIRE TIE o oottt ettt en s aee 2
37

38 72713-G01 ACCELERATOR CABLE ......ooiieeeeeeceetcte et 1
39

40 72706-G01 ACCELERATOR CABLE BUSHING........c.cocvoueteueeeeeeeeeeeeeeeeeeee e 1
41 72707-G01 COMPRESSION SPRING ......cocuiueieeeieeeteteeeeeseeeeeeeeeteseass s s s 1
42 25727-G02 CUP WASHER, 3/16" .....coveuereeeieieeeeeeeeeeeeeeae et 1
43 00734-G5 LOCK NUT, #10 = 32ttt 1
44

45 70116-G02 ACCELERATOR PEDAL BRACKET ......oovitieeeeeeeeeeteeeeee e en e 1
46 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ...cvvveeeeeeeeeeeeeeeececaee e 4
47 70135-G01 PEDAL PIVOT COVER ......ooiicececeeeeeeeeee ettt 1
48

49 72701-G02 | ACCELERATOR CABLE MOUNTING BRACKET .....ccoeeuieeeeieeeeetce e 1
50 26830-G01 LOCK NUT, M8 X 1.25 MM ......cocuiuirriieeeierieeeeeeeeeeeeaeae e 2
51 72703-G02 | THROTTLE CABLE MOUNTING BRACKET ......ocooviviieveieeeeeeeeee et 1
52 26830-G01 LOCK NUT, M8 X 1.25 MM .......ocuiuiuereeeeeteteeceeee et asaes s seaes s aeans 2
53

54

55 72708-G01 GOVERNOR ARM ...ttt ettt es et s st s 1
56 26830-G01 LOCK NUT, M8 X 1.25 MM .......cocuiuiuereeeeeeteteeceeee e eaeieaee s seaes st aeans 1
57

58

59

60

Page A-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
™ numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
K r‘a G ""J? our search box and it will find the part you are looking for. HERE p

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ACCELERATOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 72055-G01 ACCELERATOR CABLE BRACKET ......oiiiiiiieeeiesee et 1
62 17618-G1 WIRE TIE <. e s s 1
63
64 74457-G02 GOVERNOR COVER/LABEL ASSEMBLY (INCLUDES ITEMS 65, 66) ............ 1
65 72705-GO1 GOVERNOR COVER ..ottt 1
66 24880-G01 LABEL (WARNING - GOVERNOR).......cccciiiiiiiieniie et 1
67 00915-G1 BONDED WASHER, 1/4" ... e e 2
68 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......cccooiiiiiiii e 2
69
70 72714-GO1 THROTTLE CABLE ... oottt 1
71 17618-G1 WIRE TIE .. ettt et e e nnne s 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
9 numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

AIR FILTER

10 - Includes ltems 11 - 15

Carburetor

16

Front of Vehicle

o

Page B-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU

K r"a () VJ’:’ numbers from this manual. Enter the part number into

CartPros directs you to the right part using the part GET STARTED

——> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE _

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75878-G02 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR) .......cccceecvieunnne. 1
2 12547-G3 BOLT, M6 X TMM X 20MM LG .....cuiiiiiiiiiiesieetee et e 1
3 00664-G7 LOCK WASHER, 1/4" ...t 1
4 00559-G7 WASHER, 174" < e 1
5 00415-G2 BOLT, 1/4 =20 X 1 1/4" LG ..o e 2
6 00559-G7 WASHER, 1/4" .. et 2
7 14390-G4 LOCK NUT, 1/4 = 20 ...ttt e 2
8 14601-G11 RIVET oo 2
9 00915-G1 BONDED WASHER ...t 2
10 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 15) ............... 1
11 72598-G01 AIR CLEANER CANISTER .....oi it 1
12 72599-G01 AIR CLEANER COVER ..o e 1
13 72604-GO1 AIR CLEANER LATCH ... 2
14 28462-G01 AIR CLEANER DUST COLLECTOR .....oiiiiiitieeiieniee e 1
15 28463-G01 AIR CLEANER ELEMENT ....ooiiiiii e 1
16 11391-G7 HOSE CLAMP ...t e e 1
17 72592-G01 HOSE (AIR FILTER TO CARBURETOR) ......ociiiiieieieeree e 1
18 11391-G6 HOSE CLAMP ...ttt ettt st nr e 2
19 26727-GO1 CARBURETOR GASKET ....oii et 2
20 74498-G02 CHOKE / THROTTLE BRACKET ......eoiiie e 1
21 604117 CHOKE / THROTTLE COVER.......ooiiiiiiiieee et 1
22 72591-GO1 CARBURETOR ADAPTER ... oo 1
23 72151-GO1 POV HOSE ... e 1
24 23726-G11 CARBURETOR MOUNTING SPACER........cocoiiiieiiieee e 4
25 00664-G7 WASHER, 1/4" . e 2
26 13632-G1 NUT, MB X e e 4
27 72605-G01 CARBURETOR BAFFLE ...t 1
28 72514-G01 STUD .. e e e 2
29 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM .......coiiiiiiiiiiieiee e 2

Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
ﬂ[ﬁoouw, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE _

1 -Includes Items 2 - 5

Section \\‘
( \\\\\ \\T\

[ C
\ \m\“\\\\
)

o)

25 // V== || ) - A
oL \\:\ oS \\/{%

—

Drilling
Screws

Drilling ‘
Screws P

Ref Bod 2-1

Page C-1

Service Parts Manual

Z%CARTPROS



DID YOU

CartPros directs you to the right part using the part

~ r"a()ij numbers from this manual. Enter the part number into
K, # oursearch box and it will find the part you are looking for.

BODY - FRONT

G“:::'E‘TED—)- https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2-5).....vveeveeeeene. 1
2 71153-GO1 DEFLECTOR (PASSENGER SIDE) .......cveeeeeeeeeeeeeeeeseeseeeeeeeseeeeeeeeeene. 1
3 71154-GO1 DEFLECTOR (DRIVER SIDE).......eeoeeeeeeeeeeeeeseeeseeseeeeeeeseeeeeeeseesseeesesse. 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LG ....veoveeeeeeeeseeeeeeeeeeseeeseeeeeeeseeseeseeeesee s 6
5 71158-GO1 INSTRUMENT PANEL INSERT (4 CUP HOLDER) ....ovveveeeeeeeesee e, 1
6
7
8 Z1115-GOT | VINYL TRIM oo e ee e 2
9 71055-G01 | RIVET, 3/16" X 1" LG (ALUMINUM) ..o 10
10
11
12 | 71418-GO1T | SPLASH PANEL ..o eeeeeee e ee e see e see e 1
13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ...veeeeeeeeeeeeeeeesee e 5
14
15
16 603872 LABEL (SAFETY) ..o eeeeeeeeeeeeeee e se e ese e ee e ee e 1
17
18 | 74443-GO1 | LABEL (ANTI-ROLLBACK) ......oveieeeeeeeeeeeeeeeeeseeeeeeeeeeseseeeseeeeeeseese e 1
19
20
21
22 | 01088-GO1 | BOLT, 1/4 = 20 X 11/16" LG cv.reereeeeereeeeeeereeeeeeeeeeeseeeeeee e seseseseeeeeeeeeee. 4
23 16469-G1 WASHER, 1/4" ...t e et se e e s e s es e es e se s s eeseseees 2
24 | 01057-GO1 | RIVET, 1/4" X 1" LG eervereeoeeeeeeeee e seeeeeeeeeeeeeeeeeeeeseeeee e e 2
25 | 27166-G04 | FRONT SHIELD w..oovomeeieeieeeeeeeeee oo eeeseeeee e e eeeeeeseees s eeeeeee 1
26 | 70725-G02 | FRONT SHIELD BRACE ... ioieeeieeeeeeseeeeeeeeeeeeeeeseeeeseeeseessesseeseee e seeseeeeenee 2
27
28
29 | 71051-G** COWL.. e e et e e eeeeee e e e se e 1
30 | 71055-GO1 | RIVET, 3/16" X 1" LG (ALUMINUMY) w....oieeieeeeeseeeseeeeeeeeeeeeeseeeeeeeeseeeeeee s 9

Service Parts Manual

ZLCARTPROS




CartPros directs you to the right part using the part
?(I[;"E‘Ei}j g'gvr-j numbers from thiglmanual. Entgr thpe part nugmber Ii)r‘:lo GET ::‘:ERTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

our search box and it will find the part you are looking for.
BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 10570-G11 | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....e.veeveeeeeeeeeeeeeeeeeeeeseesseseeenenas 2
32 71056-G01 | BOLT, 5/16 = 18 X 5/8" LG w.eervereeeeeeeeereeeeeeeeeseeeseeeseesessee s se e seeeeeesesesne 4
33 | 00570-G2 WASHER, 5/16......veeeeeeeeeeeseeeseeseeesseeseeeee e se e eeeeseeeeeseesseeeseeesees s s s eess e eeseesees 4
34 | 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) ..o 2
35 00571-G2 WASHER, 5/16" .....veoveeeeeeeeeeee e seee e e e ee e eeseeeeeeeeeeseeeeees e ee e se s 2
36
37 | 71037-G02 | E-Z-GO NAMEPLATE (GOLD) .....ooveieeeeeeeeeeeeeeeeseeeeeeesseeeee s seeeseseeeseseeeesne. 1
38 | 71597-G01 | NUT, SELF-THREADING, 5MM STUD X 10MM HEX......o.. oo, 2
39
40
41
42
43
44
45 74239-G01 | INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT ....oovereeerereeeseeeeenenone. 1

Page C-3 Service Parts Manual FLCARTPROS
©¥0 )



CartPros directs you to the right part using the part
?{?“3‘?}] ij numbers from thiglmanual. Entgr thpe part nugmber Ii)r‘:lo GET ::‘:ERTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

# oursearch box and it will find the part you are looking for.
BODY - FRONT

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
numbers frem this manual. Enter the part number into ﬁ» https://CartPros.com/f.ntm
K N OW? our search box and it will find the part you are looking for. HERE P rtPros.com/f.html

BODY - MID SECTION

Ref Bod 2-2

Page C-5 Service Parts Manual .;3 c ARTPROS
“O¥0



DID YOU CartPros directs you to the right part using the part
B *» numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a () VJ A our search box and it will find the part you are looking for. HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BODY - MID SECTION

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 70662-G01 | UPPER FLOORPAN .........orvvveoreeeeirsssssssssssssssssesssssssssssssssssssssssssssssssssensesnos 1
2 70451-G01 | LOWER FLOORPAN ........coirvveeoreeeoneesssesesssesssssesesssssesssesessssssssssssesessssanessnnn 1
3 70452-G01 | ACCESS COVER ......cvoeeoeeeeoeeeeeoeeeseeseeseseesessesesessssssesssseessssssssssssnesss s 1
4 14601-G11 | RIVET, 3/16" X 9/16" LG (ALUMINUM) .......rrvvvrrmreerrmeeesrneecssseeeseseeesneess 16
5 70995-GO1 | FLOORMAT ....coooomiveeeececssseeesese s 1
6 70995-G02 | FLOORMAT WITH HORN HOLE .........covooeveeoeeeeseeseesseseseesoesesssee e 1
7
8
9 70440-G04 | SEAT FRAME ....ooomovooieeeeiseessesssssesssssssssssssssssessssssssessss s ssssss s 1
10 | 00715-G2 BOLT, 5/16 - 18 X 4/5" LG .ovooomveeereeeeceseseeessoessseeessssssesessse e 2
11
12
13 | 600496 BATTERY TRAY ...ooooiiveoeesioesssssesssssesessssesss st 1
14 | 70244-G03 | SPLASH PANEL ......ooorvooecveoeeeeeoeeeeeeeeeseeeeseeeessses s es s eseesn 1
15 | 00715-G2 BOLT, 5/16 = 18 X 4/5" LG .cveeoomveeerreeeeeeeeeeeeeseeeeeseoseeeseesesessseeesss s 4
16
17
18 | 71812-GO1 | FENDER LINER (PASSENGER SIDE)........ccoovveereeeerreeeereoeeeeesessesesieseseseee 1
19 | 71812-G02 | FENDER LINER (DRIVER SIDE).......o.oireoeeerereeeeereseseseseesesesseseeesenessesnesses 1
20 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG .....oooomrveeeneeeoeesessesessssssesssnessssnssssons 8

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
# oursearch box and it will find the part you are looking for. HERE

BODY - REAR

1 - Includes ltems 3, 4
2 - Includes ltems 3, 4

LABELS

SHUTTLE 2+2 AND CONVERTIBLE CARRIER

)

Ref Bod 2-3

Page C-7 Service Parts Manual .;3 c ARTPROS
“O¥0



DID YOU CartPros directs you to the right part using the part
B *» numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a () VJ A our search box and it will find the part you are looking for. HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BODY - REAR

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71912-G4** | REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4).......coccevo....... 1
2 71334-G0** | REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4) ....cvvvueerereereane. 1
3 71318-GO1 BAGWELL LINER ...t eeeeeeeeeeeeeseseeeeeeeeeseees s ee e seeeeseee 1
4 16816-G11 RATCHET FASTENER, 1/4" X 9/16" LG ......oveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e 26
5 10570-G10 | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) w...voveeeeeeeeeeeeeeeeeeeeeeeeeneeeen. 6
6 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM) .....covomeeeeeeeeeeeeeeeeeeeeee e 4
7 18436-G1 RIVET, 1/4" X B/8" LG .o eeeeeeeeeeeeeeee e eeeeeeeeeeseeeseese s ss s 2
8
9
10
11 75126-G01 | FENDER SCUFFGUARD (DRIVER SIDE) .......oeeveieeeeereeeseeereeessseeeesesesesse. 1
12 75126-G02 | FENDER SCUFFGUARD (PASSENGER SIDE) w....vovveveeeeeeeeeeeeeeseeeeeseeesneone. 1
13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ...veeeveeeeeeeeeeeesee oo 8
14
15
16
17 | 71820-GO1 | ACCESS PANEL .....oooeeieeeeeeeeeeeee e eeeeeeeeeeeeeeees e eeee e s 1
18 | 718B4-GO02 | ' CLIP oottt e ee e e 1
19 01107-GO1 | SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....cveueeeeeeeeeeeeeeeeseeeeseeesseeseessenees 5
20
21
22
23 | 71609-GO1 | SEAT HINGE PLATE ...oovmieeieeeeeeeeeeeeeeseeeeeeeeeseeseeeeeseseseeeseeeseesseesseeseseeeseseseeesees 2
24 10570-G11 | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....eoveeeeeeeeeeeeeeeeeeseeeeesseseeeenes 4
25
26
27
28 | 71578-GO1 | REARBUMPER ........eeieeeeeeeeeeeeee e e e eeeeeeeeeeeeeeeseeeeeees e es e se e eeeeeeeees 1
29 00571-G2 WASHER, 5/16" .....veoeveeeeeeeeeeeeeeeseeesee e e ee e eeeeseeeeseeeseeeseeesees e seee s eeeeeeees 4
30 | 71102-GO1 | BOLT, 1/4 = 20 X B/4" LG ceorvoeeeeeeeeeeseeeseeeseeeeeeeeeeeseeeeeess s sse s seseeeseseseeenee 4

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 71514-G01 | BUMPER PLUG ....cooveoeeeeeeeeeeeeeeeeeeeeees e seeeseeeeeeeee e ee e ees e seseeee s seseeee s senens 4
32 | 14601-G17 | RIVET, 3/16" X 9/16" LG (ALUMINUM) w.....vciveereeeeeeseseeeeeeseeeeseeseeee e esenee. 4
33
34
35
36 | 71456-G01 | REAR BUMPER (SHUTTLE 242) ci.ecioeeieeeeeeeeeeeseeeeeseeeseeeeeseeseseseseseeeeeseeess e 1
37 | 71898-GO1 | BOLT, 1/4 =20 X 1 1/4" LG cvveeveeeeeeeereseeeeseeeeeeeeseseeseeeeeeeeeseeeees e seseeseseesseeeeseeeenees 2
38 | 71455-GO1 | BUMPER PLUG ....ooiveeieeeeeeeeeeeeeeeeeeeseeeeseeeeesee s seeeeseeeseee s sese e s senees 4
39 | 71102-GO1 | BOLT, 1/4 = 20 X B/4" LG w.oveoeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeseeees e seseeseeeeeeee s seseeseseseees 2
40 | 71554-GO1 | 'J' TYPE NUT RETAINER ....iveoiveeeeeeeeeseeeeseseeseeeeeeeeeeseess s ees e seseeseeeeseseeeeeeeenees 2
41 71455-G01 | BUMPER STAY ....oooieeoeeeeeeeeeeeoeseeeeseeseseesesessssessseessseessseseseeseseesssssssesseseees e sesens 4
42
43
44
45 | 71501-GO1 | ROCKER PANEL (PASSENGER SIDE) ......oiveeiieemeeerereeseeeesseseeeesssesesesseesseees 1
46 | 71502-GO1 | ROCKER PANEL (DRIVER SIDE).......oiveoeeeieeeeeeeeseeseeseseesseeeseeeseseseseeseseseees 1
47 | 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) .......coovvereeeereeereeeeeeeseeeeeeeees e 4
48
49
50
51 71507-GO1 | SILL PLATE (PASSENGER SIDE) w...oooeoeeeieeeeeeseeeeeeseeeeseseeeeseseeseeesesesseeesees 1
52 | 71507-G02 | SILL PLATE (DRIVER SIDE) ....civeoieeieeeeeeeieseeseseeseseeeeseeseseeeseeseseeseseesseeeseeeeesees 1
53 | 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...oveeevereeeereeeseeeeeseeeereeseseeneees 4
54 | 23726-G4 SPACER, 5/18" ..o eeeeeee e eee s eeee e ee et ees s es e ses e see e ee e 4
55 | 14390-G4 LOCK NUT, 1/4 = 20 ..o eeeeeeeeeeeee e seeee e es s 4
56
57
58
59 | 75960-GO1 | LABEL (FREEDOM) ... oiveoieeereeseeeeseeeesseeseseeseseesseeeeseesseeses e seseeseseesseesesesenens 2
60 | 75962-G01 | LABEL (FREEDOM SE) ... omieeeieerereeseeeeeeeeseeeesseesesesesesesesseeessessseesesessseenee 2

Page C-9 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K f‘J G ";,J-g numbers from this manual. Enter the part number into GET STARTED

HERE

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for.
BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 75964-G01 | LABEL (FREEDOM LE) .......cooeeieeeeieeeeeeeeseeseeeeeeseeseseeseseesseesesesesesesesesese e 2
62 | 385434-G01 | LABEL (SHUTTLE) weoieeieeeieeeeeeeeseeeeseeseeeeeeeeseeeeseeeees e ees e ses s see s seseseneees 2
63 | B85430-G19 | LABEL (TXT 242) crivereeeeeeeeeeeeeeeeeseeeesseeseseseeseseseesseeeeseeeeseeses e seseesseeeesseseseeseseesee 2
64
65
66
67
68 * LABEL (SERIAL NUMBER) .......covoeeveeeeeeeeeeeeeeeseeeeeeeeseeeeseeeesee s ses s 1
69
70
71
72 | 74024-G01 | SEAT WRAP MOUNTED NOISE SUPPRESSOR.......oveeeeereeeeeeereseeeeseesene. 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
9 numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

BODY - FOOTREST

ltems 1 - 22 Are For Use On
Shuttle 2+2 and Convertible Carrier Models Only

N
L1
T

VIEWED FROM
FRONT OF
VEHICLE

i

21

TWO BAG ATTACHMENT

/@Tj@ 29 g

0 o

26 - Includes ltems 27 - 30 27

Ref Bod 2-4

Page C-11 Service Parts Manual FLCARTPROS
©*0



DID YOU

~ r"a()ij numbers from this manual. Enter the part number into
K, # oursearch box and it will find the part you are looking for.

BODY - FOOTREST

CartPros directs you to the right part using the part

HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

GETSTARTED _5,_  https://CartPros.com/f.html

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 70361-G01 | FOOTREST ASSEMBLY (INCLUDES ITEMS 2 = 5)....oovooeeeeeeeeeeeesesereseeeeeees 1
2 70633-GO1 FOOTREST ..ot eeeeeeeeeeeeseeeees e es e ses e se e es e eee s ses e see e eeseser e 1
3 70362-GO1 FLOOR MAT ..ottt s e ses e es s ees s se s ee e eesese s 1
4
5 74074-GO1 LABEL (WARNING) .........overeveeeeeeeeeeeeeeeeeeeseeees e ees e ses e ses e seeeeeeeeees s 1
6 19853-G1 END CAP, 1" ..ot see e ee e es s ees e e 2
7
8 74126-G01 | VERTICAL FRAME SUPPORT (PASSENGER SIDE)........oovoiveereeeresereeeenenn. 1
9 74126-G02 | VERTICAL FRAME SUPPORT (DRIVER SIDE) .......cvveeeeeeeeeseeeseeeseeeessesenens 1
10 | 00427-G6 BOLT, 3/8 = 16 X 1 1/2" LG evveeeeeeeeeeeeee e seeeeeeeeseeeeee e eee e see e seeee e s ees s 2
11 00560-G 1 WASHER, 3/8" +...eooeeeeeeeeeeeseseeseseseeeseseesssesesseses e ses e eeseeeseeseseeeeseseseeseseeeeseesesen 10
12 | 00769-G2 CARRIAGE BOLT, 3/8 = 16 X 1 1/4" LGi...veoveeeeeeeeeeeeeeeeeseeee e senee 2
13 | 11098-G5 LOCK NUT, 3/8 = 16 -.eeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ses e seeee e sen s 10
14 | 01006-G02 | BOLT, 3/8 - 16 X 1" LG ceerveereeeeeeeeeeseseeseeeeeeeeeeeeeeeseses e sesessseeesseees e ees s eeeeeee 2
15
16 | 74149-GO1 | VALANCE PANEL ... ieoieeeieeeeeeeeeeeeeee e eeeeeeee s eees e esseeee e es e 1
17 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG +.eeoeveeeeeeeeeseeeeeeeeee e seseseeeeeeeess . 4
18
19 | 75268-G0T | SUPPORT ..coveeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeseees e ees e eeseeseseee s es e eeseeees e ee s eeseseseeseseee 1
20 | 00106-G6 SELF THREADING SCREW, #12 = 24 X 3/4" LG c...oveoeeeeeeeeeeeseeeeeeeeereeseseneees 2
21 19859-G1 END CAP, B/4" ...t eee e eeee e eee e ee e ees e 2
22 | 20271-G2 HOLE PLUG, 1/2" ..ot eeeeeeeeee et see e seee e es e ees s 2
23
24
25
26 | 75183-GO1 | TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 27 - 30) «....cvvvvrreeerrreennnee. 1
27 | 75188-GO1 TWO BAG ATTACHMENT ..o eeeeeeeeeeeeeseeeeseeeses e ses e seseeseseeesseseeees 1
28 | 22238-G2 KNOB, 3/8 = 16 X 1 1/2" LG cvvorveeeeeeeeeseeeeeeeeeeeeeseeeeseseeeseeeee e ees s 1
29 | 17255-G1 TEFLON WASHER, 5/16" .....eeeeeeeeeeeeeeeseeeeseeeseeseseseeees e ses e seseseseeseeeeseees 1
30 | 75187-GO1 SUPPORT BRACKET ......coeeeeeeeteeseeeeeeeeeseeeeeeeeees e sss e seseesseeess s seseseseeees 1

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

BODY - ACCESSORIES

Reinforcing Plate (Part of holder)

1 - Includes Items 2 - 4

SIDE
BASKET
KIT

16 - Includes ltems 17 - 20

CENTER BASKET KIT

Ref Bod 2-5

Page C-13 Service Parts Manual ﬂCARTPROS
“O¥0



DID YOU CartPros directs you to the right part using the part
B *» numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a () VJ A our search box and it will find the part you are looking for. HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BODY - ACCESSORIES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4)......cccoeiirnennee 1
2 71102-GO01 BOLT, 1/4 =20 X B/4" LG ..ottt 1
3 28660-G01 SAND BOTTLE HOLDER.......c e 1
4 28659-G01 SAND BOTTLE ... e s 1
5
6
7 23300-GO01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP)......cccceiiieeeeeeeee e 1
8
9
10 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 11 - 13) .eoiciiiiiiie e 1
11 75460-G01 SIDE BASKET ..ottt 1
12 71102-GO01 BOLT, 1/4 =20 X 3/4" LG i 3
13 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) .....oovoiiiiieee e 3
14
15
16 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) ....ccociiiieiieiee e 1
17 75461-G01 CENTER BASKET ...ttt 1
18 71102-GO01 BOLT, 1/4 - 20 X B/4" LGi..cectieieee ettt et 2
19 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) ...ccvvviiieieeee e 2
20 01105-GO01 SCREW, #10 X 5/8" LG (STAINLESS STEEL) .....oooviiiiiiieeeeeeeeee 2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
9 numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

BODY - ACCESSORIES CONTINUED

MESSAGE

HOLDER \ OR

COOLER JUG
AND BRACKET

BOX COOLER

AND BRACKET RAKE HOLDER AND RAKE

Ref Bod 2-6

Page C-15 Service Parts Manual ﬂCARTPROS
“O¥0



DID YOU CartPros directs you to the right part using the part
B *» numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a () VJ A our search box and it will find the part you are looking for. HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BODY - ACCESSORIES CONTINUED

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75509-G01 MESSAGE HOLDER (ONE PIECE).......cutiiii i 1
2 75496-G01 MESSAGE HOLDER ......ccci ittt e sttt e e e st e e e s snnraeeeeennes 1
3
4
5 75495-G01 COOLER JUG AND BRACKET KIT ...eitiiiiiiiieeeeiiieeeeeesieeee s sieee e e sreee e e 1
6 75344-G01 BOX COOLER AND BRACKET KIT ....outiiiiiiiiiiieeecciiiee e s eeieeee e s seveeee e s sireeeeeennes 1
7
8
9 25885-G01 RAKE HOLDERL......cciiittiiie ettt ettt e st e e e s eatae e e e s st eaee e e snnteeeaessneeeeeenane 1
10 00989-G06 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG ...cceveieee et eceeee e 2
11 11027-G2 LOCK NUT, 1/4 = 20 .. ettt ettt et e e e e e e e e s ee e e e e e e e e e e e esnnnrnnaeeees 2
12 14735-G1 R A E .. e e e e e e e e e e e e e e e e e s e e eas 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET ::::TED ﬁ» https://CartPros.com/f.htmI

_ - ACCESSORIES CONTINUED

FOUR BAG ATTACHMENT KIT

1 -Includes ltems 2 - 18

ASHTRAY

Ref Bod 2-7

Page C-17 Service Parts Manual FLCARTPROS
©¥0



DID YOU

CartPros directs you to the right part using the part

~ r"a()ij numbers from this manual. Enter the part number into
K, # oursearch box and it will find the part you are looking for.

BODY - ACCESSORIES CONTINUED

G“:::'E‘TED—)- https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75335-G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 18)......cccceeiiiiieeiienee 1
2 * TOP ASSEMBLY ..ottt 1
3 * BOTTOM ASSEMBLY ... 1
4 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LGi....eeiiiieee e 1
5 28129-G01 PUSH NUT, 5/168" ...t 1
6 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LGi....eeiiiiieieeee e 1
7 17651-G3 CLEVIS PIN, 5/16 X 1/2" LGi..eoeeeee e 2
8 00559-G8 WASHER, 5/18" ... .o 3
9 28129-G01 PUSH NUT, 5/168" ... 3
10 * CLEVIS PIN 3/8 X 1 1/4" LGi..oeiiieieeie ettt e 2
11 00560-G1 WASHER, 3/8" ... e 2
12 * PUSH NUT, 3/8" ... 2
13 13728-G1 RUBBER BUMPER.........oooiiii e 2
14 00150-G6 SCREW, #10 - 24 X B/4" LGi..ciictieiuiieeiee ettt et 2
15 00559-G5 WASHER, #10 ..ot 2
16 00565-G5 LOCK WASHER, #10 ... e 2
17 00526-G3 NUT, #10 - 24 oo 2
18 * LABEL (WARNING) ..ottt 1
19
20
21
22
23 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 24 - 27) ..ocoiiieeeceee e 1
24 27731-G01 ASH TRAY e 1
25 27736-G01 GASKET ottt 1
26 75108-G02 BRACKET ... s 1
27 00100-G4 SCREW, #10 - 16 X 1/2" LG 4

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

BRAKES

Part of Frame

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes Items 23 - 26

Ref Brk 2-1

Page D-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET ::‘::TED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. _

53 - Includes ltems 54 - 79
56 - Includes Items 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brk 2-2

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ- htt s;//CartPros_com/f_htmI
K N 0 W? our search box and it will find the part you are looking for. HERE p

BRAKES

\C ¢

Front of Vehicle

82 - Includes Items 84 - 92, 94, 95
83 - Includes ltems 84 - 91, 93 - 95
84 - Includes ltems 85

86 - Includes ltems 87 - 91

92 - Includes ltems 94, 95

93 - Includes Items 94, 95

100 - Includes ltems 101, 102

Ref Brk 2-3

Page D-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 70612-G02 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10)..veeoeeeeeeeeeeeee e eeeeseeeeeeeeees e see e 1
2 70681-GO1 TORSION SPRING .......eeoveeeeeeeeeeeeeseee e eeeeeeeeeees e sesee s seseese s eee e ees e 2
3 70682-GO1 PIVOT PIN oot s s seeeeeeees e see e s es s es e eeseeseseese s 1
4 01071-GO1 PUSHNUT, 5/16" ..o eeeeeeeee e seeee e eeese s see e 2
5 * BRAKE PEDAL ......cooveeeeeeeeeeeeeeeeeeeeeeee e eeees e ses s ee e ees s s 1
6 70611-G02 PARK BRAKE PEDAL ......ooeeoeeeeeeeeeeeeeeeeeee e eeseseeeeseeeees s ses e seeeeeseees e 1
7 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) overeveeeeeeeeeseeeseeeeseeeeseeeeseeeeeseeseseeseseessseseseeseseeees 1

8 * SERVICE BRAKE PAD .......cooooieeeeeeeeeseeeeeeeseeeeeseeeee e seeesesee e 1
9 * PARK BRAKE PEDAL PAD .....coveieeeeeeeeeeeseeeeeeeeee e seeeeeseeeeeesneen 1
10 | 15766-G1 OVAL RIVET, 3/16" X 7/16" LGiur..eoreeereeeeeeeeeeeeseeeeseeeeeseeeeeeeees s 9
11
12 | 70582-G01 | SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL).....covvereveereerererenens 1
13 | 70581-GO1 | FLANGED BUSHING .......veuieereeeeeeeeeeeeeseeeseeeeeeseseseseseeesseeees s ees e ees e eeeeeee 2
14 | 70676-G01 | TORSION SPRING w.....eoveeeeeeeeeeeeeeseeeseeeeseesesee s seeeeeseeeeseeees e ee s see s eeeesee 1
15 | 00643-G1 WASHER, 3/8" +...eooeeeeveeeeeeeseeeeeeseeeeseseeseeeseeseses s ses e esseessseeseseeesseses e seseeeeseeesse 1
16 | 11098-G5 LOCK NUT, /8 = 16 -..eeoeeeeeeeeeeeeeeeeee e eeeeeee e ses e eeeeseeee e es s 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) .......overiverreererenenens 1
19 | 00963-GO1 SPHERICAL NUT, 5/16 = 24 ..o seseeseeeseseseeeees s 1
20 | 11098-G9 LOCK NUT, 5/16 = 2. ee e 1
21
22 | 70969-G03 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) ..| 1
23 | 28082-Go1 EQUALIZER BRACKET ......eeoeeeeeeeseeeeeeeeseeeeseeeeseeeeseseeeseeseeseseseeesseeeseseseeeees 1
24 | 28083-GO1 BRAKE COMPENSATOR BUMPER .......veeeeeeeeeseeeeeeeeeeeeeee s 2
25 - BRAKE CABLE (DRIVER SIDE).......eeieeieeeeeeseeeeseeeeeseeseeeeseeeeseeeeeseeees e 1
26 - BRAKE CABLE (PASSENGER SIDE) ... veeveeeeereeeseseeseeeseeeeseeseseeseseeee 1
27
28 | 01111-GO1 | RETAINING RING, 4/5" (STAINLESS STEEL) ......oveieeeeeereeeeseeeeeseeeeseeesseeenees 4
29

Service Parts Manual %CARTPROS



DID YOU

CartPros directs you to the right part using the part

~ r"a()ij numbers from this manual. Enter the part number into
K, # oursearch box and it will find the part you are looking for.

HERE

GETSTARTED _5,_  https://CartPros.com/f.html

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/16" X 13/16" LGi....cveueueeeeierereieeieeteieietetese e 1
31 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...oeveueeeeeeeeeeeeeeeeeee ettt e s s seans 3
32 14443-G2 CLEVIS PIN, 5/16" X 5/8" LGi....veveeeeeeeeeeeeeeeeeeeeseseeeeeeeseseesesesseseesessaseseneasseseseans 2
33
34 70601-G01 KICK-OFF LINK .....coiiiiieieteteeceeee ettt es e seae s seseas 1
35 17838-G1 NYLON BUSHING......cooiiiictetctiecee ettt ee et es s aeaesss st seseans 2
36 20835-G1 TEFLON WASHER, 3/8" .......ooeeeeeeeeeeeeeeee et ee e aeaeann e 2
37 00559-G8 WASHER, 5/18" ...ttt ettt se e an s 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LG ....cveueeeeeeeerereteeeeeete et es s 2
39 70098-G01 KICK-OFF CAM PIVOT ...ttt n st 1
40 10097-G6 FLANGED BEARING ........coovieieieeeeeeieeeeeeeeee st aeaeases s e aessan s s eanaeaeseas 2
41 70587-G01 KICK-OFF CAM.....covteteieieeeeeteeeeeeeeaeaeaeaete ettt es s s asse et en s s s 1
42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG w.veuiuiiieeieteteeeeeee ettt 2
43 14134-G4 SPACER ...ttt en ettt ettt en st aeaeas 1
44
45 70113-G01 ADJUSTABLE BUMPER......cocooioiiieeeeeceeceeae et 1
46 11027-G1 LOCK NUT, 5/16 = 18 ..ottt 1
47
48 70080-G02 | CATCH BRACKET ..ottt ee et en et n s aeaeanan e 1
49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG w.eoueeieeeeecteeeeee ettt 2
50 14390-G4 LOCK NUT, 1/4 = 20 ...ttt e ettt 2
51
52
53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 79)......oitiuiteieeeeieieteieeee et 1

54 * BRAKE PEDAL .......ovvitiuieieeeee ettt et 1

55 70611-G02 PARK BRAKE PEDAL .......coouiuiieeeeeeetceeeee e 1

56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1

57 * SERVICE BRAKE PAD ......oooiiivetcteeeeeeeete et 1

58 * PARK BRAKE PAD ......cocuiiiiieietceceeeeeeeee ettt en e sens 1
Page D-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID AN
When ordering parts, please specify the model and serial number
* Indicates a component that is not available as an individual part.

Y UL LISTING.
of the product.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 15766-G1 OVAL RIVET, 3/16" X 7/16" LG ..cceieiieieiiee e 9
60
61 70258-G02 BRAKE PEDAL PLATE......iiiieiee et tee et e et sn e e e 1
62 70682-G01 PIVOT PIN Lottt ettt e e et esaeesneeneesaeenne s 1
63 70681-G01 TORSION SPRING ... .ciiiiitiiiie ettt saee e 2
64 12064-G1 PUSHNUT, 5/168" ...ttt e e e e e e e e e s snnaeeee s 1
65 00737-G8 SCREW, #10 = 24 X 7/8" LG ..eeeteeeieeseee e see ettt 4
66 00739-G1 RUBBER NUT, #10 - 24 ...ttt 2
67 22362-G3 BRAKE PEDAL STANDOFF .......ooiiiiiiieeee et 2
68 27137-G01 CONICAL SPRING .....otiiieiiiiiiie et et ste e eaae e e s e srbee e e s e snreea e s ennees 2
69 11098-G7 LOCK NUT, #10 = 24ttt sttt e nn e 2
70 10606-G8 MICRO SWITCH......eiiiiie ettt see e 1
71 00957-G1 BOLT, #6 - 32 X 1 1/4" LGi.coe ottt 2
72 00559-G5 WASHER, #10 ..ttt e et e e e s e rarae e e e s enraeeaeeaaes 2
73 00559-G3 WASHER, #6 ....eeeieieeeiee ettt se s ste e ste st eeeesneeeeeesn e e nneesneeesneesnneens 4
74 00565-G3 LOCK WASHER, #6 .....eiuieiiieieeieerieeie e sie e et e e saee e eee e e seeeeesneeseeenee s 2
75 00525-G5 NUT, #B = 32 ettt e e e e e e e e e e s n e eeeeas 2
76 13514-G1 SCREW AND LOCK WASHER, #6 - 32 X 1/4" LG (BRASS) ......ccceevveuenne 2
77 14628-G1 PUSH ON MALE TERMINAL......otttiiieiieeee et e e e s eee e 2
78 24605-G1 WIRE HARNESS (BRAKE LIGHT) ....couiiiiiiiiiee e 1
79 17618-G1 WIRE TIE ...ttt e e e e e e s 3
80
81
82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95)........ 1
83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 84 - 91, 93 - 95) ....tiiiiiiiiee et 1
84 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85)....cccetiieaiiienieeee e 2
85 * BRAKE SHOE ... .ottt 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)....ciiiiiiiereeeee e 2
87 * UPPER SPRING ...ttt 1

Service Parts Man

ual ZACARTPROS



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 * LOWER SPRING ........oiiiiiiiee e 1
89 * PIN e 2
90 * CUP AND SPRING ......ooiiiiiiiiiie e 2
91 * ADJUSTER SPRING ... ...t e 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCLUDES ITEMS 94, 95)| 1
94 * ADJUSTER ... s 1
95 * TEFLON WASHER ...t 2
96 17083-G2 BOLT, 5/16 - 24 X 1" LG . e 8
97 15126-G1 LOCK NUT, 5/16 = 24 ...ttt et 8
98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" O.D. X 1" I.D. X 1/32"....ccoviiieerneen. 2
99
100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) .....cccoveviieiererenee 2
101 * BRAKE DRUM ... s 1
102 19862-G1 LUG BOLT, 1/2-20 X 1 3/16" LG ..eei e 4
103
104
105 21830-G1 OUTER BRAKE DRUM WASHER ......coiiiiiieiiert ettt 2
106 00518-G8 CASTELLATED NUT, 3/4 = 16 ..ot 2
107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGt 2
108 74175-G01 SPINDLE CAP ...ttt ettt s re e 2
109
110 72036-GO01 BRAKE CABLE BRACKET (PASSENGER SIDE) .....ccccoviiiiiiiieiee e 1
111 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE) .......cccciiiieiieieecee e 1

Page D-7 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

BRAKES

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N 0 W-, numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

CARBURETOR AND CHOKE

3, 16, 20, 21
i':\

10 ‘
|

%
Ty
|
N
11

1 - Includes ltems 3 - 15
2 - Includes ltems 4 - 16

Ref Cac 2-1

Page E-1 Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?(I[H%' w-, numbers frem this manual. Enter the part number into GET STARTED ﬁ— httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
CARBURETOR AND CHOKE

See
AIR CLEANER
Section

29

Ref Cac 2-2

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

CARBURETOR AND CHOKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 72840G01 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH

295cc (EH29C & EH292C) ENGINES) (INCLUDES ITEMS 3 - 15).....coemenee.n. 1
2 72840G03 | CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH

350cc (EH35C & EH352C) ENGINES) (INCLUDES ITEMS 4 - 16)......cooceen... 1
3 26646G06 MAIN JET (#80) ....veeveeeeeeeeeseeeeseeeeeseeeeseeseseseeseeseeess e seseeseseesesesesseseseseseeees 1
4 26649G05 PILOT JET (H4B) v eee e ee e sesee e se s 1
5 26841G01 PLUG .ottt eee e s s ee e 1
6 72306G01 GASKET .ottt e ee s e e s ee s eer e 1
7 72578G01 NEEDLE VALVE ... seeeees s sese e ee e ees e seseese s sese s seseese s 1
8 26648G01 FLOAT oot ee e es e ee e 1
9 26840G01 FLOAT PIN .o eeee e ees e s es e seseeee e 1
10 | 26843G01 FLOAT BOWL GASKET ...ooeeoeeeeeeeeeseeeeseeeeseeeeeeeeseeeeeseeees e ees e ses e 1
11 26844G01 FLOAT CHAMBER ... eeeeeeeseeeeeeeesseeee e seseeseseessses s seseese s 1
12 | 26839G01 BOWL SCREW ... eeeeees e eesee e es e see s ee e ses s 1
13 | 26838G01 BOWL GASKET ... ees e s se e ees e seseeee e 1
14 | 72579G01 DRAIN SCREW ......ooeeeeoeeeeeeeeeeeeees e seeee e es e ees s e ses e s 1
15 | 26650G01 VENT TUBE ..o eeeeeeseeeee e eeeeee e see s sesesesseees e ees e se s essesaseeses e sesons 1
16 | 26646G29 MAIN JET (HB5) ....veeoeeoeeeeeeeeeees e e e eeseeeeeeseeeese e ees e see e ses e sen e 1
17
18
19
20 | 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 3000 FT - 6000 FT) ....veovveereerereenee. 1
21 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 6000 FT - 10000 FT) .......ovveereerereenee. 1
22
23
24 | 26726G01 CARBURETOR MOUNT GASKET ...coeeeeeeeeeeeeeeeeeeeseeesee e seeeeseseeeeeeese s 2
25 | 603871 CARBURETOR SHIELD (FOR FUJI 295 ENGINE)...........ovveoveeieeeseeereesereneees 1
26 | 72854G01 CARBURETOR INSULATOR ...oovereeeeeeeeeeeeeeeeeseseseeseseesseeess e ssseeseseesseeeeseessees 1
27 | 26726G01 CARBURETOR MOUNT GASKET (FOR FUJI 295 ENGINE).........co.covverereenn. 1
28
29 | 25693G04 | CHOKE CABLE (22 1/4" LG WITH NUTS) w..ooiverieeeeeeeeeseeeeseeeeseeeesseeeseseeeesnees 1

Page E-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

——> https://CartPros.com/f.html

CARBURETOR AND CHOKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31

32 00568G4 LOCK WASHER, 9/16".....co e e 1
33 00545G4 JAM NUT, 9716 = 18 e 1
34 72155G01 RETAINER ..o 1
35 72154G01 CHOKE CABLE ADAPTER ... ittt 1
36 00544G4 JAM NUT, B5/168 = 24 2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K N OW’, numbers from this manual. Enter the part number into GET STARTED
.

our search box and it will find the part you are looking for.

CLUTCH

HERE —> https://CartPros.com/f.html

Ref Clt 2

11, 26

Page F-1

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

CLUTCH

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G01 DRIVE CLUTCH ...t 1
2
3 00473-G9 BOLT, 7/16 =20 X 6 1/2" LG ..ooie e e 1
4 00566-G2 LOCK WASHER, 7/16"..... .o 1
5 25757-G1 PILOT WASHER ...ttt 1
6
7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ...ccocciiiiiieeeeee e 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) ....ccooiiiiiiieireeeeeeeee 1
9 00979-GO1 SCREW, #10 - 24 X 7/8" LG ....eiiiiiiie e 3
10 26479-G01 RAMP BUTTON ...ttt 3
11 * CAM L e e 1
12 24600-G1 SPACER, 1 172" e 1
13 26304-G01 COMPRESSION SPRING ......ooiiiiiiieiiiereese e 1
14 * SHEAVE AND POST ...ttt ettt 1
15 27270-GO1 HEAVY DUTY RETAINING RING .......cccoiiiiieiie e 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LG ..ottt e 1
18 00565-G8 LOCK WASHER, 5/18"...... .ottt 1
19 25756-G1 RETAINING WASHER ...t 1
20 72054-G01 DRIVE BELT ... 1
21
22 72328-G01 DRIVE BELT (HIGH ALTITUDE).......oiiiiiie e 1
23
24 26952-G01 DRIVE CLUTCH (HIGH ALTITUDE) .....coiiiiieiieeeeeee e 1
25 26301-G03 DRIVEN CLUTCH ASSEMBLY (HIGH ALTITUDE)

(INCLUDES ITEMS 12, 14, 15, 26, 27, 28, 29) ....cccoii e 1
26 * CAM L e 1
27 26304-G01 COMPRESSION SPRING ......oooiiiiiiii e 1
28 * MOVABLE SHEAVE (INCLUDES ITEMS 9, 29) .....ccccooiiiiieiireeeeeee 1
29 72324-G01 RAMP BUTTON, 4 CYCLE .....ooioiiii e 3

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into
# our search box and it will find the part you are looking for.

GETSTARTED _y,_ hitps://CartPros.com/f.html

DIRECTION SELECTOR

Ref Dsl 2

1 - Includes ltems 2 - 33

Top of Seat
Support Panel

Page G-1

Service Parts Manual

ZACARTPROS



DID YOU

CartPros directs you to the right part using the part

~ r"a()ij numbers from this manual. Enter the part number into
K, # oursearch box and it will find the part you are looking for.

DIRECTION SELECTOR

G“:::'E‘TED—)- https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72721-G05 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) ......ccceeuveeee. 1
2 72737-G02 DIRECTION SELECTOR BRACKET WITH BUSHING .........cccoeviiiieeiienne 1
3 70233-GO01 DIRECTION SELECTOR SHAFT ..o 1
4 72738-G01 DIRECTION SELECTOR CAM ..o 1
5 14390-G1 LOCK NUT, 3/8 = 24.....eoeee et 1
6 25664-G2 BUSHING . ...ttt 1
7
8 72724-G01 NEUTRAL LOCK PIN ... 1
9 72733-G01 COMPRESSION SPRING, 3/8" X 5/8" LG .....cccveeieirieeieeeiee e 1
10 72729-G01 NEUTRAL LOCK BRACKET ..ottt e 1
11 00734-G2 LOCK NUT, 1/4 = 28.....ceeieeeeeeee et 1
12 28574-G01 EXTENSION SPRING .......oooiiiiee e 1
13 72732-G01 BALL STUD, 1/4" ...t 1
14 00734-G5 LOCK NUT, #10 = B2, ettt ettt 1
15
16
17 72736-G01 MICRO SWITCH ... 1
18 01062-G01 SCREW, #4 - 40 X 1" LGi..oeiiiiiiiieeee ettt 2
19 00559-G1 WASHER, #4 ... 2
20 00565-G1 LOCK WASHER, #4 ..o 2
21 00526-G2 NUT, #4 - 40 ..o e s 2
22
23
24 73290-G03 REVERSE WARNING BUZZER .......ccccoiiiiiiii e 1
25 01063-GO01 SCREW, #6 - 32 X 3/8" LGi....oeiiiiiieieie ettt e 2
26 25978-G345 18 GA WIRE (RED 7") .. 1
27
28
29 602891 PUSH / PULL SHIFTER CABLE .........oooiiiiiieeeeeee e 1
30 25727-GO1 CUP WASHER, 1/4" ... e 4

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 72735-G01 COMPRESSION SPRING, 19/32" X 1" LG ...ceeeiieieieveieeceeeeeee e 2
32 72730-G01 SHIFTER BRACKET WITH BUSHING ........coovoviveueeeeeeeeeeeeceeee e 1
33 00734-G5 LOCK NUT, #10 = B2ttt en e en et 1
34
35
36 70227-G01 SCREW, 1/4 =20 X 7/8" LG w..ocveveeeeeeeeeeeeeeteteeeee et 2
37 11027-G2 LOCK NUT, 1/4 = 20 1.t eeee et eaes e aesnen s s anseans 2
38
39
40 26830-G01 LOCK NUT, M8 X 1.25 MM .......cocuiuiuireeeieteteiceeee et ieaes s s sesss s aeans 1
41
42
43 71205-G01 DIRECTION SELECTOR HANDLE ........c.cocitetiuieeteieeeeteieeeeeee e 1
44 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL)....c.cceoveveeeeeecececceee e 1
45
46
47 31539-G1 WIRE TIE ..ottt ettt s e es s st seanes s 1
48 01072-G01 CABLE CLIP....ee ettt en et an e 2

Page G-3 Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?{?“3‘?}] ij numbers from thiglmanual. Entgr thpe part nugmber Ii)r‘:lo GET ::‘:ERTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

T DIRECTION SELECTOR

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
9 numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

1 - Includes Item 2

42

Front of Vehicle

67

?@%@
23 See BODY @R 30

Section 32 See

Starter/Generator
Section

Ref Ele 2-1

Page H-1 Service Parts Manual FLACARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
& our search box and it will find the part you are looking for.

ELECTRICAL SYSTEM

Ref Ele 2-2

47 - Includes Items 48 - 72

To F20On

Starter/

Generator
T

RED

Service Parts Manual

24CARTPROS



CartPros directs you to the right part using the part
?(I[HQOU w-’ numbers frem this manual. Enter the part number into GET ::::TED ﬁ» httpS://CartPrOS.COm/f.html

'ELECTRICALSYSTEM |

HORN BUTTON

75 Seatwrap
Support

Ref Ele 2-3

Page H-3 Service Parts Manual FLACARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED
.

our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ELECTRICAL SYSTEM

Passenger Side

Iy
BLQ BLU

WHT to BLK from Harness - Both Sides

BLK to BLU/WHT from Harness - Both Sides
RED to WHT from Harness - Driver Side

RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

Ref Ele 2-4

Service Parts Manual '%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
9 numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

TURN SIGNALS
113 - Includes ltems 114 - 118

131

136 132,133 \
145 137,138 \
146, 147

Ref Ele 2-5 FUEL GAUGE, LOW OIL PRESSURE LIGHT, AND KEY SWITCH

Page H-5 Service Parts Manual FLACARTPROS
©¥0



DID YOU

CartPros directs you to the right part using the pat  err eTARTED .
KINOW 2 0 o an i fmc the pareyou arelooking or. _HERE _)'-h“ps'/ /CartPros.com/f.html

HOUR METER

155 - Includes Items 156 - 160

158

T

Front of Vehicle

Seat _—
Support
/
—~ 0)
A -
_— s /\\\ Electrical
A~ " \_—Components
/ ™~ //// \
/ ~ \ Cover Solenoid
/ \
/ | )
[ “ _—
\\ | ///
~ | _—
~— | _
\\ | ////
\\\\ ///
Ref Ele 2-6
Service Parts Manual <
ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72865-G01 PULSER COIL (EH292C & EH352C ENGINES) (INCLUDES ITEM 2) .............. 1
2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10O MM LG ..........ccceevvveenn. 2
3
4
5
6 72866-G01 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIREY) 1
7 * FLAT WASHER ...ttt e e e e e e e e e e s eeeeeeee s 2
8 * LOCK WASHER ...ttt ettt e e s nneeeaeeas 2
9 72871-G01 SCREW ...ttt ettt e e et e e e e e e e e nbe e e e e e nnraeeeeaanreeas 2
10
11
12
13 25887-G01 6 GA WIRE (BLACK, 68", F1 - A2)....eiiiii ittt stee e 1
14 25682-G1 TERMINAL COVER ... .ttt sttt e e entee e e e nree e e e e eanres 3
15
16
17 600597 BATTERY H.D ( PROLINK ) oottt etteee e etteee et e e e s sneeee e e 1
18 24775-G* BAT TERY, 12V et e e e e e e e e e e e e e e e e e nnneneee 1
19 00962-G1 BOLT, 5/16 - 18 X' 1 1/4" LG cceeee oottt e e e 2
20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE)........ccccutttiiiiiiiiee e eiieee e 2
21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) .......ccoiiiiiiiiieeiiiiiee ettt e e 2
22
23 72101-G02 BATTERY HOLD DOWN ...coiiiiiiiiiicctteeee e e e ee e e e e e s e s e nsnnnanneeeeee s 1
24 00438-G6 BOLT, 5/16 - 18 X B/4" LG ..eeeiieiiiiieee ettt e ettt e et e e s snree e e e eae 1
25 00565-G8 LOCK WASHER, 5/16".......eeeiiee e eiiiee ettt ee e sttee e e e st e e e e ssstae e e e s snraeeeeeanns 1
26 00571-G2 WASHER, 5/16" e e e e e e e e e e s e e e e e e e e e e e s 1
27
28 601227 BATTERY CABLE (-VE) ( PROLINK ) ..eoiiiiiiiiiee et 1
29 27044-G03 GROUND CABLE ...ttt ettt e e e s st e e e e s sssaeeassnsnnaeees 1
30 25976-G19 14 GA WIRE (BLACK, B8") ittt e e e e e e e e e e e e 1

Page H-7 Service Parts Manual J4LCARTPROS
Y0



DID YOU

KNO

CartPros directs you to the right part using the part
VJ’:’ numbers from this manual. Enter the part number into
. Le]

HERE

GETSTARTED _5,_  https://CartPros.com/f.html

I ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 00438-G6 BOLT, 5/16 = 18 X B/4" LG ..eeoveeeeeeeeeeeeeeeeeee e eeee e eseeeeeeee e en e 2
32 11027-G1 LOCK NUT, 5/16 = 18 ....eeoeeeeeeeeeeeeeeeeeeeeeeeeeeee s eeee e eeseeeseees e se e 2
33 | 26676-GO1 | FLANGED BOLT, M8 X 1 X 23 MM LG ...cooeeeeeeeeieeeeeeseeeseeeseeeeeseeeseeeess s 1
34
35 | 25972-G85 | 6 GA WIRE (BLACK 23", F2 = SOL)......oiverieeeoeeeeeeseeeeeeeseeeseeesseeseeeeeseeseesesne. 1
36
37 | 74938-G01 | WIRE HARNESS (CONTROL) (EH292C & EH352C ENGINES) ........ccrvvennec... 1
38
39
40 | 17618-G1 WIRE TIE oo e e ee e se s ees e eseeseeee e AR
41
42 | 7B049-GO1 | COVER..emiieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ee s sesee e ee s seseesee e ees s 1
43 | 16469-G1 WASHER, 174" ... eee e ee e es e ee e se s 1
44 | 00114-G6 SCREW, 1/4 = 14 X B/4" LG eereeeeeeeeeeeeeeeeeeeee e eeee e eese s ees s 1
45
46
47 | 72909-G01 | ELEC.PLATE ASSY (EH292C & EH352C ENGINES) (INCL. ITEMS 48 -72).| 1

72909-G02 | ELECTRICAL PLATE ASSY ( PROLINK ) (EH29C & EH35C ENGINES).......... 1
48 | 73057-GO1 BRACKET ..ot eeeeee e s ee s eee e s eeeeee 1
49 | 27739-Go1 VOLTAGE REGULATOR ...t s eeeeseeeesseeeseesseeesesseese e se e seseseees 1
50 | 27153-GO1 SOLENOID ..o ee e ee e ses e 1
51 00415-G2 BOLT, 1/4 = 20 X 1 1/4" LGiorvoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
52 | 00414-G8 BOLT, 1/4 = 20 X 1" LG vvoeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeee e ese e eeseeeeene. 1
53 | 11027-G2 LOCK NUT, /4 = 20.....eeereeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeseeseees e ss e seseeeseseeeessee 2
54
55
56 | 72872-GO1 IGNITOR (EH292C & EH352C ENGINES)........oeoveereeeeeeeeeeeeeseseesseneeane. 1
57 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LGi....veoeeeeeeeseeeeeeeeeseeeeeeseeeeseeeeseeseseesese s seseseseeee 1
58 | 11027-G2 LOCK NUT, /4 = 20..... oo eeeee e ee e eeeeeene. 1
59

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
60
61
62 | 73446-GO1 FASTON TAB, 90 ......eoeeoeeeeeeeseeeeseeeeeseeseseeseeseseeeeseeeees e ses e seseseseeeseeses e 2
63 | 00565-G5 LOCK WASHER, #10 ... eeeeeeee e s es e see e see s 2
64 | 00526-G4 NUT, #10 = B2 oo eee et eee s ee s 2
65
66
67 | 25978-G56 18 GA WIRE (BLACK, 5 3/4") ..o eeeeeeee e 1
68
69 | 600418-Go1 IN-LINE FUSE HOLDER ........coveeeeeeeeseeeeeeeeeeeeeseeeeseseeseeeees s seseseeeeseeeees e 1
70 | 00565-G8 LOCK WASHER, 5/16" .....oeveeeeeeeeeeseeeeeeeeseseseeeeseseeseseeeseesesseseseessseseseeeseeens 2
71 00544-G4 JAM NUT, 5/18 = 24 ..o 2
72 | 25972-G33 6 GA WIRE (BLACK, 24", Bt = SOL) ...eeoveeeeeereeeereeseeeeeseseseeseseseseseeeseees 1
73 | 601226 BATTERY CABLE (+VE) (PROLINK) ......coveereeeeeereeeeeeeseseeeseseeeesseees e 1
74
75
76 | 22674-G1 FUSE BLOCK ... eeeeeeeese e eeee e ees e see e seseeseeeees s es s ses s s 1
77 | 01041-G01 | RIVET, 1/8" X 13/16" LG covereeeeeeeeeeeeeeeeeeeeeseeeseeeeeseeeseeees e seee e een e 2
78 | 18392-G1 15 AMP FUSE ..ot s s s s s ees e seeeees e ee e ees e seseeee s 3
79
80
81 32860-G1 HORN ..ot ee e ee e es e e ee s eeeeeee s ses e ees s eeeee 1
82 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG cvverveeeeeeeeereeeeseeeseeeeseeeeeseeses e seseeseeeessseeseseses e seseessseeees 1
83 | 00559-G7 WASHER, 5/16" ...eeoeeeeeeeeeeeeeeeeeeeeee e e eeeee e eee e eeeee s eee e seeee e sese 1
84 | 14390-G4 LOCK NUT, 1/4 = 20 ..o eeeeeeeeoeeeeee e eee s eeee e ses e 1
85
86 | 17318-G1 HORN SWITCH......eeveee e eeeeeeee e e seeeees e es e ses e ees e seseseeeeseseseeseses e eeseeseseeees 1
87 | 17318-G2 HORN SWITCH CAP AND NUT ... e seeeseeeesee e seseseseeee 1
88 | 27068-G01 | HORN SWITCH BOOT ....comoeeeeeeeeeeeeeeeeeeeeeseeeseeesesesesee s s s ses e seseseeeeeee 1
89 | 19233-G1 HORN SWITCH LABEL «...o.eoeveeeeeeeeeeeeeeeee e seeeeseeeeseeeeseseeseeese e seses s ses e 1

Page H-9 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
90 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....ooiiiiiiie e 2
91
92
93 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) .......ccocoiiiiiiiiiicene 1
94 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) ......ccoooiiiiiiiierieee e 1
95 01038-G01 BOLT, 1/4 - 20 X 11/168" LG ..eeeieeee et e 2
96 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..ot 2
97 11027-G2 LOCK NUT, 1/4 = 20 ... e 2
98 74001-GO1 HEADLIGHT AND TURN SIGNAL LIGHT .....cooiiiiiiiieee e 1
99 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ..coeiiieeee ettt 4
100
101 74004-G01 HEADLIGHT BULB ... AR
102 74005-G01 MARKER LIGHT BULB ... .oooiiiiieie e AR
103 74006-G01 TURN SIGNAL BULB ...ttt e AR
104
105 74371-GO01 BEZEL (DRIVER SIDE).......oi e 1
106 74371-G02 BEZEL (PASSENGER SIDE).....cc.ciiiiiiiiiiesee e 1
107 71364-G02 ' CLIP e e 8
108 71425-GO1 COUNTERSUNK SCREW, #8 .....oviiiieieiireieerie e 8
109 22288-G2 BRAKE / TAILLIGHT LAMP ... 1
110 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......ccciiiiiiiieiee e 4
111 21759-G1 TAILLIGHT BULB ... s AR
112
113 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 114 - 118) ...cooiiiiieeiieeeee e 1
114 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 115)| 1
115 21640-G1 TURN SIGNAL FLASHER. ... 1
116 32307-G3 FLEX LOOM, 3/8 X 8" LGi...eeiiiieeeiieee et 1
117 17618-G1 WIRE TIE ..o 2
118 20965-G3 STEERING COLUMN COVER ..ottt 1
119

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
120 | 72228-GO1 | WIRE HARNESS (ACCESSORY).....eeeeceeeeeeeeeeseeseeseeeeeeesseeesessesseeseeeseeesenes 1
121 | 18602-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE).............. 1
122 | 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD)......ccoouveeeereeeeereesreesseon. 1
123 | 18027-G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED).......oovvvoveeeenen. 1
124 | 33639-G** KEY SWITCH (WITH LIGHTS) ..o eeeeee s 1
125 | 00568-G6 LOCK WASHER, B/4" .....oooeeeeeeeeeeeeeeeeeeeeeeeeeeeee s eeseees e 1
126 | 17137-G1 FACE NUT, 3/4 = 20 oo eee e s s es e ss s 1
127 | 17063-G1 KEY (SET) oo eeeeeeee e eeeee e eeee e se e eee e e 1
128 | 73041-GO1 | WIRE HARNESS (KEY SWITCH) .....ooveieeeeeeeeeeseeseeseeseeeeeeeeee s 1
129
130
131 | 73030-GO1 | PLATE (KEY SWITCH ONLY) ..ooooeoeeeeeeseeeeeseeeeeeeseeseeeeee e ss s 1
132 | 71145-G01 | LABEL (KEY SWITCH ONLY) WITHOUT HEADLIGHTS .....vveiveeeeeeseesennas 1
133 | 71181-G01 | LABEL (KEY SWITCH ONLY) WITH HEADLIGHTS ....ovemveeeeeereeeeeeeeeeeeeenes 1
134
135
136 | 73030-G04 | PLATE (FUEL GAUGE AND OIL LIGHT) «.eooveeeieeeeeeeeeeeeeeeeese e 1
137 | 71127-Go1 | LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) .....vvvoreererreeeas 1
138 | 71131-G01 | LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) w..cvorvererereeenas 1
139 | 21553-G1 IO =TI Y YU =S 1
140 | 23474-G1 INDICATOR LIGHT .o ee e ee e ee e 1
141 | 74311-G01 | WIRE HARNESS (OIL LIGHT/FUEL GAUGE).......eiveeeeeeeeeeeeeeeeeeeeeeeseee s 1
142 | 25978-G122 | 18 GA WIRE (RED, 6" LG) .. eeeveeeeeeereeerereeeeeeseeessesseseseseseesseeeseesseesseesseesseessees 1
143
144
145 | 73030-G04 | PLATE (LOW FUEL AND OIL LIGHT INDICATOR) .....covveeeeeeseeereeeeeeseeeseeeenes 1
146 | 71125-G01 | LABEL (LOW FUEL AND OIL LIGHT W/O HEADLIGHTS) ... 1
147 | 71183-G01 | LABEL (LOW FUEL AND OIL LIGHT WITH HEADLIGHTS) ....cvvoveeeereeereees 1
148 | 23474-G1 INDICATOR LIGHT .o ee e ee e se s 2
149 | 74311-G01 | WIRE HARNESS (OIL LIGHT/FUEL LIGHT) ..o 1

Page H-11 Service Parts Manual J4LCARTPROS
0Y0



DID YOU CartPros directs you to the right part using the part
B *» numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a () VJ A our search box and it will find the part you are looking for. HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
150 25978-G122 | 18 GA WIRE (RED, 68" LG)...ciioiiiiiiiee e 1
151
152 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ..o 2
153
154
155 75114-G02 HOUR METER KIT (INCLUDES ITEMS 156 - 160) ......ccccveiieiiieniienee e 1
156 21573-G1 HOUR METER ... e s 1
157 74019-G02 HOUR METER BRACKET ... 1
158 00379-G4 SCREW, #10 =24 X 1/2" LGi..co i 2
159 14390-G10 LOCK NUT, #10 = 24ttt e 2
160 75117-GO1 WIRE HARNESS (HOUR METER)......cooiiiiiiieeee e 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

ENGINE 9 HP AND MUFFLER

See
ELECTRICAL
15 Section
16\\\\ O

23

See 25

CARBURETOR
AND CHOKE
Section
Part of
Rear Engine

Mount

Page J-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU

K r\a O VJ’ numbers from this manual. Enter the part number into

CartPros directs you to the right part using the part GET STARTED

——> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
ENGINE 9 HP AND MUFFLER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 604254 ENGINE (EH292C) (INCLUDES ITEMS 3-10, 12-20).......oveeveeeereeeereseeeeesenene 1
2
3 26626-G01 TIMING BELT oot eeeeeeeeee e ees e esee s es e s s e eeseeeseeene 1
4 72908-G01 TIMING BELT COVER........oeoveeeeeee oo eeeeeeeeeeeeseeeseeee e s 1
5 26631-G01 TIMING BELT COVER GROMMET ......ooveoeeeeeeeeeeeeeeeeeeeees oo 1
6 26678-G01 BOLT, MB X 1 X 12 MM LG ..o eeeeeene 3
7
8 72885-G01 IGNITION COIL BRACKET .....coveeeeeeeeeeeeeeeeeeeeeeeeee e se e seeeenee 1
9 25523-G5 SPARK PLUG (NGK FR2AD).......oveeeeeeeeeeeeeeseeeeeeeeeeeeeeeee s 2
10
11
12 72848-G01 V7YY= oT0 1Y/ == SRR 1
13 | 72876-GO1 VALVE COVER GASKET ....eooeeeeeeeeeeeeseeeeeeeeeee e seeeeeeeeeeeseseese e 1
14 | 26676-GO1 FLANGED BOLT, M8 X 1 X 23 MM LG ....oeeeeeeeeeseeeeeeseeeeeeeeeeseeeeeeeeeo. 6
15 | 26601-GO1 OIL FILLER CAP...oo oo teeee e seeeeeseees s s 1
16 | 26720-Go1 OIL FILLER 'O RING ....ceeeeeeeeeeeeeeeeeee e seeee e seee e 1
17 | 26591-G01 OIL FILTER ..o eeee s eee e e eseess s ese e esee e se s 1
18 | 26710-GO1 OIL FILTER 'O RINGi....coeeoeeeeeeeeeeeeeeeeeee e seee s eeeeeseeees s 1
19 | 26680-GO1 BOLT AND WASHER, M8 X 1 X 12 MM LGi....coeeveeeeeeereeeeeeeeeeeeeeeseeeeeeen. 3
20 | 603911 STUD, MB X 1 X 135MM LGi.....eoeeeeeeeeeeeeeeeeeeeeeeeee e 2
21
22
23 | 74829-GOT | MUFFLER ..ot eeeeeeeseeeseeee e eeeeee s s seseeeseses et es e se e ee e 1
24 | 25531-GO1 | EXHAUST GASKET ....ooeoeeeeeeeeeeeeeeeeeeeeeee e eeeeeesee e se e eese e 1
25 72851-G01 | NUT, M8 X 1.25MM ......eoveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeee e es s seeeeeeee 2
26 | 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG ...ceeeveeeeeeeeeeseeseeeeeseeeeeeseeene 1
27 | 00438-G8 BOLT, 5/16 = 18 X 1" LG +.ververeeeeeereseeeeeeeseeeeeeseeess e seee e seeeeeseeeseeeseseseeseeeseesse 1
28 | 00565-G8 LOCK WASHER, 5/16" ......eoeeeeeeeeeeeeeeeeeeeeeeeeeese e see e eseeeeseeeseeee s ee e es e 3
29 00642-G8 WASHER, 5/16" .....eeoveeeeeeeeeeeeeeeseeeeeee e ee e ss e eeeeseeeeeseeeseeeseeeseees e se s eese e 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET ::‘::TED

K N 0 W? our search box and it will find the part you are looking for.

ENGINE 11 HP AND MUFFLER

—3 https://CartPros.com/f.html

Ref Emf 2

See
ELECTRICAL
Section
L | S
/)
J
S :
=
See g |
CARBURETOR K\
AND CHOKE 9 L
Oh g
///0 :'@
Part of
Rear Engine
Mount

Page J-3

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
B *» numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a () VJ A our search box and it will find the part you are looking for. HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ENGINE 11 HP AND MUFFLER

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72846-G02 | ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C)
(INCLUDES ITEMS 3 = 20).....coeeoeeeeeeeeee e seeeseeeeeeeeeeseeeeeeseeeeeeeeeese s ees s 1
2
3 26626-G01 TIMING BELT weooeeeeeeeeeeeeeeeseeseseeeeeeeseeee s es e eee e ses s s seseeseseees e ses e seseeseeens 1
4 72908-GO1 TIMING BELT COVER ......eeoveeeeeeeeeeeeeseseeeeeeeeeeeeeeeeeee s sesee e eene e 1
5 26631-GO1 TIMING BELT COVER GROMMET ......cooveoeeeeeeeeeeeeseeeeeeeeese e 1
6 26678-GO1 BOLT, MB X 1 X 12 MM LG ..o ees e see e seneeee 3
7
8
9 72869-GO1 IGNITION COIL BRACKET ....eeeeeeeeeeeeeseee e seeeeee s seeeseee e ses e seseee 1
10 | 72867-Go1 SPARK PLUG (NGK BPRSES)........eeeeeeeeeereeeeeseeseeeseseeseeesseeesseeeseees e 2
11
12 | 72848-Gof VALVE COVER......ooeoeeeeeeeeeeeeeeseeseeeeseeeeeseeeeseseseeseseeee e ees e seseseseese s 1
13 | 72876-Go1 VALVE COVER GASKET ....o.eomveeeeeeee e seeeeeeeeeeeeeeesee s seseseseseeeeseeeneees 1
14 | 26676-GO1 FLANGED BOLT, M8 X 1 X 23 MM LG -....oveeeeeeeeeeeeeeseeseeesee s 6
15 | 26601-GO1 OIL FILLER CAP....ooeeoeeeeeeeeeeee e seesee e seseeeeseeeseeees e seseeseseessseeeseeeesees 1
16 | 26720-Gof OIL FILLER "0 RING ...eoveeeeeeeeeeeeeeseeeeeeee e seeeeseeeessee s seseeseseese s 1
17 | 26591-Go1 OIL FILTER ..ot eeeee s s s es e ees s s ees e 1
18 | 26710-Go1 OIL FILTER 'O RING.....eooeeeeeeeeeeeeeeeeeeeseseeseeeseeeeeeeeees e ees s s sese e ses s 1
19 | 26680-GO1 BOLT AND WASHER, M6 X 1 X 12 MM LGi.....eoreeereereeeeeeeseeeseeeeseeseree 3
20 | 72307-GO1 STUD, MB X 1 X 115 MM LG seeee s 2
21
22
23 | 74829-GO1 | MUFFLER w.oooveeoeeeeeeeeeeseeeeeeeeeeseeseseeeeeeeeeeeseseeseseeesseseseeesseeses e seseessseeeseeses e sesens 1
24 | 25531-GO1 | EXHAUST GASKET ....ooooieeeeeeeeeeeeeeeeeeeeeeeeseseeseeeeseee s ese e ees s ssseeseseeseeeeenees 1
25 | 72851-GO1 | FLANGE NUT, M8 X 1.25 MM .......coroeereeeeeeseeseseseeeeeeeeseeeees e sesesesesseeeseeeeenees 2
26 | 25532-Gf BOLT AND WASHER, M8 X 1.25 X 18 MM LG .......cuveeeeereeereeeeseseseeeeeseeesee. 1
27 | 00438-G8 BOLT, 5/16 = 18 X 1" LG cvveoveeeeeeeeeeeeee e eeeeeee e eee e seee e ee s 1
28 | 00565-G8 LOCK WASHER, 5/16" ......eeoeeeeeeeeeee e eeeeeeeees e see s ees e 3
29 | 00642-G8 WASHER, 5/16" -...oveoeeeeeeeeeeeeeeeee e seeeees e eee s seseeee e eseeseeeees s see e eesee 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
# oursearch box and it will find the part you are looking for. HERE

ENGINE MOUNTING

Part of
Frame

Ref Emt 2

Page K-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU

CartPros directs you to the right part using the part

~ r"a()ij numbers from this manual. Enter the part number into
K, # oursearch box and it will find the part you are looking for.

ENGINE MOUNTING

G“:::'E‘TED—)- https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72010-GO1 FRONT ENGINE MOUNT ...ttt 1
2 72011-GO1 REAR ENGINE MOUNT .....ooiiiiiiiieiie ittt e 1
3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ..o e 4
4 00566-G2 LOCK WASHER, 7/16"..... .o 4
5 00922-G3 WASHER, 7/18" ... e 4
6
7
8 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG ... 2
9 72016-G01 SPACER. ... e e 2
10 70269-G02 CROSSMEMBER BRAGCGE .......ooiiiiiiiiiiiestt ettt 1
11 72044-G02 MOUNT BRACKET ....oiiiiiie ettt e s e sneee e 1
12 00643-G1 WASHER, 3/8" ... e 2
13 11098-G5 LOCK NUT, 3/8 = 16 ...ttt et 2
14 00438-G7 BOLT, 5/16 - 18 X 7/8" LG ...ceiiiie ettt e 2
15 01110-GO3 WASHER, 5/16" (STAINLESS STEEL)....cccoviiiiiieeeeee e 2
16 01109-GO1 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....oooiiiieeir e 2
17
18
19 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG ...oeei et 1
20 15121-G1 WASHER, 3/8" ... e 1
21 72050-GO1 PLASTIC WASHER, 2 1/4" OD X 5/8" ID X 1/8" ..ot 4
22 72051-GO1 WASHER, 2 1/2" OD X 5/8" ID X 1/8" ....eee ittt 2
23 72015-GO1 ISOLATION MOUNT ...ttt 1
24 72051-G02 WASHER, 3/8" ... oo 1
25 11098-G5 LOCK NUT, 3/8 = 16 ...ttt 1
26
27
28 72719-G03 ENGINE GUARD.......eeiiie e 1
29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ..eoeiee ettt e 4
30 00566-G2 LOCK WASHER, 7/16".....co e 4

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00922-G3 WASHER, 7/18" ... e 4
32
33
34 00439-G1 BOLT, 5/16 - 18 X 1 1/8" LG ...ooieiiie e 1
35 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ...c.eeoeiiiiiieiiieiee e 1
36
37
38 72035-G01 'U'BOLT, 7/16 - 14 X3 7/16" X 39/16" LG....oooiiiieeieeeeee e 2
39 00922-G3 WASHER, 7/18" ... e e 4
40 00734-G1 LOCK NUT, 7/16 = 14 .ottt et 4

Page K-3 Service Parts Manual FLCARTPROS
©¥0



CartPros directs you to the right part using the part
?{?“3‘?}] ij numbers from thiglmanual. Entgr thpe part nugmber Ii)r‘:lo GET ::‘:ERTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

# oursearch box and it will find the part you are looking for. _

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into
# our search box and it will find the part you are looking for.

G“::::““—)b https://CartPros.com/f.html

FRONT SUSPENSION AND STEERING

o

Front of Vehicle

Ref Fss 21-1

@ 31
v S >
(// @ —
— N - Q
A _— 3
~
25 \ _—
N
"\
Part of
Frame

3 - Includes ltems 4 -13
9 - Includes ltem 10
16 - Includes Items 7 - 13, 17

*NOTE: Tie Rod Not
Shown for
Clarity

Page L-1

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N OW’, numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION AND STEERING

To)
©
'
Ql
<
(2]
=
9]
=
[]
o}
S
=
[&]
£
]
-
<

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION AND STEERING

Yo

Front of Vehicle

57 - Includes ltems 58 - 60
85 - Includes ltems 86 - 88
98 - Includes ltems 99, 100

117 - Includes ltems 118 - 122

Ref Fss 21-2

Page L-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
v *y  numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K rq O VJ A our search box and it will find the part you are looking for. HERE

FRONT SUSPENSION AND STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 602513 FRONT AXLE ... eeeeeeee e ee e se e es e es s 1
2
3 70942-G03 | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13)..creeeeeeeeeeeeeeeeeeeeeeee e seeeeseeeeseseseees s esseeeseess 1
4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) ..... 1
5 70648-GO1 BEARING ... eeee e e ee e ese s enee e 1
6 70749-GO1 BEARING, DP4 ... seeee e 1
7 25146-G1 GREASE SEAL ..ot eeeee e eeseeesesee e se e 1
8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY .......ooveeeeeeeeeeeeeeeeseeeenene. 2
9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10)...| 1
10 19862-G11 LUG BOLT, 1/2 =20 X 1 7/32" LG cveeeeeeeeeeeeeeeeeeeeeeeeeeee oo 4
11 12093-G1 SLOTTED NUT, 1 = 14t eeeeeeeesees s s ss s se s 1
12 00798-G8 COTTER PIN, 5/32" X 1 8/4" LG .eoveeveeeeeeeeeeeeeeeeeeeeeeeeeeeee e eseenenes 1
13 12091-G2 SPINDLE CAP ... ee e ee e ee s 2
14
15
16 | 70673-G03 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 7 = 18 & 17) weveeeeeeeeeeeeeeseeeeeeeeeeeeeeeeee e ee e 1
17 | 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6).............. 1
18 | 00407-G6 BOLT, 1/2 = 13 X 8" LG cvereeeeereeeeeeeeeeeeeeeeeseeeseeseeseee e eeee s eeseeeseeseeeseess 2
19 00560-G3 WASHER, 172" .o se e e se e ee e eeeeeseee s s eee s es st s ee e seneees 4
20 | 70745-GO1 | KING PIN TUBE ...oovoeeieeoeeeeeeeeeee oo eeeeeeeeee e eee e seeeeesee e ssee e ee s 2
21 70754-G01 | THRUST WASHER (STAINLESS STEEL) w..eoveoveeeeeeeeeeeee e eeeeseeeeeneo. 2
22 14390-G6 LOCK NUT, /2 = 13 oot eeeeeeee e eee e es e 2
23
24
25 | 76419-GO1 | SHOCK ABSORBER.........coeiiueiieeieeeeeeseseeeseesseesseeseseseeeeeseeeseesseesseeseseeeseseseeenee 2
26
27
28 10435-G1 SHOCK ABSORBER WASHER .........ooeoeeeeeeeeeeeeeeeeeeeeseessee e eeeeeeeeseeeneesneoe 8
29 10194-G1 RUBBER SHOCK ABSORBER BUSHING ..........vveiueeeereeeeeeeeesesseeseesee e 8

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

FRONT SUSPENSION AND STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 00532-G6 NUT, B/8 = 24 ...ttt s e es ettt 4
31 10044-GO1 VINYL CAP ...ttt ettt et en ettt se e an e eeenee 4
32
33
34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) ............... 2
35 70163-G03 | SPRING PLATE ...ooieiieeeeteeceeeee ettt ee ettt n et an e 4
36 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG .ot eeee e en e 4
37 00734-G1 LOCK NUT, 7/16 = 14 ..ottt 11
38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ...vvevieeeeeeeeeeeeeee e 7
39
40
41 74964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65)............... 1
42 70965-G01 STEERING RACK COVER & BEARING .......ccccoovevieieiereiceeeeeeee e 1
43 * JAM NUT, 1/2 = 20 1ottt en et 1
44 70750-G01 RETAINING RING (EXTERNAL) ....cvcvcueeeeeeeeeteeceee e 1
45 15115-G1 BALL BEARING ......cocvoviieeeecececeete ettt en s aeaesesene 1
46 70603-G01 PINION . ..ottt ettt ettt e st a s s s st aesnan s nas 1
47 70751-G01 RETAINING RING (INTERNAL) ....ooviuiueeieeeeeeeteceeeeeeee e 1
48 70638-G01 SEAL PINION ..ottt n s s et anan e e 1
49 70604-G01 RACK STEERING........coouiuiueueteeeeetete et ese st en s s s nasaeaeae 1
50 01053-G01 SCREW, 10- 32 ...ttt ettt 1
51 70590-G01 RACK LOADER ...ttt n e n e 1
52 70666-G01 SPRING COMPRESSION ......cooucuieieeeeieeeteteieeee e es s 1
53 70645-G01 GASKET RACK LOADER.......cocouiiiiicieteteteeeeee e 1
54 70591-G01 COVER RACK LOADER .....coouiiiieeeetceceeee ettt 1
55 71102-G01 SCREW, 1/4 = 20 ..ot 2
56 10389-G3 GREASE FITTING, STRAIGHT ...ttt 1
57 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 58 - 80) ......cccoeveverererereeiriererenennns 1
58 50641-G1 RUBBER BOOT ....ocuiuiiiicietetceeeeee ettt n s 1
59 50209-G2 SLOTTED NUT, 7/16 = 20 ....oveeeeeeeeeeeeeeeeeeteeeeeeee et en e 1

Page L-5 Service Parts Manual

ZLCARTPROS




DID YOU

) k GET STARTED
™ numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
Kr‘JGVJ? our search box and it will find the part you are looking for. P

CartPros directs you to the right part using the part

HERE

FRONT SUSPENSION AND STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
60 | 10387-G2 COTTER PIN, 3/32" X 1" LG .eeeeeeeeeeeeeeeeeeeeeeseeeseeeeeeeeee s 1
61 74694-G01 ROD END (INNERD).......eceeeeeeeeeeeeeeseeeeseeseseeseeeeeseeees e seseseeeessee s eeseseseeees 1
62 | 70961-GO1 RACK BOOT ..ot s e sesee e es e see s s ee e es s se s 1
63 | 12416-G2 WIRE TIE oo s eee e ee s es s ee e eenees 1
64 | 11391-G8 WIRE TIE oo eesee e e s ees s es e ees e eee e eer e eenees 1
65 | 604328 TAG STEERING WHEEL ... seeeeseeeees s eeseseeeeseeeeeeees 1
66
67
68
69
70
71
72
73
74 | 00464-G6 BOLT, 7/16 = 14 X 2 3/4" LG vereeeereeeeeeeeeeeeeeeeeeeeeeeeeseeseeeeseeesssesesseses e eeseeseseeee 2
75 | 01068-G01 | BOLT, 7/16 = 14 X 3 1/2" LG ceooeeeeeeeeeeeeeeeeeee oo eesee e see e ses s 1
76 | 70BB7-GO2 | SPACER ... oot eeeeeeeeeeee e e ee e s es e 2
77 | 70667-G03 | SPACER (SHORT)...oeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeseeeeeseeses e seseeses s ee e see s eeees e 1
78 | 00532-G7 NUT, 7/16 = 14 oot eee e e ee e see e e s e eeees e ee s ses e ees e eeseeee 1
79 | 00560-G2 FLAT WASHER, 7/16".....eeeeeeeeeee e eeee e seeee e 7
80 | 00734-G1 LOCK NUT, 7/16 = 14 oo ee e e 3
81
82
83 | 70607-G01 | STEERING SHAFT ...cooooeeieeeeeeeeeeeeeeeeeee e eeee e ees e see s eee s eeene e 1
84
85 | 70758-G05 | STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) .......eoevereeereseeeerenenane. 1
86 | 70610-G03 STEERING COLUMN ... eeeeees e sesee e esee s eeseese s 1
87 | 28569-GO1 STEERING COLUMN BUSHING ........cooveeieeeeeeeeseeeeeeeseeeseeeseeeese e seseseseeee 1
88 | 01022-Go1 SCREW, #6 = 20 X 5/16" LG ..veereerreerereeseeeeeeeeeseeeseeseseseeesseeesseseseseseeeee 1
89

Service Parts Manual

ZLCARTPROS



DID YOU

~ r"a()ij numbers from this manual. Enter the part number into
K, # oursearch box and it will find the part you are looking for.

CartPros directs you to the right part using the part GET STARTED
HERE

FRONT SUSPENSION AND STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

—> https://CartPros.com/f.html

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

90

91

92

93

94

95 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK ......eoevievctceeeeeeeeeeeeeee e 4
96 00879-G1 LOCK WASHER, 3/8".......oeeeeeeeeeeeeeeeeeeeeeeeeseeee et eans s aeaeaeanan s st seaeans 4
97

98 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) ......c.cceveuiieieierererenee. 1
99 01055-G01 BOLT, M8 X 1 1/4" LG ..ot 2
100 | 00565-G8 LOCK WASHER, 5/16" ......eeueeeeeeeeeeteteeeeeeeeseeteeeeesesses e ess s aeaeaean e 2
101

102 | 70751-GO1 RETAINING RING (INTERNAL)......coeoiiiiitetetetceeeeieeete et veae e en e 1
103 | 70888-GO1 RETAINING RING (EXTERNAL) ..ottt 1
104 | 15112-G1 BALL BEARING .....oorueeeieeteeeececeeee ettt eeaes s et eas s s e aeaes s s eneenanansnans 1
105 | 70887-G01 WAVE WASHER ..ottt en s ea et es s s s s 1
106 | 602979 STEERING WHEEL .....vvitieieeeeeetetcteeeee ettt 1
107

108

109

110

111

112

113 | 14390-G2 LOCK NUT, 5/8 = 18 ...ttt 1
114 | 71950-GO1 CLIPBOARD........coiiecteeceeeee ettt ettt ettt s e e sttt n s s senee 1
115

116

117 | 74604-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122)......coccueueieieeieieieveeeene, 1
118 | 74603-GO1 THREADED ROD (24" LG)...ouvvveveieeeeeeeeeeieteteaee e 1
119 | 70902-GO1 TIE ROD END (LEFT HAND THREADS) .......cuceeeeeeeeeeeeeeeee e 1

Page L-7 Service Parts Manual

ZLCARTPROS



DID YOU Cart;ros rdirecm_g,-'ou to tlh?; right hpart using 1l|)1e part
M numbers from this manual. Enter the part number into
KNOW?

our search box and it will find the part you are looking for.

HERE

GETSTARTED _5,_  https://CartPros.com/f.html

FRONT SUSPENSION AND STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTy.
120 01069-GO01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .......cooiiiiiieieeneeeens 1
121 70902-G02 TIE ROD END (RIGHT HAND THREADS).......cociiiiieieieeeee e 1
122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)......ccccoiiiiiieireeee 1
123
124 00734-G1 LOCK NUT, 7/16 = 14 ...t 2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED
.

our search box and it will find the part you are looking for.

——> https://CartPros.com/f.html

FUEL SYSTEM - CALIFORNIA REQUIREMENT

2

CALIFORNIA EMISSION REQUIREMENT 9;

Front of Vehicle

Y&

ltem 7 - includes items 8 - 14

To 28"  To Crankcase Part of
Carburetor Pulse Fitting arto
Frame
1,
8
Page M-1 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

FUEL SYSTEM - CALIFORNIA REQUIREMENT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72092G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) ......ccceccoeiiiieiecee e 1
2 72282G01 FUEL TANK CAP ...ttt 1
3 70486G01 SPACER. .. 1
4 00559G8 WASHER, 5/18" ... e e 2
5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....coeiiiiieeiieee e 2
6
7 72231G01 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14)..... 1
8 72092G02 FUEL TANK (FOR VEHICLES WITH FUEL GUAGE) ........cccccoiiiiiiee 1
9 72282G01 FUEL TANK CAP ...t 1
10 72229G01 FUEL LEVEL SENDER ADAPTER......ccoiiiieieteteesee et 1
11 72230G01 SCREW, #6 - 32 X 1/2" LG ..oeieieeee e 2
12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) ..cociiiiiiiieieeeeeeeeeee 1
13 * GASKET ...ttt 1
14 72232G01 SCREW, #10 X 3/4" LGi...cteiiieeieeeetie ettt 5
15
16 00438G8 BOLT, 5/16 - 18 X 1" LG .o 1
17 00559G8 WASHER, 5/18" ... ettt 2
18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ...cceoeiiiiiiiiiiiieneeeeeeeee e 1
19
20
21 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) ......ccoceoiiiniieeeeiecnieeee 14"
22 12902G1 FUEL LINE FILTER ..o e 1
23 18292G1 CLAMBP . e 5
24 72873G01 FUEL PUMP ... 1
25 00114G6 SCREW, 1/4 - 14 X 3/4" LG ...coeiee et 2
26 27183G01 LOW PRESSURE FUEL LINE (BULK) ......cooiiii e 26"
27 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) ......ocovciiiiireiree e 16"
28 11391G4 HOSE CLAMP, 1/4" ... e e e 3
29 17618G1 WIRE TIE L. e s 3
30 22280G1 VINYL TRIM - BLACK (BULK) ... 7"

Service Parts Manual :;JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

FUEL SYSTEM

Front of Vehicle

ltem 7 - includes items 8 - 14 9

To
Carburetor

To Crankcase
Pulse Fitting

Part of
Frame

Page M-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

FUEL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72092G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) ......ccceccoeiiiieiecee e 1
2 72282G01 FUEL TANK CAP ...ttt 1
3 70486G01 SPACER. .. 1
4 00559G8 WASHER, 5/18" ... e e 2
5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....coeiiiiieeiieee e 2
6
7 72231G01 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14)..... 1
8 72092G02 FUEL TANK (FOR VEHICLES WITH FUEL GAUGE) .........ccccoiiiiiie. 1
9 72282G01 FUEL TANK CAP ...t 1
10 72229G01 FUEL LEVEL SENDER ADAPTER......ccoiiiieieteteesee et 1
11 72230G01 SCREW, #6 - 32 X 1/2" LG ..oeieieeee e 2
12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) ..cociiiiiiiieieeeeeeeeeee 1
13 * GASKET ...ttt 1
14 72232G01 SCREW WITH SEAL, #10 X 3/4" LGi....eooctieiieieiiecee et 5
15
16 00438G8 BOLT, 5/16 - 18 X 1: LG 1
17 00559G8 WASHER, 5/18" ... ettt 2
18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ...cc.eoeiiiiiiiiiieie e 1
19
20
21 17470G1 LOW PRESSURE FUEL LINE (BULK) .....c.coiiiiiiiiiesie e 4"
22 72084G01 FUEL LINE FILTER ... 1
23 18292G1 CLAMBP .t eneee s 5
24 72873G01 FUEL PUMP ... 1
25 00114G6 SCREW, 1/4 - 14 X 3/4" LG ...coeie ettt e 2
26 27183G01 LOW PRESSURE FUEL LINE (BULK) ......cooiiiiiee e 26"
27 17470G1 LOW PRESSURE FUEL LINE (BULK) ......cooiiiiiiiieeeee e 26"
28 11391G4 HOSE CLAMP, 1/4" ... e e 3
29 17618G1 WIRE TIE ..o e e 3
30 22280G1 VINYL TRIM - BLACK (BULK) ...t 7

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
?(I[H%J W-) numbers from this manual. Enter the part number into GET ::‘::TED ﬁ, httpSZ//CartPros.Com/f.html

# our search box and it will find the part you are looking for. _

1 - Includes ltems 3 - 23

21

Ref Rax 2

Page N-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72715-G01 | REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 23) ...oeomeeeeeeeeeeeeeeeeeeeseseneeenes 1
2 72715-G02 | REAR AXLE, FREEDOM HP (10.67:1) (INCLUDES ITEMS 3 - 23).................... 1
3 26823-GO1 FLANGED BOLT, M8 X 1.25 X 100 MM LG ......cvveveeeeereeeereee s 5
4 26824-GO1 FLANGED BOLT, M8 X 1.25 X 110 MM LG ... 2
5 * BOLT, M8 X 1.25 X 146 MM LG ... seee e e 2
6 72052-GO1 FLANGED BOLT, M8 X 1.25 X 130 MM LG ......cveeeeeeeeeeeereee s 1
7 72269-GO1 FLANGE NUT, M8 X 1.25 MM .....oeerverieeeeeereeeseeeeseeeeeseseeeeseeeseeeseseeseseeee 12
8 26768-GO1 OIL CHECK PLUG ... ees e sesee s 1
9 26769-GO1 GASKET, 8 MM ..o ee e sesee e sen e 1
10 | 26770-Go1 OIL DRAIN PLUG ...t eeee e seeee s eeees s ses e 1
11 26771-GO1 GASKET, 14 MM ..o eeeee e ee e eeeeees e e s s see e s e ees e ees e 1
12 | 26772-Gof OIL FILLER PLUG ¢t eee e seeee e sesee s seseeeeee e 1
13 | 26761-Go1 INPUT SHAFT SEAL w..ooeoeeeeeeeeee e eee e seeeeseee e eee e een e 1
14 | 26762-Go1 SHIFTER SHAFT SEAL. ..o seseeeeeeese oo ses e sesee s eer e 1
15 | 72259-Go1 AXLE SHAFT SEAL ....eeveeeeeeeeeeeseeeeseeseseeseeeeseseesseessseeesseeseseeseseeseseesseeesenes 2
16
17 | 72115-Go1 AXLE TUBE (DRIVER SIDE) .....ecveeeeeeieeeeeeeeeeeeseeeseeeeseeseseeseseseeeeseeeeseees 1
18 | 72116-Go1 AXLE TUBE (PASSENGER SIDE) ......oeomveeeeeeeeeeeeeeseeeeeeeeeseeeeseseseesesesenes 1
19 | 72056-Go1 AXLE SHAFT (DRIVER SIDE)......coveeeeeeeeeeeeeeseeeeseeeesseseseeseseeseseseseesseeeseees 1
20 | 72057-GO1 AXLE SHAFT (PASSENGER SIDE).......vveiveeeeeeeeeeeereeeseesesessseseseeseeenenes 1
21 26814-GO1 RETAINING RING ......cooeeoeeeeeeeeeeeeeeeeeeee s seeeeseeeeseeeees s see e eees e 4
22 | 26811-GO1 BALL BEARING .......oeeeeeeeeeeeeeeeeees e seeee e eeeeees e ees e ses e ses e seseees e ees e 2
23 | 72260-GO1 FLANGED BOLT, M10 X 1.5 X 23 MM LG e s 10
24
25
26 | 72017-G02 | AXLE BRACKET ....oieeeeeeeeeeeeeeseeeeseseeeeseseeeseeses e eeseeses e seseees e ses e ses e seseeeeseeenees 1
27 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .....eeomreereereeeeseeereseereseeeseesesceseseesseeseseeseseeseseesesesenees 2
28 | 75048-GO1 | SPACER, 1/2" c.ooeoeeeeeeeeeeeeeoeeeeeeeeeeeeeeee e ses e eee e se e es s ene e es e 1

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE
REAR SUSPENSION

RefRsp 2

Page P-1 Service Parts Manual FLCARTPROS
©*0




DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

REAR SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 603109 LEAF SPRING SET (CONTAINS 2 SPRINGS) .......oveeeeeeeereeeeeeeeseeeseeesse. 1
2 72028-G02 | ISOMOUNT BASE PLATE ...oooooeeeeeeeeeeeeeeeeeeeeeseeeeeee s ses e seseseseeseeeeseseesseeeesees 2
3 72117-GO1 | ISOMOUNT BUSHING ......ceeeeeeeeeeeeeseeeeseeeeeeeeseeeeees e seseeeeeesseeeesseses e seseeseeeeesee 2
4 72037-GO1 | ISOMOUNT CAP......ooeeeeeeeeeeeeeeeeeeeee e eeee e ee e ee e eee e seeee e 2
5 72618-G01 | "U'BOLT, 3/8 - 16 X 2" X 2 1/2" LGrureeereereeeeeeeeeeeeeeeeeeeseeeeseseeeeses oo ees s 4
6 00560-G 1 WASHER, 3/8" ... eeeeseeeeeeeeeeeeseeeees e ses s seseeeeeeeese e ee e eee s seseeeeeessee 8
7 11098-G5 LOCK NUT, 3/8 = 16 -.eeeeeeeeeeeeeeeseeeseeeseeeeseeeeeseeses e ees e ses e seeeee e ee s ses s seseeee 8
8
9 70291-GO1 | FLANGED BUSHING ......oveoeeeeeeeeeeeeee e eee e see e eeseeees s seeee e 4
10 | 14158-G1 SHOULDER BOLT, 3/8 = 16 X 3 1/4" LG c..evveereeeeeereeeeseeereeeeseeeeseeeeeseeeeseeseseseees 2
11 12262-G1 LOCK NUT, 3/8 = 16 -.eeeeeeeeeeeeeeeeereeseeeseeeeeseeeeseeses e seseeseseeseeeessseseeseses e ses e seseeees 2
12
13 | 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) .....eeveeeeeeeeereseseeeesseeseee. 4
14 | 70290-G02 | SHACKLE PLATE ...oomoeoieeeeeeeeeeeeeeeeeeeee e ees e sesee s eee e ees s eee e 4
15 | 70291-GO1 | FLANGED BUSHING ......veeieeeeeeeeeeeeeeeeseeeeseeseeeeseseseseeseseessseeesseseseeeeseeseeeeense 8
16 | 70289-G02 | SPACER. ... iieoieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ees e eee s s 4
17 | 11098-G5 LOCK NUT, 3/8 = 16 -.eeoeeeeeeeeeeseeeeeeeeeeeeeeeeeeees e ses s seeee e es s sen e s 4
18
19 | 76418-G01 | SHOCK ABSORBER.........ioveeeeeeeeereeeeseseeseseeseeeesesseseseesseeessseeesseseseseseeseseeessen 2
20 | 10435-G1 SHOCK ABSORBER WASHER ........coveeeveeeeeeeeeeeeeeeseeeseeeeeeseeeseseeeseese s 8
21 10194-G1 RUBBER BUSHING .........eoeeeeeeeeeeeeee e eeeeeesee s ees e seeeeeeeeseseees e ses e ees e 8
22 | 00532-G6 NUT, B/8 = 24 ..ot ee e ee e s e e s ee s s 4
23 | 10044-GOT | VINYL CAP cooreeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e see e se s seeeeeeseses e ese e ses e sesesesesesseses e senees 4
24
25 | 74207-G03 | LEAF SPRING SET, (USE ON SHUTTLE 2+2 AND CONVERTIBLE

CARRIER ONLY) (CONTAINS 2 SPRINGS) ......oveureeereeeeeeseeersseseseeeeeeeseeesnees 1

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

SEATING AND BAG HOLDER - GOLF CAR

Front of Vehicle

\C ¢

Part of
Frame

1 - Includes ltems 2 -4

Ref Sge 1

Page Q-1 Service Parts Manual '553« c ARTPROS
“O¥0



DID YOU

K r\a O VJ’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

SEATING AND BAG HOLDER - GOLF CAR

CartPros directs you to the right part using the part

HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

GETSTARTED _5,_  https://CartPros.com/f.html

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 -4) ...oocoviiiiiieeeeeee 1
2 71602-G** VINYL SEAT BOTTOM COVER.......ccooiiiiiieieree e 1
3 71012-GO1 VINYL TRIM (SEAT BOTTOM).....oiiiiiiiiiee e 1
4 17074-G1 RUBBER PAD........oiiiiiiii e 2
5
6 71701-GO1 HIP RESTRAINT (PASSENGER SIDE)......ccccciiiiiiiieie e 1
7 71702-GO1 HIP RESTRAINT (DRIVER SIDE).....cooiiieeeeee e 1
8 71204-G01 BOLT, 1/4 =20 X 7/8" LG ...ooieeiiee e 8
9
10 71610-GO1 SEAT HINGE ..ottt sttt 2
11 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL)....ccoiiiieiiieieeeee e 4
12
13 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 14 - 16) .....oovovieieeneeeieecee e 1
14 71753-G** VINYL SEAT BACK COVER ....cooiiiitiiiiie ittt 1
15 71752-G01 PLASTIC SEAT BACK COVER ......ooiiiiieiiee e 1
16 01107-GO1 SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....cccceiiiiiiiiieerceeeeeee 4
17
18
19 71811-G03 SEAT SUPPORT BRACKET .....coiiiie i 2
20 00661-G8 BOLT, 1/4-20 X 1" LG (STAINLESS STEEL).....ccceiiiiiiiieiieeee e 4
21 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....ccccciiiiiiieeiee e 4
22 01075-GO1 BOLT, 3/8 - 16 X 2 1/2" LG ..o 4
23
24 71851-GO1 BAG HOLDER BRACKET ...t e e 1
25 71856-G01 BAG RETAINER CLAMP ...ttt 2
26 71853-G01 BAG RETAINER STRAP ... . 1
27 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG .....ooeiiieieee e 2
28 01102-GO1 CARRIAGE BOLT, 1/4-20 X 1 1/2" LG (STAINLESS STEEL) ......ccccovvvernnee 2
29 11027-G2 LOCK NUT, 1/4 = 20 ...ttt 2

Service Parts Manual

ZLCARTPROS




CartPros directs you to the right part using the part
I;(IH%’ W-, numbers frem this manual. Enter the part number into GET ::::TED ﬁ— httpS://CartPrOS.Com/f.html

(SEATING-SHUTTLE2+2 |

16 - Includes Items 17 - 19 17

Front of Vehicle

\Co

1 - Includes ltems 2 - 4

Ref Ssh 1-1

Page Q-3 Service Parts Manual ._::3 c ARTPR OS
“O¥0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

SEATING - SHUTTLE 2+2

34 - Includes ltems 35 - 37
45 - Includes ltems 17 - 19

45

41

Ref Ssh 1-2

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

SEATING - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 -4) .....covvoveeeeeeeeeeeeeene 1
2 71602-G** VINYL SEAT BOTTOM COVER .......oveieeeeeeeeeeeeeeseeeseeeeeeeeeeese s 1
3 71012-GO1 VINYL TRIM (SEAT BOTTOM).....coeeeeeeeeeeeeeseesseeeeeeseeeeseeseeeesseessee s seeenenes 1
4 17074-G1 RUBBER PAD.........ooeooeeieeeeeeeeeeeeeeeeeeeeeeeee e ee e se e se e e eeseeeseeeens 2
5
6
7 71701-G01 | HIP RESTRAINT (PASSENGER SIDE)......eereeeeeeeeeeeeeeeeeeeesseeseeseeessesesesee. 1
8 71702-G01 | HIP RESTRAINT (DRIVER SIDE)........woveooeeieeeseeeeeeeeeeeeeeesee e e e e 1
9 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....cveeeeeeeeeeeeee e 8
10
11
12 71610-G01 | SEAT HINGE ..o ee e e ee e e 2
13 | 00720-G08 | SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ......ovviveeieeeeeeeeeeeeeeeseeseesseenene 6
14
15
16 | 71751-G* SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 = 19) ... 1
17 | 71753-G** VINYL SEAT BACK COVER ...coveeeeeeseeeeeeeeeeeeseeeeeseeeeeeeeeee s 1
18 | 71752-GO1 PLASTIC SEAT BACK COVER ......cveeeieeeeeeseeeeeeeeeeeeeeseeeeseeeeeeeseseeeeene. 1
19 01107-GO1 SCREW, #8 X 5/8" LG (STAINLESS STEEL) w....veeeeeeeeeeeeeseeeeeeesevseeesenes 4
20
21
22 70364-G0T | SPACER ... eceeeeeeeeeeeeeeeeeeeeee e et ee s eeseees e es et e e ee e 2
23 | 74111-GO1 | SEAT BACK SUPPORT ....ooiveieeeeeeeeeeeeeeeeeesseesseeeeseseseesseeeseesseeseeeseseeesseseessees 2
24 | 01006-G02 | BOLT, 3/8 = 16 X 1 1/2" LG crveeveieeeeeeeeeeeeeeeeeeeeeeeeeseee e e seseeeseeeeee e 4
25 00560-G 1 WASHER, 3/8" .....eeeeeeeeeeeeeeee e se e ee e ee e eeeeeeeeeeeees e eeees e es e 4
26 | 70113-GO1 | ADJUSTABLE BUMPER........oeieeeeereeeseeereeeeeeeeesesseeeseesseeseee s seseseseeeseseneeeeee 4
27 11027-G1 LOCK NUT, 5/16 = 18 ..r-eeoeeeeeeeseeeeeseeeseeeseeeseese e sseeseeeseeeseseeeseeeseesseeeseeseessee s 6
28 74508-G02 | LATCH BRACKET = LEFT ....emoeieeeeeeeeeeeee e seee e eese e eseeseeee e 1
29 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....eeveeeeeeeeeeeeeeeseeseeees s 4
30 | 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) w....veuveeeeeeereeeeeeeeeseseesseess s 4

Page Q-5 Service Parts Manual -_::GL c ARTPR OS
“O¥0



DID YOU

KNO

CartPros directs you to the right part using the part
VJ’:’ numbers from this manual. Enter the part number into GET :::ERTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. SEATING _ SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
31
32
33
34 | 74139-G* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 42 - 44) .......ooooovvvrrreiernnnnn. 1
35 | 71602-G** VINYL COVER (SEAT BOTTOM).....ocoveoreeeieeeeeeeeeeseseeeseeeesseees s 1
36 | 74140-GO1 L1211 SOOI 1
37 | 71012-Go1 TRIM .ot ee e eee e ee e ee e s e 1
38
39
40 | 71702-GO1 | HIP RESTRAINT (DRIVER SIDE).......omiiveeooeeeeeeeeseseeeseseeseseeeseeeesssee s esneen 1
41 71701-G01 | HIP RESTRAINT (PASSENGER SIDE).........oveeieeeeeeeeseeeeeseeeesseeeeseseesesesenenes 1
42 | 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL).......corveeeoveeeseesereeesseessneeessee. 8
43
44
45 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 = 19) ccoovvvoooeeooeeeeeceeee. 1
46
47
48 | 72918-G01 | SEAT SUPPORT BRACKET ......cooiveooioeeooeeeeoeeeeeeeeeeeeeeeeeeeeee e 2
49 | 71204-GO1 | BOLT, 1/4-20 X 1" LG (STAINLESS STEEL) ... ovvoeeoreeeeeeeosoeeeeeeeeeeeeeeeee 12
50
51 17838-G1 NYLON BUSHING .......cooovveeeeeeesee e eeeeeeeeeeeeeeeseeeeeeee e eeees e e 4
52
53 | 00440-G4 BOLT, 5/16 = 18 X 2 1/4" LG c.ooooveooeeeeoeeeeee oo 2
54 | 00559-G8 WASHER, 5/16" ....veoeeeeeeeeeeeeeeeoeeeee e eeeee e eeeee e seee e sene e seee e 2
55 | 11098-G6 LOCK NUT, 5/16 = 18 ...ooeooeevoeeeeeeeeeeo e eeee e 2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

SEATING - CONVERTIBLE CARRIER

16 - Includes Items 17 - 19 17

Front of Vehicle

\Ce

1 - Includes Items 2 - 4

Ref Sce 1-1

Page Q-7 Service Parts Manual '553« c ARTPROS
“O¥0



DID YOU CartPros directs you to the right part using the part

K N owi’ numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

SEATING - CONVERTIBLE CARRIER

33 - Includes ltems 17 - 19

Front of Vehicle

\C ¢

Handrail

SIDE BASKET

42 - Includes Iltem 43
43 - Includes Iltem 44

Ref Scc 1-2

Service Parts Manual %CARTPROS



DID YOU

CartPros directs you to the right part using the part

~ r"a()ij numbers from this manual. Enter the part number into
K, # oursearch box and it will find the part you are looking for.

SEATING - CONVERTIBLE CARRIER

G“:::'E‘TED—)- https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) ...ocoovcvevcecieeeeeieeee 1
2 71602-G** VINYL SEAT BOTTOM COVER......cociiieieieeteeceeeee et 1
3 71012-G01 VINYL TRIM (SEAT BOTTOM).....ocvueeeeeeeeeeeeeeeteeeeeeee e eeeeesen s 1
4 17074-G1 RUBBER PAD.........oooiiiieeecectcee ettt ee st en s se e 2
5
6
7 71701-G01 HIP RESTRAINT (PASSENGER SIDE)......cccooiovoieieeeeeeceeeee e eieeeeeeen e 1
8 71702-G01 HIP RESTRAINT (DRIVER SIDE)........cooioiieeeececeeeeieieie e 1
9 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)...c.ccveveieeerereeeeeeeieeeeeeee e 8
10
11
12 71610-G01 SEAT HINGE ..ottt ettt 2
13 00720-G08 | SCREW, #12-14 X 1" LG (STAINLESS STEEL)....ccocveviverercrereeeeeeeee e, 4
14
15
16 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 = 19) ..ovovevieecceeceeieeve e, 1
17 71753-G** VINYL SEAT BACK COVER ......ocooviuieieeeeeeeeeeeeeeeeee et 1
18 71752-G01 PLASTIC SEAT BACK COVER ..ot 1
19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) ....ovveeeeeeeeeceeeeeeee e 4
20
21
22 70364-G01 SPACER . ...ttt en ettt ettt n s sttt aeas 2
23 74111-G01 SEAT BACK SUPPORT ..ottt s s s eaeann s st ananas 2
24 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG .ottt 4
25 00560-G1 WASHER, 3/8" ...ttt ettt n s st 4
26 70113-G01 ADJUSTABLE BUMPER.........oooiiioeeictceeeeeeeeee et ee ettt en et en e 2
27 11027-G1 LOCK NUT, 5/168 = 18 ..ottt etess st en s san s e e e aeans 2
28 74508-G02 LATCH BRACKET = LEFT ..ottt 1
29 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...c.cvveeeeevereteeeeeeeeee e 4
30 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....c.ceeeeeeeeeeeeeceeeeeeeee e, 4

Page Q-9 Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

SEATING - CONVERTIBLE CARRIER

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32

33 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 = 19) c.ooveereereeeseeeseeeeeeeeenees 1
34 | 75258-GO1 | SEAT BACK SUPPORT ...ooiveieeeeeeeeeeeeseeeeeeseeseeeeseeeeseeseeeese s ssseeseeeeeeeeeennes 1
35 | 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....verveeeeeeeeereeeeereseeeeseesee. 4
36 | 00664-G6 LOCK WASHER, 1/4" (STAINLESS STEEL) .......uveeeeeeeeeseeeeseeeeeeeeeeseeseseseeeee 4
37 | 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) .....vereveeeeereeeeeeeeereesereneees 2
38 | 00520-G1 ACORN NUT, 1/4 = 20 (STAINLESS STEEL) ....veoveeeeeeeeeeeeeeeeeeseeeseeeeeeeesnee 2
39 | 75261-GOL | END CAP, B/4" ..o.oooeeeeeeeeeeeeeeeeeeeeeeeee e eee s s see e ees e ee s eese e eee e senees 2
40

41 T1062-GOL | BED coooeeoeeeeeeeeeeeeeeseeseeeeeeeeeee e ses e ses e ses e ee s eeseses s ses e ee s ees e eeseees s es e ses e sesesena 1
42 | 71063-G** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 43) ......ovvveeveereeesreeeeeeeseeenees 1
43 | 75197-G** SEAT BOTTOM (INCLUDES ITEM 44) ......oveeieeeeeeeeeeeeeeeeeeeeeeees e 1
44 | 75252-G** VINYL SEAT BOTTOM COVER ....corveeeeeeereeeeeeseeeeseeeseeesee s 1
45 | 00762-G2 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) ...e.uveeveeeeeereeeeeeeeresesseees 2
46 | 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) .....veveeeeeeeeeeeeeeeeeeeeseeeseseee. 4
47 | 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) ......oveuveeeeeeeeeeeseeeseseseeeeseeeesesee 2
48 | 75261-GO1 | END CAP, B/4" ... ooooeeeeeeeeeeeeeeeeeeeeeeeeee e eee et seseeeeee e ee s sesee s eee s 4
49

50

51 71060-GO1 | BED FRONT (INCLUDES MAT) ....oovouiveieeeseeeeeeeeseeeeeeeeeeseeseseseseeseseseeeesseeennees 1
52 | 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......eveeeeeeeeereeeeeeseeseeeeseeeseee. 4
53 | 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ....eeuveeeeeeeeeseeeeeeeeeeeessseseseeseeeeee 4
54 | 75193-GO1 | SUPPORT FRAME ... omieeeieeeeeeeeeeeseeeeseeeeseeeeeeseeeeeeeeseseees e sese e ees e senees 1
55 | 00438-G8 BOLT, 5/16 = 18 X 1" LG cveerveeeeeeeeeeeeeseeeseeeeeeeeeeeeeees e eesee e eeeeee e ees e ees e een e 2
56 | 00559-G8 WASHER, 5/16" ....oeeoeeeeeeeeeeeeseseeeeeeeseseese e eeeseses s ee e eee e seeeeee s ses e seeeees e sese 2
57 | 75279-G1 LOCK NUT, 5/16 = 18 cveereeeeeeeeeeereseeseeeeseeeesseeesseeseseeees e ssseeseeeeseseeseseses e seseseseeees 2
58 | 00440-G4 BOLT, 5/16 = 18 X 2 1/2" LG ceoeeeeeeeeeeeeeeeeeeeeeseeeeee e seeee e 2
59 | 17838-G1 NYLON BUSHING .......coteeeeeeeeeeeeseeeeeeeeeeeeeeeeses e seseeseeeseeeesseeeeseeses s ses e seseeseeeeee 4
60 | 00559-G8 WASHER, 5/16" ....oveeeeeeeeeeeeseeseseeseeeeseseess e seeseses e seseese s seeeeseeeeesseses e seseesseeessse 2

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

SEATING - CONVERTIBLE CARRIER

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....coveeeeeeeeeeeeeeeeeeseeeseseeeeeeeseeee. 2
82 | 75196-G0T | HANDRAIL w..ooooeeeeeeeeeeeeeeeeeeee e eeeeee e ees e es e ses e see e 2
63 | 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) ...eouveeeeereeeereeeeeeeeeeseennees 2
64 | 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) ....veeeeeeeeseeeeeeeeeeeeeeeeeseesee. 2
65 | 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) ......overeeeeeeeeseeeesseeseeeseeeeseeeesenee 2
B6 | 75261-G02 | END CAP, 1" ..o ee oo s s ees e eeeeee 4
67
68
69 | 75460-GO1 | SIDE BASKET (BLACK)........ieeoieeeieeeeeeeoeeeeeeeeesseeseseeseseeseseseeeesseessseeeseeeeneeee 2
70 | 00106-G6 SELF THREADING SCREW, #12 = 24 X 3/4" LG c..coveoeeereeeseeeeeeeeeseeeeseesereneees 4

Page Q-11 Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

SEATING - CONVERTIBLE CARRIER

Service Parts Manual :;JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

STARTER / GENERATOR

1 - Includes Iltems 2 - 27
‘ 2 - Includes ltems 3 -5
{ 16 - Includes Items 17 - 19

)

N\
W

7,

&

Y

W7
Tl

K
T

f

\[

W

ef Stg 2

Page R-1 Service Parts Manual FLCARTPROS
©*0



DID YOU

CartPros directs you to the right part using the part

~ r"a()ij numbers from this manual. Enter the part number into
K, # oursearch box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

HERE

STARTER / GENERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 | STARTER/GENERATOR (INCLUDES ITEMS 2 = 27) ..o, 1
2 26870-G01 ARMATURE ..ot ee e s s eeeeen e 1
3 26871-G01 REAR BALL BEARING ......covereeeeeeeeeeeeeee s eeeeeeeeeeeesees e eeeeeeseseseeenee 1
4 26872-G01 FRONT BALL BEARING . ........ooveveeeeeeeeeeeeeseeeseeeeeeeseeeeeeee e seeeesne. 1
5 26873-G01 BEARING HOLDER .......coveeeeeeeeeeeeseeeee e e eeeeeeseeesese e eeeeeene 1
6
7
8 26875-G01 FIELD COIL ovoveeeeeeeeeeee e eeee e se e 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F) c.orveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesne. 2
10 | 26877-GO1 POLE CORE SETSCREW.......coeeeeeeeeeeeeeeeseseeeeeeeeeeeeeseseeeeeeeseeeeeseseeeeene. 4
11 26878-G01 FRONT COVER ... eeeeeeeeeeeeeeeseeseeeesesseessees e se s e eeseseseessesenes 1
12 | 27879-Go1 REAR COVER ... eeee oo ee e eeee s es e eeneee 1
13 | 26880-GO1 TERMINAL ASSEMBLY (A’) oot eeeeeeeeeee e eeseeeeees e eee s 2
14
15
16 | 26881-GO1 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 17 - 19) c...vovveeeeane. 1
17 | 26658-GO1 BRUSH ..o ee e se s er e 4
18 | 26882-GO1 BRUSH SPRING .......coveeeeeeeeeeeeeeseeeseesseeeeeseeeseeeeeeeeeseesseeesees e 4
19 | 26883-G01 BRUSH CONNECTOR ....eeeeeeeeeeeseeseeeeeeseeeeeeseeeeeeeeeseeeseeeseeseees s 2
20
21
22 | 2B884-GOT | KEY oottt ettt 1
23 | 26885-GOL | PULLEY e eeeee e e e e seeeee s es et se e eeeeees 1
24 | 26886-GO1 BRUSH AND PULLEY HARDWARE KIT ..o 1
25 | 26887-GO1 BRUSH 1 COVER.......cooeeeeeeeeeeeeeeees e seeeeeeeseeeeeeees e se e ss e seeeeeeee 3
26 | 26888-GO1 BRUSH 2 COVER ...t ees s eeeeeeeeeeeeeeeeeeeeees e se e seeeeeeee 2
27 | 26889-GO1 HOUSING HARDWARE KIT ....eeoveeeeeeeeeeseseeeeeseeseeeseseeeeeeeseeeesseseseessee. 2
28
29
30

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

STARTER / GENERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 00938-G4 BOLT, 1/2 - 13 X 8" LG oottt 1
32 00560-G3 WASHER, 172" ...ttt n ettt en e 2
33 00566-G3 LOCK WASHER, 1/2"......oeeeeeeeeeeeeee et ess e en et 1
34 00533-G1 NUT, 1/2 = 13ttt sttt s s 1
35
36
37 28617-G01 STARTER / GENERATOR ADJUSTER........cocueeeeeeeeeeeeeeceeeeee e 1
38 00544-G5 JAM NUT, 3/8 = 16ttt en s 1
39 00532-G5 NUT, B/8 = 16 ...ttt n st s e st seseas 1
40 00560-G1 WASHER, 3/8" ...ttt en et en st ae s 1
41 12064-G4 PUSH NUT, 5/16" ....eeeeeeeeeeeeeeeeteteece e ess s asas s s aessns s ensanteseseans 1
42
43
44 26414-G01 STARTER / GENERATOR BELT ....eoiieecectceceeee ettt 1

Page R-3 Service Parts Manual

24CARTPROS



CartPros directs you to the right part using the part
?{?“3‘?}] ij numbers from thiglmanual. Entgr thpe part nugmber Ii)r‘:lo GET ::‘:ERTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

S STARTER / GENERATOR

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

TOW BAR - PERMANENT

@“%‘16 8 - Includes ltems 9 - 29

Page S-1 Service Parts Manual FLCARTPROS
©¥0



CartPros directs you to the right part using the part
?(I[H%J W-) numbers from this manual. Enter the part number into GET ::‘::TED ﬁ, httpSZ//CartPros.Com/f.html

2 i bocan il g hepartios r coking o TOW BAR - PERMANENT

31 - Includes ltems 32 - 49
42 - Includes Iltems 43 - 49

47
46

43

Service Parts Manual Q?)QGCARTPROS



DID YOU

CartPros directs you to the right part using the part

~ r"a()ij numbers from this manual. Enter the part number into
K, # oursearch box and it will find the part you are looking for.

G“:::'E‘TED—)- https://CartPros.com/f.html

TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 75318-G01 MOUNTING PLATE ..ottt ettt 1
2 75319-G01 STOP MOUNT PLATE ...ttt s et en st seas 1
3 16705-G 1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...ceoveveeeeeeceeeeeeeeeeeeceeeeeeene e 3
4 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....c.cocveveeececeeeeeete e 3
5 75338-G02 FEMALE STOP ...ttt ettt 1
6
7
8 75304-G01 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29)......... 1
9 75299-G01 TOW BAR ...ttt ettt ettt 1
10 75302-G01 UPPER PIVOT .ottt ee et an st 1
11 75291-G01 LOWER PIVOT ..ottt en et en e aeanan e 1
12 00410-G8 BOLT, 1/2 - 20 X 3" LG o.ecveverereeeieieieeeeeeeeeeeeeseaeaeae et es s enss s ses 1
13 00675-G3 WASHER, 1/2" (STAINLESS STEEL) ...oovivivcvceceeeeeeeee e 1
14 75339-G01 SPRING WASHER ..ottt ee et 1
15 00571-G5 WASHER, 1/2" ...ttt ee et en et s st s et aeaens 1
16 11098-G8 LOCK NUT, 1/2 = 20t 1
17 75362-G01 LATCOH STOP ...ttt ettt 1
18 75340-G01 WASHER, /8" ...ttt ettt ee et en et aenn s et aeas 2
19 75360-G01 PIVOT PIN ..ottt en et n st eanan e anas 1
20 13571-G7 SPRING PIN ..ottt ettt en s en e 1
21 75303-G01 LATCH .ottt en ettt n e 1
22 20852-G2 COMPRESSION SPRING .....cocuiuiiiieieieteteieeeeee e teaeaeses e 1
23 25661-G02 CUP WASHER......coouiieeeeeteeceee et en et es e eaeaean s s e anaeas 1
24 13005-G4 SHOULDER BOLT, 5/16 - 18 X 2" LG ..cvcvvueiiierevereeeee e 1
25 75370-G01 LABEL (WARNING) .....cooiiiiieieeeeeeceee ettt 1
26 75338-G03 MALE STOP ...ttt ee et en st aeanan e 1
27 12547-G4 BOLT, BMM X 1 X 30 MM LGi...o.ooeeecececeeeeeeeeeeeeeee e 1
28 00565-G8 LOCK WASHER, 5/16" ......cueuiuiiiieieteteeeeeeeee e 1
29 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL).....cccceeveeerererererceceeeeeee e 1
30

Page S-3 Service Parts Manual

ZLCARTPROS



DID YOU

KNO

CartPros directs you to the right part using the part
VJ’:’ numbers from this manual. Enter the part number into
. Le]

HERE

GETSTARTED _5,_  https://CartPros.com/f.html

ur search box and it will find the part you are looking for. TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31 75308-G01 | TOW BAR HITCH ASSEMBLY (TOWED VEHICLE)

(INCLUDES ITEMS 32 = 48)......ooiveeeeeeeseeeseeeeeeeeeeeeeeeeses e seee s s 1
32 | 75305-GoO1 HITOH oo e e e es e ees e ee e ees s 1
33 | 75292-G01 PIVOT BOLT et eeeeeee s see s es e see s seseese s ee e seseseseeees 1
34 | 75309-GO1 THRUST WASHER.........eoveeeeeeeeeeeeee e seeee e eeeee s ees s eenees 2
35 | 75342-GO1 WASHER, B/4" ... oeeeeeeeeeeeeeeeeeeeeee e e eee e eee e ees s se s e eee e eeeees 1
36 | 00518-G8 CASTELLATED NUT, 3/4 = 16....eeeeeeeeeeeeeeeeeeeeeeeeseeseeeseeeeesee s seseeseseneees 1
37 | 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG vverveeeeereeeereeeeseeeeeeeeeeseeeseeseseeseseeseeeseseesesons 2
38 | 75307-GO1 BEARING ... eeeeeeeeeeeeees e eeeee e ee e ses s see s es e 1
39 | 00566-G6 LOCK WASHER, B/4" .......oeeeeeeeeeeeeeeeeeeeeseeeeseeeseeeeee s see e see e eeseses e 1
40 | 00533-G8 NUT, B/4 = 16 +.eeeeeeeeeeeeeeeeeeeeeeeeeeeees e eeeeeseseeeeeeees e ees s ees s s 1
41
42 | 602981 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 = 48) ......ccooovoiveeireeeereereeennes 1
43 | 603089 THREADED ROD........oveoeeeeeeeeeeeeeeeeeseeeees e eeseeseseseseeeseeees e seseseneeee 1
44 | 27205-GO1 TIE ROD END (LEFT HAND THREADS).......eoiveeeeeeeeesereeseeeeseeeeesee. 1
45 | 18434-G3 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS).......vvvereveererrreenn. 1
46 | 27205-G02 TIE ROD END (RIGHT HAND THREADS) ......ovveeeeeeeeeeeeeeeeeeeeeeenee. 1
47 | 18434-G4 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ........ccvvvereverrnenne. 1
48 | 10387-G2 COTTER PIN-.ooeeoeeeeeeeeee e ee s eeee s ees s ses e ees e seneeee 2
49 | 00734-G3 LOCK NUT, 7/16 = 14eeeeeeoeeeeeeeeeseeeeseeeeeeeeseseseeeeeeeeeseseees e seeeeseseeseseses e ees e 2

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
K N 0 W-, numbers from this manual. Enter the part number into GET STARTED
H

HERE —> https://CartPros.com/f.html

our search box and it will find the part you are looking for.
TOW BAR - CASUAL

Ref The 1

12

1 -Includes ltems 2 - 15

Page S-5

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
i r‘J () ij numbers from this manual. Enter the part number into GET STARTED
K, . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

TOW BAR - CASUAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75033-G01 CASUAL TOW BAR (INCLUDES ITEMS 2 - 15) ...c.oeiiiiiiiiieeeeeee e 1
2 * TOW BAR .ttt e 1
3 75034-G01 TIE ROD (INCLUDES NUT AND COTTER PIN) ..ooiiiiiiiiee e 1
4 75060-G01 COUPLING ..o 1
5 * LOCK PIN ...ttt e e 1
6 75065-G01 COMPRESSION SPRING ......ooiiiiitieiiteieesiee e 1
7 00922-G2 WASHER, 3/8" ... e 1
8 10387-G2 COTTER PIN, 3/32" X 1" LG ..o 1
9 75068-G01 SAFETY PIN ..ot 1
10 14869-G5 WIRE ROPE ... .ottt e 1
11 16783-G1 FERRULE ... e 3
12 75067-G01 FERRULE ... 1
13 75035-G02 HEX HEAD PLUG ... e 1
14 14869-G3 WIRE ROPE ...ttt 1
15 75091-GO1 LABEL (WARNING) ..ceiitiee ettt 1

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N OW? numbers from this manual. Enter the part number into GET ::::TED —_— https://CartPros_Com/f_htm|

_ PROTECTION - GOLF CAR

1 - Includes items 2 - 19

DETAIL B

Ref Wgc 1-1

Page T-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
9 numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION - GOLF CAR

Strut

REAR VIEW MIRROR
21 - Includes ltems 22 - 24

Front of
< Vehicle

49

FULL WINDSHIELD
26 - Includes ltems 27 - 33

FOLD DOWN WINDSHIELD
35 - Includes ltems 36 - 45

Front of
Vehicle

Ref Wgc 1-2

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N OW’, numbers from this manual. Enter the part number into
H

GETSTARTED _5,_  https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
WEATHER PROTECTION - GOLF CAR

Ref Wgc 1-3

WEATHER ENCLOSURE

BAG AND RAIN CURTAIN

Page T-3

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

For service or replacement parts, contact:

Eagle Parts, Inc.

1411 Marvin Griffin Rd.

Augusta, GA 30906

Telephone (706) 790-6687 or FAX (706) 790-6066
1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) ..ecoiieeeie e 1
2 27069-G** SUN TOP .ttt ettt et et e e ee e e eneesae e eeeneeeeas 1
3 75045-G01 FRONT STRUT ...ttt st e e s s e e e s nnsaae e e s ennneeee s 1
4 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LGi...ueeeeee ettt e s 4
5 00559-G8 WASHER, 5/16" ...ttt sttt e et ste e s et e sneeeneeesneeenneas 4
6 75048-G01 SPACER, 1/2" ...t 2
7 00570-G2 WASHER, 5/168" ...ttt et e e e s e e e e sneeeeeeenns 6
8 75046-G02 N TS I = SR 2
9
10 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) .....ccceeiiiieieeiiereenee 4
11 01110-G03 WASHER, 5/16" (STAINLESS STEEL) ....ecviiiiiiieieeeeeeee e 8
12
13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....uuvviiiiiiieeeee e 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ...cceveiiiiiieiiieeeeeeiee 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) .....eooiiiiiieieeeeiee 2
16 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) ....ceeiiiiiieeie e 8
17 75051-G01 SPACER ..ottt a e e e s es 4
18 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....ccceeiiiiiiiieeeieeee e 4
19 19853-G1 NI I O Y SRR 2
20
21 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) .......ccooei e 1
22 19496-G1 REAR VIEW MIRROR ......ooiiiiii ettt e 1
23 19502-G3 SUPPORT BRACKET ......eeiiiieiii et eiee sttt s sse e see e enes 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ......oevovveeeiieeeeceee 1
25

Service Parts Manual :;JOQGCARTPROS



DID YOU

CartPros directs you to the right part using the part

K r\a O VJ’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

G“::::TED—)- https://CartPros.com/f.html

WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
26 75524-G01 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33)...cccocoeveverercnennn. 1
27 * WINDSHIELD ...ttt 1
28 EGWHC12 SASH, 26" LG ...ocvveeeeeeeeeeteeeeee et n et 2
29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ....c.coevvvveeecccecrcrenee 2
30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...coovvivivcieiceceee e 4
31 EGWHG13 RUBBER GROMMET .....oouiiiiiietcececeee ettt 2
32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....ceeueeeeeeeeeteeeeeeeeeeee e 2
33 EGWHL14 LABEL (SAFETY) .ottt es s aeanseaeae 1
34
35 74910-G01 FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 45)..| 1
36 * WINDSHIELD ...ttt ee st n et en e 1
37 110-032A SASH, 12" LG ettt 2
38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) .....cocveveveveeecrerererenee. 2
39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...cuovvieeeeieececeee e 4
40 EGWHG13 RUBBER GROMMET .....oouiiiieieeteeeece et es st en s aeanan s 2
41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......ooeeueureereieeieeeeeeeeeeeeeeeaeaeaee 2
42 110-055C TOP GRIP, 3/4" X 2" ...ttt 2
43 136-008 TOP GRIP FASTENER.......ooiiteietceieee ettt 2
44 EGWHL14 I = = I (Y = 10 OO 1
45 110-056C BOTTOM GRIP ..ottt 2
46 75078-G01 WEATHER ENCLOSURE (3 SIDED)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS.........ccccoeveueueuennnee.. 1
47 75079-G01 WEATHER ENCLOSURE (4 SIDED)
RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS. ........................ 1
48
49 75191-G01 BAG COVER AND RAIN CURTAIN KIT .....ooviiiiiuiiieecieieieieeeeeeee et 1
Page T-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

WEATHER PROTECTION - GOLF CAR

Service Parts Manual :;JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION - SHUTTLE 2+2

SUNTOP

2,3
Q} (Passenger

Side Shown)

DETAIL D
(REAR)

1 - Includes items 2 - 20

(Driver Side Shown)

DETAIL A

14
(Outside Tubing
On Sun Top)

Front of Vehicle

\C ¢

DETAIL C

(FRONT)
Ref Wsh 1-1

Page T-7 Service Parts Manual FLCARTPROS
©¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» httpS://CartPrOS.COm/f.html

our search box and it will find the part you are looking for.

WEATHER PROTECTION - SHUTTLE 2+2

Ref Wsh 1-2

26 N
Front Top 25 L (
Strut )
24
E\?/ REAR VIEW MIRROR
U— / 23 - Includes ltems 24 - 26
Setscrew

Front of
\\ Vehicle

49

FULL WINDSHIELD
28 - Includes Items 29 - 35

FOLD DOWN WINDSHIELD
37 - Includes ltems 38 - 48

38
Front of
Vehicle

Service Parts Manual '%GGCARTPROS



DID YOU

CartPros directs you to the right part using the part

K r\a O VJ’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

WEATHER PROTECTION - SHUTTLE 2+2

G“::::TED—)- https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

For service or replacement parts, contact:

Eagle Parts, Inc.

1411 Marvin Griffin Rd.

Augusta, GA 30906

Telephone (706) 790-6687 or FAX (706) 790-6066
1 75123-G01 SUN TOP (SHUTTLE 2+2) (INCLUDES ITEMS 2 - 20)....cccceeiieerereseeeeee e 1
2 75074-G01 REAR STRUT (DRIVER SIDE).......cctiiiiieieee et nee e 1
3 75074-G02 REAR STRUT (PASSENGER SIDE).......cccoiiiiiieiiieie et 1
4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) ....oooiiiiieiieeeeeeeee 4
5 00679-G1 WASHER, 3/8 (STAINLESS STEEL)......ceioiveieesie e 18
6 00771-G5 WASHER, 3/8 ... oottt sttt e e e e sne e 4
7 00891-G5 LOCK NUT, 3/8 = 1B..ccueeeiieiiie ettt ettt st e snse e 10
8 19853-G1 N 0 Y R R 2
9 75125-G01 T NV IS I U O 1
10 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LGi. c.eooeeeeiee e 4
11 00905-G8 LOCK WASHER, 5/18" ...ttt st 4
12 75048-G01 SPACER, 1/2" ..ottt e e e a e 2
13 00879-G1 LOCK WASHER, 3/8" ..o ettt e e e 4
14 27604-G01 SUN TOP .ttt ettt et esee e e saeenneeneeeneeeeas 1
15 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) .....coeiiiiiiiiie e 2
16 18716-G1 SPAGCER ..ottt e e e e e e e nnres 2
17 00653-G1 WASHER, 3/8" (STAINLESS STEEL) ...ovvviiiiiieii e 2
18 00665-G3 BOLT, 3/8-16 X 2 1/2" LG (STAINLESS STEEL) ....coccoiiiiiiiieieceeiee 2
19 00665-G6 BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) .....ceeiiieiiiiie e 2
20 24647-G1 SP A CER, 1/ e 2
21
22
23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) .......cccceviieieeeieeeiene 1
24 19496-G1 REAR VIEW MIRROR ......ooiiiiiieiieie ettt st sae e 1
25 19502-G02 SUPPORT BRACKET .......eitiiieitierie ettt 1
26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ......cevceiiiiiiiieeecieee 1

Page T-9 Service Parts Manual

ZLCARTPROS




DID YOU

CartPros directs you to the right part using the part

K r\a O VJ’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

G“::::TED—)- https://CartPros.com/f.html

WEATHER PROTECTION - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

27
28 75524-G02 WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 29 - 35).....c.cccccvvviinene 1
29 * WINDSHIELD ...t 1
30 EGWHC12 SASH, 26" LG ... e 2
31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) .....coociiiiiiiiieeee 2
32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ..ot 4
33 EGWHG13 RUBBER GROMMET ... s 2
34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....ccceoiiiiiieieeceeeee 2
35 EGWHL14 LABEL (SAFETY) it 1
36
37 74910-G02 FOLD DOWN WINDSHIELD KIT (SHUTTLE 2+2)

(INCLUDES ITEMS 38 - 48)...cccitiieiieie ettt 1
38 * WINDSHIELD ... e 1
39 110-032A SASH, 12" LGt e 2
40 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) .....coocviiiiiiiciieeiee 2
41 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...ccveiiiiieeee e 4
42 EGWHG13 RUBBER GROMMET ... 2
43 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....ccceeeciiiiieeeree e 2
44 110-055C TOP GRIP, 3/4" X 2" .. ettt 2
45 136-008 TOP GRIP FASTENER......oii it 2
46
47 110-056C BOTTOM GRIP ...ttt et 2
48 EGWHL14 LABEL (SAFETY) .o 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

1 - Includes ltems 2 - 4
6 - Includes ltems 7 - 9
11 - Includes ltems 12 - 14
16 - Includes ltems 17 - 19
21 - Includes ltems 22 - 24
38 - Includes Items 39 - 42

6" CHROME HUBCAP 8" CHROME HUBCAP SILVER / GOLD SPOKE HUBCAP
28 30 3234
Ref Whi 1
Page U-1 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
B *» numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a () VJ A our search box and it will find the part you are looking for. HERE

WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 28757-G01 | TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.50 - 8)

(INCLUDES ITEMS 2 = 4)....oooeeeeeeeeeeeee e eeee e ees e seseeee 4
2 28764-GO1 TIRE (LINKS 18 X 8.50 = 8) «..ceerveeeereeereseeseeeeseeeeseeeesseeses e seseeseseeseeeeeseeeesees 1
3 28759-GO1 WHEEL RIM (4 LUG) .ceeeeeeeeeeeeeeeee e seeeeseeeeseeeeesee s seseeseseeseseess e ses e senans 1
4 11657-G2 VALVE STEM ..ot eee e es s eeeeseeee s sese s 1
5
6 28757-G03 | WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.50 - 8)

(INCLUDES ITEMS 7 = 9)..reeoeeeeeeeeeeeeseeeeeeeeeeeeees e ees s see e ees s 4
7 28764-G03 TIRE (TURF-SAVER 18 X 8.50 = 8)......euvereeeeeeeseseeseseeseseeseseeseseessseessesssees 1
8 28759-GO1 WHEEL RIM (4 LUG) ..o sesee s see s senees 1
9 11657-G2 VALVE STEM ..cooeoeeeeeeeeeeeeee e eeeee oo es e seseeeee s ees e ses e ses e eenees 1
10
11 28842-G01 | WHEEL AND TIRE ASSEMBLY (SURE TRAIL 18.5 X 8.50 - 8 LOAD

RANGE C) (INCLUDES ITEMS 12 = 14) covvooveeeeeeeeeeeeeeeeeeseeeseeee s seeeeeseeessee 4
12 | 28764-G08 TIRE (SURE TRAIL 18.5 X 8.50 - 8 LOAD RANGE C) ..., 1
13 | 28759-Gof WHEEL RIM (4 LUG) ..o seeee e ees s ees s eenees 1
14 | 11657-G2 VALVE STEM ..ot eeee e seeses s eeeeeeeees e ees s s s s ses s 1
15
16 | 28757-G02 | WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8)

(INCLUDES ITEMS 17 = 1 9.t eeeee e 4
17 | 28764-G02 TIRE (TURF-GLIDE 18 X 8.5 = 8) .....eoeeeeeeeeeeeeeeeeeeeeseeeseseeeeseeeees e seseesenees 1
18 | 28759-Go1 WHEEL RIM (4 LUG) ..o seeeseeeeeeeeees e ees e s sesee e ees e 1
19 11657-G2 VALVE STEM w.ooeeoeeeeeeeeeeee e eeeeeeeeeeeeesesee e sesesesseeeseeees e seseeesessseesesesesens 1
20
21 28757-G04 | WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8)

(INCLUDES ITEMS 22 = 24) ...t eeeeee e eseee s ees e 4
22 | 28764-G04 TIRE (FAIRWAY 18 X 8.5 = 8) ...-vereeeeeeeseeseeeseeeeseeeesseeseseseseeseseesseeseseesenens 1
23 | 28759-GO1 WHEEL RIM (4 LUG) ..o sese s ene e 1
24 | 11657-G2 VALVE STEM ..ot eeeee e s e see s eeees e ees s s sesee e ser s 1
25
26 | 14723-G1 LUG NUT, 1/2 = 20 ..o seeeeee e ses e ses e sesee e e es s ses e ses s 16
27

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v A our search box and it will find the part you are looking for. HERE

WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
28 16042-G01 6" CHROME HUBGCAP ...ttt 4
29 16042-G02 6" CHROME HUBCAP (SET OF FOUR)......ccciiiiiieiieetie et 1
30 14913-GO1 8" CHROME HUBGCAP ... .ot 4
31 14913-G02 8" CHROME HUBCAP (SET OF FOUR)......occiiiiiiiii e 1
32 19241-G02 GOLD SPOKE HUBGCAP ......cooiiiie ettt 4
33 19241-G04 GOLD SPOKE HUBCAP (SET OF FOURY) .....cociiiiieieeereese e 1
34 19241-G01 SILVER SPOKE HUBCAP ... 4
35 19241-G03 SILVER SPOKE HUBCAP (SET OF FOUR).......coiiiiiiiieiicee e 1
36
37
38 600599 ALLOY WHEEL AND TIRE ASSEMBLY(INCLUDES ITEMS 39 - 42) ................ 4
39 601768 TIRE . 1
40 601766 ALLOY WHEEL......ooiiiiiee e 1
41 601353 ALLOY WHEEL CAP ...ttt 1
42 601767 VALVE STEM (CHROME) ......ooiiiiiiiieeeee e 1
43
44 601354 ALLOY WHEEL LUG NUT ..ottt 16

Page U-3 Service Parts Manual JTALCARTPROS
©¥0



CartPros directs you to the right part using the part
?(I[;"E‘Ei}j g'gvr-j numbers from thiglmanual. Entgr thpe part nugmber Ii)r‘:lo GET ::‘:ERTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

our search box and it will find the part you are looking for.
WHEELS AND TIRES

Service Parts Manual 'OQSCARTPROS



CartPros directs you to the right part using the part
?(I[;"E‘Ei}j g'gvr-j numbers from thiglmanual. Entgr thpe part nugmber Ii)r‘:lo GET ::‘:ERTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

our search box and it will find the part you are looking for.
WHEELS AND TIRES

Notes:

Page U-5 Service Parts Manual FLCARTPROS
©¥0 )



DID YOU CartPres directs you to the right part using the © Pa"  GET STARTED
B numbers fr this al. Enter the r‘t ber : m m
KNOW? e boxand T’iﬂl find the par wp riorrd gr HERE —> hitps://CartPros.com/f.html

OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual 'OQSCARTPROS



DID YOU CartPros directs you to the right part using the part
4 rq O VJ‘) numbers from this manual. Enter the part number into GET STARTED
K . our search box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

ITEM
2 BAG ATTACHMENT
4 BAG ATTACHMENT
ALLOY WHEEL AND TIRE ASSEMBLY
ALLOY WHEEL CAP
ALLOY WHEEL LUG NUT
8" CHROME HUBCAP
6" CHROME HUBCAP
GOLD SPOKE HUBCAP
SILVER SPOKE HUBCAP
ASHTRAY KIT
BAG COVER / RAIN CURTAIN KIT
CONVERTIBLE CARRIER KIT
CENTER BASKET
COOLER JUG AND BRACKET KIT
COOLER BOX AND BRACKET KIT
DIVOT REPAIR KIT
HIGH ALTITUDE CONVERSION KIT (3-6K FEET). . .
HIGH ALTITUDE CONVERSION KIT (6-10K FEET). .
HOUR METER
MESSAGE HOLDER KIT (REQUIRES SUN TOP) . ..
MESSAGE HOLDER KIT (REQUIRES SUN TOP) . . .
REAR VIEW MIRROR (REQUIRES SUN TOP)
SAND BOTTLE
SAND RAKE
SAND RAKE HOLDER
SHUTTLE 2+2 KIT
SIDE BASKET
SUN TOP KIT, GOLF CAR
SUN TOP KIT, SHUTTLE 2+2
TOW BAR KIT (CASUAL)
TOW BAR KIT (PERMANENT)
TURN SIGNAL KIT

—> https://CartPros.com/f.html

KIT NO. SECTION
75183-GO1.......... Body - Footrest
75335-GO1.......... Body - Accessories Continued
600599............. Wheels And Tires
601353............. Wheels And Tires
601354............. Wheels And Tires

14913-G* . .......... Wheels And Tires

16042-G* . .......... Wheels And Tires

19241-G* . .......... Wheels And Tires
19241-G*........... Wheels And Tires
75109-G02.......... Body - Accessories Continued
75191-GO1.......... Weather Protection - Golf Car
75179-G*........... Body, Seating - Convertible Carrier
75003-GO1.......... Body - Accessories
75495-GO1.......... Body - Accessories Continued
75344-GO1.......... Body - Accessories Continued
23300-G1........... Body - Accessories
72754-G02. . ........ Carburetor and Choke
72754-GO1.......... Carburetor and Choke
75114-G02.......... Electrical System
75509-GO1.......... Body - Accessories Continued
75496-GO1.......... Body - Accessories Continued
19528-G2........... Weather Protection - Golf Car
28661-GO1.......... Body - Accessories
14735-G1........... Body - Accessories Continued
75006-GO1.......... Body - Accessories Continued
74150-G*™* .......... Body, Seating - Shuttle 2+2
75007-G** .......... Body - Accessories
75040-G** . ......... Weather Protection - Golf Car
75123-GO1.......... Weather Protection - Shuttle 2+2
75033-GO1.......... Tow Bar - Casual
75310-GO1.......... Tow Bar - Permanent
75107-G02.......... Electrical System

Appendix A-2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i r‘JGVJ" numbers from this manual. Enter the part number into
K, . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

OPTIONS/ACCESSORIES

ITEM KIT NO.

WEATHER ENCLOSURE (3SIDED) ............. 75078-GO01
WEATHER ENCLOSURE (3SIDED) ............. 75492-G01
WEATHER ENCLOSURE (4 SIDED) ............. 75079-GO1
WINDSHIELD KIT, GOLFCAR . . ... ............. 75524-G01
WINDSHIELD KIT, SHUTTLE2+2 . .............. 75524-G02
WINDSHIELD KIT, FOLD DOWN, GOLF CAR .. ... ... 75525-G01

WINDSHIELD KIT, FOLD DOWN, SHUTTLE 2+2 .. .75525-G02

SECTION
.......... Weather Protection - Golf Car
.......... Weather Protection - Shuttle 2+2
.......... Weather Protection - Golf Car
.......... Weather Protection - Golf Car
.......... Weather Protection - Shuttle 2+2
.......... Weather Protection - Golf Car

.......... Weather Protection - Shuttle 2+2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

—> https://CartPros.com/f.html

Notes:

Appendix A-4 Service Parts Manual ﬂ C ARTPROS
“O¥0 .



DID YOU CartPres directs you to the right part using the © Pa"  GET STARTED
B numbers fr this al. Enter the r‘t ber : m m
KNOW? e boxand T’iﬂl find the par wp riorrd gr HERE —> hitps://CartPros.com/f.html

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual 'OQSCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN W o T e  wmm P ntipsi/CartPros.com/.him
SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ...ttt e et ae e e e e e e e e e e e e snnnananeeeeaaas 26733-G02
L] I 0] o | I 3 ] Y S 19779-G2
FLYWHEEL PULLER ...ttt et et e e e e e e e e e e ettt et e e et e b et eseeeeeaaaaaeseseeeeeaeeeseeessassensnsnnnnnnns 27111-G01
CURRBRENT INDICATOR. ...ttt ettt ettt et et e ettt e e e e e eeeeeaaaaaeeeeeesee s e s s e s babasaaaaanbannnnaaaeeeeanaens 16489-G2
DIGITAL MULTIEMETER ...ttt ettt et e e e e e e e e e e e aaasbeeeeeeeaaaeeebasbsaneeeeaaaaaaaaaas 27481-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ..ottt cetieee e sttt e e ettt e e e s ssttee e e s sttaeeesssnteneaessntaneaessseeeassnnes 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY ). ..ottt re e e e e e e e e e e e s st ssn e e e e e aaeaeessennnnneeeeeas 18753-G1
COMPRESSION TESTER.....oetttiiiiiiiiiii ettt e et e e e e e e st ee e e e e aee e s s s s s nesaeeeeaeeaeeeessaassstasaeeeeaaaeeesaaaannnsnssnnnnens 72524-G01
FEELER GAUGE .....oooooiiiii ittt et e e e e e e e et e e e e e e e e e e e e e s aatee e eeeeeaaeeeeaesaanssstesaeeeeeeeeaannsnnssnsennnnanaaaenes 72525-G01
TACHONMETER . ...ttt ettt et eeeeeeeeeaaaaaaaseeeeeeaeassesaas s b aaa e eesasasesassasasseseseenssnens 72526-G01
ENGINE OIL PART NO.
4 CYCLE ENGINE OIL, 5 GALLON (T LITER) ..ccc i ettt e e es st e e e e e e e e e e s sansnnaeeeeeeaaeaeeessnnnnnnnnes 25730-G03
4 CYCLE ENGINE OIL, T2 QUART CASE ... ..ottt ettt ettt e e e e e e e e e aaaaaaaaeeaeeaeeeees 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML) .eeeiiutiitieeiiiiieee e eeiieeee e ettt e e st e e e s e e e snnneeeessnnnnees 25730-G06
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ......ooiiiiiiiii ettt e e e e e e e e s e e e e e e e e e s 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ...........coiiiiiiiiiiee ettt e e nneeas 28432-G01
PEN 3 OUNCE (89 ML) - WHITE .....oiiiiii ittt ettt ettt e e ettt e e e e sste e e e e e ennte e e e e e nneeea e s e nseeeeannssneaeeennnsees 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW. ... ...ttt e e e e e e e e e e e e 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ...ttt e e e e e e e e e e e e e e e e e e e e e esesnnnnntaeeaaaaaeeeanan 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ....outiiiiiiie ettt e e e e seeee e e s e e e e e e e e e snnnnanneenaaaaeeenanan 28432-G24
PEN 3 OUNCE (89 ML) - OLIVE GREEN.........etieeiiiiie oottt ettt e e e e e e e e e e s s nnnseeeeeeeaeeeeeannannns 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .....cciiiiiiie e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN .........cutiiiiiiiiite et eeee e e s siae e e nnee e e e e 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ...........ccoiiiiitieiieeeeeee e ecrstee e e e e e e 28140-G15
AEROSOL 12 OUNCE (360 ML) = WHITE ...ceieiiiie ettt e e e st tee e e e e e e e e e e e s e snannnnteaneeeeeeaeeeesnnnnnnnes 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW.....coii ittt sete e e e e e e e e e e 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE .....coiiiiie ettt e e e e e e e e e e s ae e e e e e e e e e e e e e nnnnnnns 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....oiiiiiiiiiie ettt ettt steee e e s e e s snnnaeea s 28140-G**
AEROSOL 12 OUNCE (360 ML) - OLIVE GREEN.........ccciiitiiiie ittt e e e e ae e e e s nnnaea s 28140-G**

Appendix B-2 Service Parts Manual '553« c ARTPR OS
“O¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

KN W o T e  wmm P ntipsi/CartPros.com/.him
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ...ttt tee e et e e eet s eeeeeseeee et eneseeseee s e seesesesseseneseeeenessnees 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ......cccccctttiiirieieee e ee e e e e e e e 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ....cetttiiiiiiiiiiieeeieeeeee e 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ...ttt e e e e e e e eee e 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY ....ootiiiiiiiie ettt 75501-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ... .ettiiie ittt ettt e et e e s e nnee e e e e e 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ...ttt a e 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY .....ccoc it 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ......ccttttieeeieeiiccieieeeeee e e e e 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........cooiiiiieeeeeeee e 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER........ccccccoiiiieiiiiiiiieees 75507-G01
MULTI-PURPOSE VALUE PACK ...ttt ettt e e e e e e e e e e e e et e e e e eaaaeeeensnnrennees 75508-G01

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

* CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual :;JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

Notes:

—> https://CartPros.com/f.html

Appendix B-4 Service Parts Manual ﬂ C ARTPROS
“O¥0 .



DID YOU CartPros directs you to the right part using the part GET STARTED

KN W o T e  wmm P ntipsi/CartPros.com/.him
INDEX OF MAJOR COMPONENTS
A
ACCELERATOR CABLE ...ttt ettt ettt et e et e et e et et et e s an s e st enseseeseeseeseebeeteese et essebeeaesteebeetesreseennan A-5
ALLOY WHEEL ...ttt ettt ettt eaeeaeeteebeebeese et e besse s ensensensensessatentensensessenseseeseeseeseebeetesresrenses U-3
ARMATURE ... oottt ettt et e st e et e st e et e ea s e beeae et e easeeseeaseeseeaseeaeeasesaseebesseessensesaeenseaaeensesnnesaeaseebeantesseensantenns R-2
ASH TRAY e ettt ettt et et e e te et e et e eteetete e et et et et eaeeteeteeaeeteebeeteeteatete e teeteteteasententesenteaseseaneeteeaeareareas C-18
AXLE SHAF T .. ettt ettt et e et e be et e et et e e e e eaeeaeeaeeseebeebeeteebesbeese s antensensenssantantensensessenseneeseeaeeaeeteeteareeretas N-2
AXLE SHAFT SEAL ...ttt ettt et ettt et ete et e ebeete et et e se s aatessensensessessess et ensessessenseseeaeeaeeteeteseesrensas N-2
AXLE TUBE ..o oottt sttt st e et e st e e e et et e e ae et e easeeseeaseeseeaseeaeeasesaeeaseeheessenseeaeenseaaeensesneesaeeseesteentesreensareans N-2
B
BAG COVER ... oottt et ettt e te et e e te et e et et et e s e st ess e e eseeseesseseebeeaesae et eseebeebeeseeseabeseessssensensenseseeseeneereets T-5
BALL BEARING ...ttt ettt ettt e ettt eae e st eteeteeseeteebesaeeteebesbesaesensesse s ensessessesseeensessesseseesseseeseeseesessesteatessesrens N-2
BED ... et ettt et e ehe e —eeheete ek eeabeehe e teeteeabe et e bt eaeeaReateeheebeeheenteeaeaabeeaeeaaeeeeaaeetesaeeareereetenneens Q-10
BOX COOLER.. ..ottt ettt ettt e ae e te et e e teeteebeebesaeesesesse s ensessesseseas e s essessensesseseeseeseeteeseaseeteseene C-16
BRAKE ADUJUSTER ...ttt et ettt e teeteeaeeteeteeteetees e teee e e eseeseeseeaeeseessssesneseeseeseessaseesessesreetesseseens D-7
BRAKE ASSEMBLY ...ttt e ettt ete et e teeteeaeeteeteetesteaseseaeeaseseeseesseaeeseesessssneneeseeseeseeseesessesreesessesrens D-6
BRAKE CABLE ...ttt e et et et e e aeeteeteeteeteee e teee e e eneeseeaseaseeeneesseseennssesseessesneseasssteetessesrens D-4
BRAKE DRUM. ..ottt st ettt et e et et e et e beeaeeeteeaeesheeasesaeeabesaseabeebeenbeesseebesseeaeesbeeaeesbeesbesbeensesteenseeseenseenes D-7
BRAKE SHOKE . ...ttt e ae et eae et e teeteeaeeseeteeteseeeseaseseeaeenesseesseasaeensesesseenessesseesseseeseesseteasessesrens D-6
BRAKE SPRING KIT ...ttt et et et et ete e e e teetesteeseeteetesteaseeesee e eseeseesseseeseeseesseeeseeseeseesseseesessssreasessesrens D-6
BRUSH ASSEMBLY ...ttt ettt ea et eteete et e teeteeteeteeteetesseaseseae e s eseesseseeseeseessesssneseeseeseessaseeseasesreesessesrens R-2
BUMPER PLUG ...ttt et et e e e ae et e e aeeteeteeteeteee et e ae e e e e essesneaeesenseseeseenneseeseesseseeseasssreetessesrens C-9
BUZZER ... ettt et ettt et eete et ebe e bt e ebeehe e be et e ebeeteeaeebeeaeeabeeaeeabeehteteeteeaeeateeneeaheetesbeesbeateeteeteenteereeareenes G-2
C
CARBURETOR ...ttt ettt ettt e e et e et et et e e e aeeaeeseeaeeteeaeeseeteateseeesensenseneessassnseneenseaseseessasseseesesreasessesenns E-3
CATOH BRACKET ...ttt ettt et e e e e et e et e e et e e e e eseeaseseeaeeteeaeeseesesteseeessmsensenseseesensensenssseeseessassessesesreesesseseens D-5
CENTER BASKET ...ttt et ettt et e et et e et e e et ese e e eseeteeaeeseeteeteeeeesamsensenseseesensenseneenseseensenneseesnaneeseaeens C-14
CHOKE CABLE ...t ettt e e e e e e e aeeteeaeeteeteete et e eeeseneeneeesasenseneensesseseessasseseesssreasessesrens E-3
COMPENSATOR ASSEMBLY ...ttt ettt ettt e e e teeae et e eae et e eeeaeeseeaeeseesesseeaseseesesseesesseseesesrnasensesnens D-4
(10 @ 1 =1 = T 16 L C TR C-16
L7 11 RO C-2
D
DIRECTION SELECTOR HANDLE ...ttt ettt e ae e eteeteeteeteetessesseteseseensensesenseneens G-3
DIVOT REPAIR KIT ..ottt ettt et et e e e teeteeteeaeeteetesteeeaaseeeeaeeneeseeaeeseesessessesseneeseeseeaeesnesessesneesesseaee C-14
DRIVE BELT ... oottt ettt ettt ettt st e e e et e e te et e st e eaeesbeeaeeebeeaseebeeaseebeenseeaeeseeaeesesseabeeaseseenseeaeenseeseensesaeesseeseebenneans F-2
] AV O U N 1 - O F-2
DRIVEN CLUTECH ...ttt ettt ettt et e et e et e et et e e et e e e e e eaeeseeseeteeteeaeeeeeteseesesssesestesesassssensensensenenneeneeseeaes F-2
E
EINGINE .....cecee ettt et e te e teeteete et e et e e te et et eaeeaeeaeeseeseeseeseeteeseeaeesesseseesesaeeseaseseeseeseseseennenseseeneeseeseeseans J-2, J-4
ENGINE GUARD ...ttt ettt e e et eaeeteeaeeteetesaeeseeteeaeeseseseaseneeseeneesseeeneeneensenseaseseesseasetestesssssesenes K-2
ENGINE MOUNT ..ottt ettt e et e et et e e aeee e eaeeseeaeeaeeseeaeeseetesaeeseeteetessensanssaeeeeasseneensenseaeeseeseeseesestesseesesenns K-2
BEQUALIZER ... oottt ettt e et et e e et eaeeaeeaeeteeteeaeeteeteeaeeeeseteeseneemesentessesensensenseaseneeseeaeeteeseeneeseasens D-4

Service Parts Manual :;JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

EXHAUST GASKET ...ttt et b et s b et E bt b b ee bt e et b bt e e es J-2,J-4
F
FEMALE STOP ..ttt b et e e d bt e e Rttt e b eb e et e bbb S-3
FENDER SCUFFGUARD ...ttt e bbb s et b bbb C-8
FIELD COIL ... .o ettt st h bbb 8 e e s o8 b et s eee e R b eeea e et e bt e b e e e R-2
FLOORMAT . ettt e b e bt a b b e b b e R bt E s b e e e o8 b et s e et e e E b b et se bt et st et b et e b b e e C-6
FLOORMAT WITH HORN HOLE ..ottt e C-6
FOOTREST ... ottt ettt s e E R £ R b bt e b b et e e et bRt e e b et e e b e st e n b e e e n s C-12
FOUR BAG ATTACHMENT KIT ...ttt ettt sttt en e C-18
FRONT SHIELD ...ttt ettt b et e R eb et se et st e bbb e C-2
FRONT STRUT ..ottt bbbt st e bbbt se bt b et e e T-4,T-9
FUEL GAUGE.. ...ttt bt e bbb e e e b bR et e e b et e e b st s n e e e e H-11
FUEL TANK L ettt h e bkt R bt E s b et s o8 b et s e et e e E b e e e ee bt eb et e bbb b M-2
FU S et ettt bbbt E bR bR bR £ e R R £ R R e SR £ e R R e e R R st et e Rttt R bbb H-9
FUSE BLOGCK .. ...ttt ettt 2 et e b bt e e e R bbb e st b e e et et b et e b H-9
G
GOVERNOR ARM ...ttt ettt 14 e s8Rt e et e e s et e bbbttt bebee e e e et b e st ns s A-5
H
HEADLIGHT ... ottt bbb e R et E kbt et s e b et e b b e et e e b se e re b b et e nes H-10
HEADLIGHT BULB ...ttt bbbt b ettt e e b e e e st et e e H-10
HIP RESTRAINT L.ttt st a bt e b e e b e E bt e b b e b e e s bt et e b b nan e Q-2
HORN SWITCH ...ttt ettt h b e b e e et e b bt ee e b b e b e e se bt e e e et b sn e ena H-9
HOUR METER. .ottt b bRt E b bt e e b bt e b bt e et e e et b e e e ne H-12
HUBGAP .. ettt bbbt 2 E et et e e E b b e e h £ e b bt e et e £ e b b e ee e b b et e e e b b e e et e bt e e et b e ena U-3
|
[IGINITION COIL ...ttt e e bt s E bt e e e R b e e s b b ee e st et e e s b b H-7
INDICATOR LIGHT ...ttt et bbbt s e b b st e et b e e e r e e e s H-11
IN-LINE FUSE HOLDER ...ttt b e sttt H-9
INPUT SHAFT SEAL ...ttt ettt e bt s bt e e bbbt st e bbb N-2
INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT ..ottt C-3
[SOLATION MOUNT ...ttt sttt e et d bt e e b et e e bbbt st st b et b e K-2
K
KEY SWITCH ... ettt h ke e R et eR b bttt b ket e b bt e et b e re s b e e e enes H-11
KICKOFF .. ettt Rt E e et s e e E b bt e h b e h bt e e e et e b e b e ee e E b et ee e b b e b et se bt et e et et e e e D-5
L
LEAF SPRING . ..ottt et b et e e h bbbt £ e e b b e et e e R bt e b b e b e e st bt e e e b b nan e P-2

Service Parts Manual :;JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? umbes :rg;n the Ta_rliluﬁl-dE?;er thle part nulmbker o HERE —3 https://CartPros.com/f.html
. our searc X anda it wi n Epar yCIU are 00| |nE or.
INDEX OF MAJOR COMPONENTS
LINKS 1 18 X 8.5 = Bt e e e e e et e et e e e e e e e e e e ee e e e eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeaeeeeesaneeeeeeeeeeaeneaeeaanenanen U-2
UG NUT e oot e e e e e et e et e e e e e et e e ee e e et e s et e eeesee e e e eeeaeeeeeeseeeeeeeeeeeeeeeesaneeereenereeaenesaneeeneseeneanes U-2, U-3
M
A LE ST O P ... e e e e e et e e e e e e et e et e e e e e e e e e e e e et e eee e e e e e ereeeeeeeaeeeee e et e e e ne e e e e eee e e e e ee e e neaeeeenenanes S-3
MARKER LIGHT BULB ...ttt e et e et e e e e e et e e e e eeee s e e e e e e e ee e e et e eeeeseteeseeeeeaeeeeeaeeseneeareesenesanenan H-10
MESSAGE HOLDER ... e et e e et e et e e e e e et e e e e e eeee s et e eeeeeeeeeeeeeeeeeeareeeesaaeeeseeeaeeseneeareesenesaneran C-16
IMICRO SWITCH ... et e et e et e e e e e e e et e e e e e eeeeseeeeeeeeeeeeeeaeeeeeeeeeeeeeeeeeereenenenaneerans A-5, D-6, G-2
IMUFFLER . ... oottt e et e e e e e et e e e e e et e e ee e e e e e e eee e e e e e eeeeeeeeeeeeeeeeeeueeeeeaeeeemeeeeeeeaeeseneeaenesanneseeeeeeeaieenan J-2, J-4
(0]
OUL FILLER C AP .o e e et e et et e et e e e e e e e e s ee e e e e e e ee e e e e e e eee e e e e e eeeeeeee s eeeeeaeeneeeneesenesanneseeeereeaeenan J-2, J-4
OIL FILTER ..o oot e e et e e e e et e et e et e e e e s ee e e e e e e et eeeee e e e eeeeeeeeeeeeeeeeee e et e eeeeeeeeeenesereesenesanneseesareeareenan J-2, J-4
OIL FILTER "O' RING ...ttt et e e e e e e e e e e e e e et e e e e e e e e et e e e e e eeeeseaeeeeee s e eeeeeseeeeneesenesanneseeaseeeeaeenan J-2, J-4
P
PEDAL BOX ASSEIMBLY ..ot e et e et e e e e e e e e e e et e e e e e e e eee e e e e sereeeeeeaeeeeeeeeeaeeerereneeseeeseenesreesaneeaneen A-4
PEDAL PIVOT COVER ... et e et e et e e e e et e et e et e e e e et e e e e e st e e eeeeeaee e e e eneeeeseneeeeeeseenesreeeaeenaneen A-5
PULLEY oot oot e e et e et e et e et e e e et e et e e e et e e eueeeeae e e ee et e eee et eaeeaateeeeneeeeateeieeeateeeareeaeeeaeeaeeraeeaeeaneen R-2
PULSER COIL . oo e e et e e e e e e e et e e e e e s e e e ee e e et e et e e e e e e e eeeeeeeeeereeeeaeeeeeeeeeseeeeeeeaneesnaeaaneneneeaeeeanen H-7
R
RATIN CURT AIN <ottt e et e et e et e e e e eeeeeeee e e eeeeeeeeeee e e e eeeeeeeeeseeeaeesaneeseseeeeeseeseneeseeesareesnesanneseneeeneeanenas T-5
R A E .. e e et e e et et e et e e e e e eeeeee e e eeeeteeaeereaeeaeeaaeeateeeeeaeeneeeaeeareeeeeeareeeaeeerneraeereneeanneanes C-16
REAR BODY (WITH TAILLIGHTS) ...ttt bbbt et e e b e b s et et se st ebe e st nens C-8
REAR BODY (WITHOUT TAILLIGHTS) ...ttt ettt se e s s st ase e s e se s s naee C-8
REAR BUMPER ... et e e e e e et e et e e e e e e e e et e et e et e e e e eeeeeeee e reeeeeeeeeeeeeeseeeeeesaneeeneeeaneneeeeaeeeanen C-8
RE AR ST RUT .. oottt e et e et e et e e e e ee e e e e e e e eeeeeeeeeee s eeeeeeeemeeeeseeeeeeeneeseeeaeeeseeeeeneeaeesareesnesannereneeeneeanenas T-4
REAR STRUT (DRIVER SIDE).......ociiiitiiiett ettt ettt sttt sttt st tess e e st e s et e e et e s ebeseebeseesesaesessesesaesesestenssbenearaneas T-9
REAR STRUT (PASSENGER SIDE).......coctictiiieiiiee ettt sttt sttt sttt aebeseebeseebesaebessesesaesessessebenanaseneas T-9
REAR VIEW MIRBROR . ...t e e e e e e e e e e e e e e e et e et e e e e es e e e e e et e s e e eeeeeeeeeeeeeeeeseneesaneeaeeeneeeeeneeaeena T-4
REVERSE WARNING BUZZER ... oot e e e e e e et e e e e e e s et e e e e st e e et e eeeeeereeeeeeeae e e e e aeereneareeeaneeaneenn G-2
ROCKER PANEL ... e et e e e e e e e e e e e e e e e e e e et e et e e e e e eaeeeeeeeeeeeemeeeeneeameeee s s eeeeeesaneeseeeeaaneneeeeaeeeaneen C-9
S
SAND BOTTLE ... et e e e et e et e e e e et e e eeeeeeeer et e et e seeeeeeeeeeeeeneeseneeeaeseeeeeeeeseeeeaneesenesaeeeseneeaeenaneen C-14
S AT e e e e e e e e e e —e e eeeeeeeeereee e terateeeaaeeeeeaeeeaeeaeeeaeeaeereeeaeeaanen Q-2,Q-5,Q-9
SEAT BACK MOUNT ..ottt et e et e et e e e e e e e e e e e e e e e st e et e eeeeeeeeaeeeeeneeseeeeneeneeeeeeeeeeesaneesenesaeeeseneeaeeesineen Q-10
SEAT BACK SUP P ORT ...ttt et e e e e e e e e et e et e et e e et e e e e ee e e e e e eeeeeeee e e e s eneeaneeseeeaeeeeeeereesenenareenens Q-5, Q-9
SEAT HINGE ... oot e et e e e et e e e e e e e et e e e e e eee e s et e e e e e e eeeeeeeeeeeee et e saneaeeesaeeeseeeeaeeeseeeareeseeesareesenesannene Q-2
SEAT SUPPORT BRACKET ...ttt et e e e e e e e et e e e e e e e e et e e e e eeeeeeee e e e e e e e eeeeeneeeaeesne e et e neneeareenens Q-2, Q-6
SHIFTER CABLE ... .o et e e et e et e et e et e e e e e e e et e e e eeeeeeeeneeeeeeeeseseeeeeeeeeeeeeeeeeeeeeeeaeeeeneesenesareesenesannene G-2
SHIFTER SHAFT SEAL ... et e e e e e e et e et e e et e e e e ee e e et e e e ee e e et e s e e aeesaneeeeeeeeeareeseneesnesereesenesanneae N-2
SHOCK ABSORBER ... ... oot e e e e e e et e e e e et e e et e e e e e ee e e e e e eee e et e s eneeaeeseseeseeeeeeareesereeeeesareesenesanneann P-2

Service Parts Manual :;JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? numbersm;n this Ta_rliluﬁl-dE?;er thle part nulmbker o HERE —3 https://CartPros.com/f.html
. our searc X anda it wi n Epar yCIU are 00| |nE or.
INDEX OF MAJOR COMPONENTS
SIDE BASKE T . et e e e et e et e et et e et e et e e e e e e e et eeee et eeeeeereeaeeseeeateaerteeteeeeeaeeeaeeeaeereaeaeenanen C-14
SILL P L AT E oo oot e e e e et e et e et e et e et et e et e e et e eee e et e e ee e et e e eeeaeeearteeateaeneeaeeneeeeaee et eaeeeeeeraeeeenenanenan C-9
SPARK PLUG .. .o e e e e et e et e et e e e e et e e e e e s ee e e e e e e ee e e et e e eeeeeeeeeeeeeeeeeereeeaeeesanesareesenesanneseeeeeeeareenan J-2, J-4
STARTER / GENERATOR ADUJUSTER ...t et e e e e e e et e e e e s e e e e e e e e et eeeae e e e s eeeeseeeneeeeseeeeeneeeenane R-3
STARTER / GENERATOR BELT ...ttt e e et e e e e ee e e e eeee e e et e s e e eee s e e eeeeseaeeeeeeeeeenaeeseesnesanneann R-3
SUN T O P . e e e e e e e e e e et e e e e e et e e e e et e et e e eeeeeeee s st e e e e e eeeeemeeeeeeeeeeseneeeeeeeneeeeeeeaeeeeeeeteeenerereeeneeanneanes T-4
SUN TOP (SHUTTLE 242) ...ttt ettt et s et st se s be e b ese s e as e b e st ebesseseebesesbese b enesbebe s sbessebensebanserennns T-9
T
TAILLIGHT BULB. ...t e e e e e e e e e e e e e e et e e e e st e e e e e ee e e e e e eeeeeree e eeeeee s s eareesnesareeseeeeeenesneeeeeeeeeeeanes H-10
THROTTLE CABLE ... e e e e e et e e et e e e e et e e e e et e e e e e e e s e e e eeeeenee st eeeeeeeeeeeeeeeeeaneesneeeeeeeanneseeesaneeaneenn A-6
THE ROD ..ot e ettt e e et e e e e e e et e e e e et e st eeeee e ee e et e e eeeeeneeeeee e e eeeeneaneeeeeeeareeneneeaanen e eanneaeeeaeenanenanes S-4, S-6
THMING BELT .. oot e e e e e e e e e e e e e e e et e st e eeee e eeeeeeeeeeeeemeeseeeeeeneeeeeeeeemeaaneeeeeeeneeseeeeeneeaeeseneeaeeenanes J-2, J-4
TOW B A R ... e ettt e et e e e e e e et e e e e et e e e e et e et e eeee et e et eeeeaeeeeer e eeteeeereeeaneea e e e e eareeaeeeeneeaeennan S-3, S-6
TOW BAR HITCH .ot e e e e et e et e e e e e et e et e et e ee e e e eeeeereeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeaneeseneeareesneeaenennen S-4
TURF SAVER 18 X 8.5 = 8 oottt e e e e et e e e e et e et e e ee e e et e e e eeeeaeeeseeeeeeeeeeeereeeeaeeareeseeeeeeeseneeseeesaneeaneenn uU-2
TURN SIGINAL. ..o et e e e e et e et e e et eeee e e e e e e e e eee e eeeeeeeeee e seeeeeeeeneeseeeeaneeeeeareesnesereeseneeeeeesneeseeesaneeanes H-10
TURN SIGINAL BULB ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e enee s e e aeeseeeeaaeeseeeaneereeeeeeeeseeeaeeeeeeeeanes H-10
TWO BAG AT TACHMENT KT .ot e e e e e e e e e e e e et e e e e e s e e e e e eeeeeeeeeaeeeseeeeeneeeeesareeneneseeeereeeeneeaenenanes C-12
U
USA TRAIL B-PLY 18.5 X 8.5 = 8 ..o et e e e e e e e e et e e e e e e e et e e e e et e e et e e e e e eeereneeeee s e e eeeeeeeeeereeeeaeenns U-2
\'}
VWALANGE PANEL ... oot e et e e e e e e e e e e s e e et e e e e eee e e e e e e e eeeeeeeseeeeaeeseeeereeeeeeeeeeeeeneeeeeesereesenenannesans C-12
NV ALVE COVER G ASKE T .ottt e e e e e e e e e e e e e e e e e e te e e e e eeee s e e eeeeaeeeareeseeesaneeseneseeeaeeseneeaeeenanen J-2, J-4
w
WEATHER ENCLOSURE (B SIDED) ....ccuiiiitiititisicteeeete ettt sttt ettt sttt a et st b s s s b sbe e st e s ebe e ebesnebesnesesesebenens T-5
WEATHER ENCLOSURE (4 SIDED) ....ocuiititiicteeeeteeeete ettt sttt sttt sttt sttt st et s a e st se b e e st ensebe e ebessebessesesenereneens T-5
WWINDSHIELD .. oo e e e e e et e e e e e e e e et e ee e e e e e e e e e e e e s e e e e e e e e seeeeeeee e eeaneeeeneseneesneneneesneeenneaennens T-5, T-10
WIRE HARNESS (ACCESSORY) ..ottt sttt sttt sttt sttt et se et e seetesaetesaese st esessese e s e e eba s ebe s ebessebessetessesessssesesraseas H-11
WIRE HARNESS (BRAKE LIGHT) ...otiiciiicticicte ettt ettt s s ssese s ese s ese s esessens b ennnssannanas D-6
WIRE HARNESS (HOUR METER) .....ooiitiiictiieete ettt sttt st sttt eae et e et e et e st e saebeseebesnenessesesesnanens H-12
WIRE HARNESS (KEY SWITCH) ..ottt sttt et st st sa bt s e saeseebe e ebe e eba s ebessebesaebesaessssssesessaseas H-11
WIRE HARNESS (OIL LIGHT/FUEL GAUGE).........ociiictiiceee ettt ettt sttt st snenesaebesaerennas H-11
WIRE HARNESS (OIL LIGHT/FUEL LIGHT) ..ottt sttt sttt st saenesaenesaene e H-11
WIRE HARNESS (PEDAL BOX) ....ocuiitiieteiiete ettt sttt sttt sttt et et e ebe e etesaesessesessessese e ebe e ebe s ebessebeseebessesesesaesesseseseas A-5

Service Parts Manual :;JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P
®
| |

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Certified ISO 9001 /1SO 14001 by

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department

Z%CARTPROS



	ISSUE DATE : June 2006
	GASOLINE POWERED FLEET GOLF CARS & PERSONAL VEHICLES
	SERVICE PARTS MANUAL
	SERVICE PARTS MANUAL
	GASOLINE POWERED
	FLEET GOLF CARS &
	PERSONAL VEHICLES
	FLEET GOLF CAR
	FREEDOM™
	FREEDOM™ SE
	FREEDOM™ LE
	FREEDOM™ HP
	FREEDOM™ HP SE
	FREEDOM™ HP LE
	SHUTTLE™ 2+2
	STARTING MODEL YEAR 2006+



	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER

	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN
	ACCELERATOR
	1 72717-G04 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) 1
	2
	3 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) 1
	4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) 1
	5 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 6
	6 27512-G01 ACCELERATOR PEDAL PAD 1
	7 * ACCELERATOR PEDAL 1
	8 17838-G1 NYLON BUSHING 3
	9 74432-G01 PEDAL PIVOT PIN 1
	10 12064-G6 PUSH NUT, 9/32" 1
	11 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	12 17255-G1 TEFLON WASHER, 5/16" 1
	13 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	14
	15
	16 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	17 00532-G4 NUT, 5/16 - 24 2
	18 72072-G01 ACCELERATOR ROD 1
	19 17677-G2 SPRING RETAINER, 3/8" 1
	20 73046-G01 COMPRESSION SPRING 1
	21 17979-G1 ACCELERATOR ROD BUSHING 1
	22 17677-G1 SPRING RETAINER, 1/2" 1
	23
	24
	25 72716-G01 MICRO SWITCH CAM 1
	26 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG 1
	27 15126-G1 LOCK NUT, 5/16 - 24 1
	28 25853-G03 PEDAL BOX AND COVER 1
	29 01051-G01 SCREW, #8 - 16 X 1/2" LG 4
	30 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	31
	32 25861-G01 MICRO SWITCH 1
	33 01050-G01 SCREW, #4 - 20 X 5/8" LG 2
	34 72201-G04 WIRE HARNESS (PEDAL BOX) 1
	35 17313-G1 FLEX LOOM (BULK) AR
	36 17618-G1 WIRE TIE 2
	37
	38 72713-G01 ACCELERATOR CABLE 1
	39
	40 72706-G01 ACCELERATOR CABLE BUSHING 1
	41 72707-G01 COMPRESSION SPRING 1
	42 25727-G02 CUP WASHER, 3/16" 1
	43 00734-G5 LOCK NUT, #10 - 32 1
	44
	45 70116-G02 ACCELERATOR PEDAL BRACKET 1
	46 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	47 70135-G01 PEDAL PIVOT COVER 1
	48
	49 72701-G02 ACCELERATOR CABLE MOUNTING BRACKET 1
	50 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	51 72703-G02 THROTTLE CABLE MOUNTING BRACKET 1
	52 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	53
	54
	55 72708-G01 GOVERNOR ARM 1
	56 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	57
	58
	59
	60
	61 72055-G01 ACCELERATOR CABLE BRACKET 1
	62 17618-G1 WIRE TIE 1
	63
	64 74457-G02 GOVERNOR COVER/LABEL ASSEMBLY (INCLUDES ITEMS 65, 66) 1
	65 72705-G01 GOVERNOR COVER 1
	66 24880-G01 LABEL (WARNING - GOVERNOR) 1
	67 00915-G1 BONDED WASHER, 1/4" 2
	68 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 2
	69
	70 72714-G01 THROTTLE CABLE 1
	71 17618-G1 WIRE TIE 1

	AIR FILTER
	AIR FILTER
	1 75878-G02 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR) 1
	2 12547-G3 BOLT, M6 X 1MM X 20MM LG 1
	3 00664-G7 LOCK WASHER, 1/4" 1
	4 00559-G7 WASHER, 1/4" 1
	5 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 2
	6 00559-G7 WASHER, 1/4" 2
	7 14390-G4 LOCK NUT, 1/4 - 20 2
	8 14601-G11 RIVET 2
	9 00915-G1 BONDED WASHER 2
	10 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 15) 1
	11 72598-G01 AIR CLEANER CANISTER 1
	12 72599-G01 AIR CLEANER COVER 1
	13 72604-G01 AIR CLEANER LATCH 2
	14 28462-G01 AIR CLEANER DUST COLLECTOR 1
	15 28463-G01 AIR CLEANER ELEMENT 1
	16 11391-G7 HOSE CLAMP 1
	17 72592-G01 HOSE (AIR FILTER TO CARBURETOR) 1
	18 11391-G6 HOSE CLAMP 2
	19 26727-G01 CARBURETOR GASKET 2
	20 74498-G02 CHOKE / THROTTLE BRACKET 1
	21 604117 CHOKE / THROTTLE COVER 1
	22 72591-G01 CARBURETOR ADAPTER 1
	23 72151-G01 PCV HOSE 1
	24 23726-G11 CARBURETOR MOUNTING SPACER 4
	25 00664-G7 WASHER, 1/4" 2
	26 13632-G1 NUT, M6 X 1 4
	27 72605-G01 CARBURETOR BAFFLE 1
	28 72514-G01 STUD 2
	29 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM 2
	1 70662-G01 UPPER FLOORPAN 1
	2 70451-G01 LOWER FLOORPAN 1
	3 70452-G01 ACCESS COVER 1
	4 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	5 70995-G01 FLOORMAT 1
	6 70995-G02 FLOORMAT WITH HORN HOLE 1
	7
	8
	9 70440-G04 SEAT FRAME 1
	10 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	11
	12
	13 600496 BATTERY TRAY 1
	14 70244-G03 SPLASH PANEL 1
	15 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 4
	16
	17
	18 71812-G01 FENDER LINER (PASSENGER SIDE) 1
	19 71812-G02 FENDER LINER (DRIVER SIDE) 1
	20 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8


	BODY - FRONT
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7
	8 71115-G01 VINYL TRIM 2
	9 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	10
	11
	12 71413-G01 SPLASH PANEL 1
	13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	14
	15
	16 603872 LABEL (SAFETY) 1
	17
	18 74443-G01 LABEL (ANTI-ROLLBACK) 1
	19
	20
	21
	22 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	23 16469-G1 WASHER, 1/4" 2
	24 01057-G01 RIVET, 1/4" X 1" LG 2
	25 27166-G04 FRONT SHIELD 1
	26 70725-G02 FRONT SHIELD BRACE 2
	27
	28
	29 71051-G** COWL 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 9
	31 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	32 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 4
	33 00570-G2 WASHER, 5/16 4
	34 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) 2
	35 00571-G2 WASHER, 5/16" 2
	36
	37 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	38 71597-G01 NUT, SELF-THREADING, 5MM STUD x 10MM HEX 2
	39
	40
	41
	42
	43
	44
	45 74239-G01 INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT 1
	1 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	2 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	3 71318-G01 BAGWELL LINER 1
	4 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	5 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	6 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	7 18436-G1 RIVET, 1/4" X 3/4" LG 2
	8
	9
	10
	11 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) 1
	12 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) 1
	13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	14
	15
	16
	17 71320-G01 ACCESS PANEL 1
	18 71364-G02 'J' CLIP 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 5
	20
	21
	22
	23 71609-G01 SEAT HINGE PLATE 2
	24 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	25
	26
	27
	28 71578-G01 REAR BUMPER 1
	29 00571-G2 WASHER, 5/16" 4
	30 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	31 71514-G01 BUMPER PLUG 4
	32 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	33
	34
	35
	36 71456-G01 REAR BUMPER (SHUTTLE 2+2) 1
	37 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 2
	38 71455-G01 BUMPER PLUG 4
	39 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	40 71554-G01 'J' TYPE NUT RETAINER 2
	41 71455-G01 BUMPER STAY 4
	42
	43
	44
	45 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	46 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	47 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	48
	49
	50
	51 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	52 71507-G02 SILL PLATE (DRIVER SIDE) 1
	53 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	54 23726-G4 SPACER, 5/16" 4
	55 14390-G4 LOCK NUT, 1/4 - 20 4
	56
	57
	58
	59 75960-G01 LABEL (FREEDOM) 2
	60 75962-G01 LABEL (FREEDOM SE) 2
	61 75964-G01 LABEL (FREEDOM LE) 2
	62 35434-G01 LABEL (SHUTTLE) 2
	63 35430-G19 LABEL (TXT 2+2) 2
	64
	65
	66
	67
	68 * LABEL (SERIAL NUMBER) 1
	69
	70
	71
	72 74024-G01 SEAT WRAP MOUNTED NOISE SUPPRESSOR 1
	1 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 70633-G01 FOOTREST 1
	3 70362-G01 FLOOR MAT 1
	4
	5 74074-G01 LABEL (WARNING) 1
	6 19853-G1 END CAP, 1" 2
	7
	8 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	9 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	10 00427-G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	11 00560-G1 WASHER, 3/8" 10
	12 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	13 11098-G5 LOCK NUT, 3/8 - 16 10
	14 01006-G02 BOLT, 3/8 - 16 X 1" LG 2
	15
	16 74149-G01 VALANCE PANEL 1
	17 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	18
	19 75268-G01 SUPPORT 1
	20 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	21 19859-G1 END CAP, 3/4" 2
	22 20271-G2 HOLE PLUG, 1/2" 2
	23
	24
	25
	26 75183-G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 27 - 30) 1
	27 75188-G01 TWO BAG ATTACHMENT 1
	28 22238-G2 KNOB, 3/8 - 16 X 1 1/2" LG 1
	29 17255-G1 TEFLON WASHER, 5/16" 1
	30 75187-G01 SUPPORT BRACKET 1
	1 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4) 1
	2 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 1
	3 28660-G01 SAND BOTTLE HOLDER 1
	4 28659-G01 SAND BOTTLE 1
	5
	6
	7 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP) 1
	8
	9
	10 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 11 - 13) 1
	11 75460-G01 SIDE BASKET 1
	12 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 3
	13 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 3
	14
	15
	16 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) 1
	17 75461-G01 CENTER BASKET 1
	18 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	19 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 2
	20 01105-G01 SCREW, #10 X 5/8" LG (STAINLESS STEEL) 2
	1 75509-G01 MESSAGE HOLDER (ONE PIECE) 1
	2 75496-G01 MESSAGE HOLDER 1
	3
	4
	5 75495-G01 COOLER JUG AND BRACKET KIT 1
	6 75344-G01 BOX COOLER AND BRACKET KIT 1
	7
	8
	9 25885-G01 RAKE HOLDER 1
	10 00989-G06 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG 2
	11 11027-G2 LOCK NUT, 1/4 - 20 2
	12 14735-G1 RAKE 1
	1 75335-G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 18) 1
	2 * TOP ASSEMBLY 1
	3 * BOTTOM ASSEMBLY 1
	4 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LG 1
	5 28129-G01 PUSH NUT, 5/16" 1
	6 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LG 1
	7 17651-G3 CLEVIS PIN, 5/16 X 1/2" LG 2
	8 00559-G8 WASHER, 5/16" 3
	9 28129-G01 PUSH NUT, 5/16" 3
	10 * CLEVIS PIN 3/8 X 1 1/4" LG 2
	11 00560-G1 WASHER, 3/8" 2
	12 * PUSH NUT, 3/8" 2
	13 13728-G1 RUBBER BUMPER 2
	14 00150-G6 SCREW, #10 - 24 X 3/4" LG 2
	15 00559-G5 WASHER, #10 2
	16 00565-G5 LOCK WASHER, #10 2
	17 00526-G3 NUT, #10 - 24 2
	18 * LABEL (WARNING) 1
	19
	20
	21
	22
	23 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 24 - 27) 1
	24 27731-G01 ASH TRAY 1
	25 27736-G01 GASKET 1
	26 75108-G02 BRACKET 1
	27 00100-G4 SCREW, #10 - 16 X 1/2" LG 4

	BODY - MID SECTION
	BODY - REAR
	BODY - FOOTREST
	BODY - ACCESSORIES
	BODY - ACCESSORIES CONTINUED
	BODY - ACCESSORIES CONTINUED
	BRAKES
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, 4/5" (STAINLESS STEEL) 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390-G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 79) 1
	54 * BRAKE PEDAL 1
	55 70611-G02 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258-G02 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 12064-G1 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 22362-G3 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 11098-G7 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 BOLT, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 - 32 X 1/4" LG (BRASS) 2
	77 14628-G1 PUSH ON MALE TERMINAL 2
	78 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	79 17618-G1 WIRE TIE 3
	80
	81
	82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95) 1
	83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 91, 93 - 95) 1
	84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCLUDES ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126-G1 LOCK NUT, 5/16 - 24 8
	98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" O.D. X 1" I.D. X 1/32" 2
	99
	100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	103
	104
	105 21830-G1 OUTER BRAKE DRUM WASHER 2
	106 00518-G8 CASTELLATED NUT, 3/4 - 16 2
	107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175-G01 SPINDLE CAP 2
	109
	110 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	CARBURETOR AND CHOKE
	CARBURETOR AND CHOKE
	1 72840G01 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH 295cc (EH29C & EH292C) ENGINES) (INCLUDES ITEMS 3 - 15) 1
	2 72840G03 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C & EH352C) ENGINES) (INCLUDES ITEMS 4 - 16) 1
	3 26646G06 MAIN JET (#80) 1
	4 26649G05 PILOT JET (#46) 1
	5 26841G01 PLUG 1
	6 72306G01 GASKET 1
	7 72578G01 NEEDLE VALVE 1
	8 26648G01 FLOAT 1
	9 26840G01 FLOAT PIN 1
	10 26843G01 FLOAT BOWL GASKET 1
	11 26844G01 FLOAT CHAMBER 1
	12 26839G01 BOWL SCREW 1
	13 26838G01 BOWL GASKET 1
	14 72579G01 DRAIN SCREW 1
	15 26650G01 VENT TUBE 1
	16 26646G29 MAIN JET (#85) 1
	17
	18
	19
	20 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	21 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 6000 FT - 10000 FT) 1
	22
	23
	24 26726G01 CARBURETOR MOUNT GASKET 2
	25 603871 CARBURETOR SHIELD (FOR FUJI 295 ENGINE) 1
	26 72854G01 CARBURETOR INSULATOR 1
	27 26726G01 CARBURETOR MOUNT GASKET (FOR FUJI 295 ENGINE) 1
	28
	29 25693G04 CHOKE CABLE (22 1/4" LG WITH NUTS) 1
	30
	31
	32 00568G4 LOCK WASHER, 9/16" 1
	33 00545G4 JAM NUT, 9/16 - 18 1
	34 72155G01 RETAINER 1
	35 72154G01 CHOKE CABLE ADAPTER 1
	36 00544G4 JAM NUT, 5/16 - 24 2
	CARBURETOR AND CHOKE
	CARBURETOR AND CHOKE

	CLUTCH
	1 26952-G01 DRIVE CLUTCH 1
	2
	3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LG 1
	4 00566-G2 LOCK WASHER, 7/16" 1
	5 25757-G1 PILOT WASHER 1
	6
	7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) 1
	9 00979-G01 SCREW, #10 - 24 X 7/8" LG 3
	10 26479-G01 RAMP BUTTON 3
	11 * CAM 1
	12 24600-G1 SPACER, 1 1/2" 1
	13 26304-G01 COMPRESSION SPRING 1
	14 * SHEAVE AND POST 1
	15 27270-G01 HEAVY DUTY RETAINING RING 1
	16
	17 00441-G8 BOLT, 5/16 - 18 X 4" LG 1
	18 00565-G8 LOCK WASHER, 5/16" 1
	19 25756-G1 RETAINING WASHER 1
	20 72054-G01 DRIVE BELT 1
	21
	22 72328-G01 DRIVE BELT (HIGH ALTITUDE) 1
	23
	24 26952-G01 DRIVE CLUTCH (HIGH ALTITUDE) 1
	25 26301-G03 DRIVEN CLUTCH ASSEMBLY (HIGH ALTITUDE) (INCLUDES ITEMS 12, 14, 15, 26, 27, 28, 29) 1
	26 * CAM 1
	27 26304-G01 COMPRESSION SPRING 1
	28 * MOVABLE SHEAVE (INCLUDES ITEMS 9, 29) 1
	29 72324-G01 RAMP BUTTON, 4 CYCLE 3

	DIRECTION SELECTOR
	1 72721-G05 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) 1
	2 72737-G02 DIRECTION SELECTOR BRACKET WITH BUSHING 1
	3 70233-G01 DIRECTION SELECTOR SHAFT 1
	4 72738-G01 DIRECTION SELECTOR CAM 1
	5 14390-G1 LOCK NUT, 3/8 - 24 1
	6 25664-G2 BUSHING 1
	7
	8 72724-G01 NEUTRAL LOCK PIN 1
	9 72733-G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	10 72729-G01 NEUTRAL LOCK BRACKET 1
	11 00734-G2 LOCK NUT, 1/4 - 28 1
	12 28574-G01 EXTENSION SPRING 1
	13 72732-G01 BALL STUD, 1/4" 1
	14 00734-G5 LOCK NUT, #10 - 32 1
	15
	16
	17 72736-G01 MICRO SWITCH 1
	18 01062-G01 SCREW, #4 - 40 X 1" LG 2
	19 00559-G1 WASHER, #4 2
	20 00565-G1 LOCK WASHER, #4 2
	21 00526-G2 NUT, #4 - 40 2
	22
	23
	24 73290-G03 REVERSE WARNING BUZZER 1
	25 01063-G01 SCREW, #6 - 32 X 3/8" LG 2
	26 25978-G345 18 GA WIRE (RED 7") 1
	27
	28
	29 602891 PUSH / PULL SHIFTER CABLE 1
	30 25727-G01 CUP WASHER, 1/4" 4
	31 72735-G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	32 72730-G01 SHIFTER BRACKET WITH BUSHING 1
	33 00734-G5 LOCK NUT, #10 - 32 1
	34
	35
	36 70227-G01 SCREW, 1/4 - 20 X 7/8" LG 2
	37 11027-G2 LOCK NUT, 1/4 - 20 2
	38
	39
	40 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	41
	42
	43 71205-G01 DIRECTION SELECTOR HANDLE 1
	44 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	45
	46
	47 31539-G1 WIRE TIE 1
	48 01072-G01 CABLE CLIP 2

	ELECTRICAL SYSTEM
	1 72865-G01 PULSER COIL (EH292C & EH352C ENGINES) (INCLUDES ITEM 2) 1
	2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG 2
	3
	4
	5
	6 72866-G01 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIRES) 1
	7 * FLAT WASHER 2
	8 * LOCK WASHER 2
	9 72871-G01 SCREW 2
	10
	11
	12
	13 25887-G01 6 GA WIRE (BLACK, 6", F1 - A2) 1
	14 25682-G1 TERMINAL COVER 3
	15
	16
	17 600597 BATTERY H.D ( PROLINK ) 1
	18 24775-G* BATTERY, 12V 1
	19 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	22
	23 72101-G02 BATTERY HOLD DOWN 1
	24 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	25 00565-G8 LOCK WASHER, 5/16" 1
	26 00571-G2 WASHER, 5/16" 1
	27
	28 601227 BATTERY CABLE (-VE) ( PROLINK ) 1
	29 27044-G03 GROUND CABLE 1
	30 25976-G19 14 GA WIRE (BLACK, 6") 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	32 11027-G1 LOCK NUT, 5/16 - 18 2
	33 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 1
	34
	35 25972-G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	36
	37 74938-G01 WIRE HARNESS (CONTROL) (EH292C & EH352C ENGINES) 1
	38
	39
	40 17618-G1 WIRE TIE AR
	41
	42 73049-G01 COVER 1
	43 16469-G1 WASHER, 1/4" 1
	44 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 1
	45
	46
	47 72909-G01 ELEC. PLATE ASSY (EH292C & EH352C ENGINES) (INCL. ITEMS 48 - 72) 1 72909-G02 ELECTRICAL PLATE ASSY ( PROLINK ) (EH29C & EH35C ENGINES) 1
	48 73057-G01 BRACKET 1
	49 27739-G01 VOLTAGE REGULATOR 1
	50 27153-G01 SOLENOID 1
	51 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	52 00414-G8 BOLT, 1/4 - 20 X 1" LG 1
	53 11027-G2 LOCK NUT, 1/4 - 20 2
	54
	55
	56 72872-G01 IGNITOR (EH292C & EH352C ENGINES) 1
	57 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 1
	58 11027-G2 LOCK NUT, 1/4 - 20 1
	59
	60
	61
	62 73446-G01 FASTON TAB, 90˚ 2
	63 00565-G5 LOCK WASHER, #10 2
	64 00526-G4 NUT, #10 - 32 2
	65
	66
	67 25978-G56 18 GA WIRE (BLACK, 5 3/4") 1
	68
	69 600418-G01 IN-LINE FUSE HOLDER 1
	70 00565-G8 LOCK WASHER, 5/16" 2
	71 00544-G4 JAM NUT, 5/16 - 24 2
	72 25972-G33 6 GA WIRE (BLACK, 24", B+ - SOL) 1
	73 601226 BATTERY CABLE (+VE) (PROLINK) 1
	74
	75
	76 22674-G1 FUSE BLOCK 1
	77 01041-G01 RIVET, 1/8" X 13/16" LG 2
	78 18392-G1 15 AMP FUSE 3
	79
	80
	81 32860-G1 HORN 1
	82 00414-G5 BOLT, 1/4 - 20 x 5/8" LG 1
	83 00559-G7 WASHER, 5/16" 1
	84 14390-G4 LOCK NUT, 1/4 - 20 1
	85
	86 17318-G1 HORN SWITCH 1
	87 17318-G2 HORN SWITCH CAP AND NUT 1
	88 27068-G01 HORN SWITCH BOOT 1
	89 19233-G1 HORN SWITCH LABEL 1
	90 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	91
	92
	93 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	94 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	95 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 2
	96 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	97 11027-G2 LOCK NUT, 1/4 - 20 2
	98 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT 1
	99 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 4
	100
	101 74004-G01 HEADLIGHT BULB AR
	102 74005-G01 MARKER LIGHT BULB AR
	103 74006-G01 TURN SIGNAL BULB AR
	104
	105 74371-G01 BEZEL (DRIVER SIDE) 1
	106 74371-G02 BEZEL (PASSENGER SIDE) 1
	107 71364-G02 'J' CLIP 8
	108 71425-G01 COUNTERSUNK SCREW, #8 8
	109 22288-G2 BRAKE / TAILLIGHT LAMP 1
	110 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	111 21759-G1 TAILLIGHT BULB AR
	112
	113 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 114 - 118) 1
	114 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 115) 1
	115 21640-G1 TURN SIGNAL FLASHER 1
	116 32307-G3 FLEX LOOM, 3/8 X 8" LG 1
	117 17618-G1 WIRE TIE 2
	118 20965-G3 STEERING COLUMN COVER 1
	119
	120 72228-G01 WIRE HARNESS (ACCESSORY) 1
	121 18602-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	122 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	123 18027-G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	124 33639-G** KEY SWITCH (WITH LIGHTS) 1
	125 00568-G6 LOCK WASHER, 3/4" 1
	126 17137-G1 FACE NUT, 3/4 - 20 1
	127 17063-G1 KEY (SET) 1
	128 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	129
	130
	131 73030-G01 PLATE (KEY SWITCH ONLY) 1
	132 71145-G01 LABEL (KEY SWITCH ONLY) WITHOUT HEADLIGHTS 1
	133 71181-G01 LABEL (KEY SWITCH ONLY) WITH HEADLIGHTS 1
	134
	135
	136 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	137 71127-G01 LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) 1
	138 71131-G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	139 21553-G1 FUEL GAUGE 1
	140 23474-G1 INDICATOR LIGHT 1
	141 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL GAUGE) 1
	142 25978-G122 18 GA WIRE (RED, 6" LG) 1
	143
	144
	145 73030-G04 PLATE (LOW FUEL AND OIL LIGHT INDICATOR) 1
	146 71125-G01 LABEL (LOW FUEL AND OIL LIGHT W/O HEADLIGHTS) 1
	147 71183-G01 LABEL (LOW FUEL AND OIL LIGHT WITH HEADLIGHTS) 1
	148 23474-G1 INDICATOR LIGHT 2
	149 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL LIGHT) 1
	150 25978-G122 18 GA WIRE (RED, 6" LG) 1
	151
	152 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	153
	154
	155 75114-G02 HOUR METER KIT (INCLUDES ITEMS 156 - 160) 1
	156 21573-G1 HOUR METER 1
	157 74019-G02 HOUR METER BRACKET 1
	158 00379-G4 SCREW, #10 - 24 X 1/2" LG 2
	159 14390-G10 LOCK NUT, #10 - 24 2
	160 75117-G01 WIRE HARNESS (HOUR METER) 1
	ENGINE 9 HP AND MUFFLER

	ENGINE 9 HP AND MUFFLER
	1 604254 ENGINE (EH292C) (INCLUDES ITEMS 3-10, 12-20) 1
	2
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7
	8 72885-G01 IGNITION COIL BRACKET 1
	9 25523-G5 SPARK PLUG (NGK FR2A-D) 2
	10
	11
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 603911 STUD, M6 X 1 X 135MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G01 EXHAUST GASKET 1
	25 72851-G01 NUT, M8 X 1.25MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 3
	29 00642-G8 WASHER, 5/16" 1

	ENGINE 11 HP AND MUFFLER
	1 72846-G02 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C) (INCLUDES ITEMS 3 - 20) 1
	2
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7
	8
	9 72869-G01 IGNITION COIL BRACKET 1
	10 72867-G01 SPARK PLUG (NGK BPR5ES) 2
	11
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 72307-G01 STUD, M6 X 1 X 115 MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G01 EXHAUST GASKET 1
	25 72851-G01 FLANGE NUT, M8 X 1.25 MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 3
	29 00642-G8 WASHER, 5/16" 1

	ENGINE MOUNTING
	1 72010-G01 FRONT ENGINE MOUNT 1
	2 72011-G01 REAR ENGINE MOUNT 1
	3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	4 00566-G2 LOCK WASHER, 7/16" 4
	5 00922-G3 WASHER, 7/16" 4
	6
	7
	8 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG 2
	9 72016-G01 SPACER 2
	10 70269-G02 CROSSMEMBER BRACE 1
	11 72044-G02 MOUNT BRACKET 1
	12 00643-G1 WASHER, 3/8" 2
	13 11098-G5 LOCK NUT, 3/8 - 16 2
	14 00438-G7 BOLT, 5/16 - 18 X 7/8" LG 2
	15 01110-G03 WASHER, 5/16" (STAINLESS STEEL) 2
	16 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	17
	18
	19 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG 1
	20 15121-G1 WASHER, 3/8" 1
	21 72050-G01 PLASTIC WASHER, 2 1/4" OD X 5/8" ID X 1/8" 4
	22 72051-G01 WASHER, 2 1/2" OD X 5/8" ID X 1/8" 2
	23 72015-G01 ISOLATION MOUNT 1
	24 72051-G02 WASHER, 3/8" 1
	25 11098-G5 LOCK NUT, 3/8 - 16 1
	26
	27
	28 72719-G03 ENGINE GUARD 1
	29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	30 00566-G2 LOCK WASHER, 7/16" 4
	31 00922-G3 WASHER, 7/16" 4
	32
	33
	34 00439-G1 BOLT, 5/16 - 18 X 1 1/8" LG 1
	35 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	36
	37
	38 72035-G01 'U' BOLT, 7/16 - 14 X 3 7/16" X 3 9/16" LG 2
	39 00922-G3 WASHER, 7/16" 4
	40 00734-G1 LOCK NUT, 7/16 - 14 4

	FRONT SUSPENSION AND STEERING
	1 602513 FRONT AXLE 1
	2
	3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648-G01 BEARING 1
	6 70749-G01 BEARING, DP4 1
	7 25146-G1 GREASE SEAL 1
	8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091-G2 SPINDLE CAP 2
	14
	15
	16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560-G3 WASHER, 1/2" 4
	20 70745-G01 KING PIN TUBE 2
	21 70754-G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390-G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419-G01 SHOCK ABSORBER 2
	26
	27
	28 10435-G1 SHOCK ABSORBER WASHER 8
	29 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532-G6 NUT, 3/8 - 24 4
	31 10044-G01 VINYL CAP 4
	32
	33
	34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163-G03 SPRING PLATE 4
	36 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	37 00734-G1 LOCK NUT, 7/16 - 14 11
	38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	39
	40
	41 74964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965-G01 STEERING RACK COVER & BEARING 1
	43 * JAM NUT, 1/2 - 20 1
	44 70750-G01 RETAINING RING (EXTERNAL) 1
	45 15115-G1 BALL BEARING 1
	46 70603-G01 PINION 1
	47 70751-G01 RETAINING RING (INTERNAL) 1
	48 70638-G01 SEAL PINION 1
	49 70604-G01 RACK STEERING 1
	50 01053-G01 SCREW, 10- 32 1
	51 70590-G01 RACK LOADER 1
	52 70666-G01 SPRING COMPRESSION 1
	53 70645-G01 GASKET RACK LOADER 1
	54 70591-G01 COVER RACK LOADER 1
	55 71102-G01 SCREW, 1/4 - 20 2
	56 10389-G3 GREASE FITTING, STRAIGHT 1
	57 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 58 - 60) 1
	58 50641-G1 RUBBER BOOT 1
	59 50209-G2 SLOTTED NUT, 7/16 - 20 1
	60 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	61 74694-G01 ROD END (INNER) 1
	62 70961-G01 RACK BOOT 1
	63 12416-G2 WIRE TIE 1
	64 11391-G8 WIRE TIE 1
	65 604328 TAG STEERING WHEEL 1
	66
	67
	68
	69
	70
	71
	72
	73
	74 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	75 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	76 70667-G02 SPACER 2
	77 70667-G03 SPACER (SHORT) 1
	78 00532-G7 NUT, 7/16 - 14 1
	79 00560-G2 FLAT WASHER, 7/16" 7
	80 00734-G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83 70607-G01 STEERING SHAFT 1
	84
	85 70758-G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610-G03 STEERING COLUMN 1
	87 28569-G01 STEERING COLUMN BUSHING 1
	88 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	89
	90
	91
	92
	93
	94
	95 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879-G1 LOCK WASHER, 3/8" 4
	97
	98 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055-G01 BOLT, M8 X 1 1/4" LG 2
	100 00565-G8 LOCK WASHER, 5/16" 2
	101
	102 70751-G01 RETAINING RING (INTERNAL) 1
	103 70888-G01 RETAINING RING (EXTERNAL) 1
	104 15112-G1 BALL BEARING 1
	105 70887-G01 WAVE WASHER 1
	106 602979 STEERING WHEEL 1
	107
	108
	109
	110
	111
	112
	113 14390-G2 LOCK NUT, 5/8 - 18 1
	114 71950-G01 CLIPBOARD 1
	115
	116
	117 74604-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603-G01 THREADED ROD (24" LG) 1
	119 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123
	124 00734-G1 LOCK NUT, 7/16 - 14 2
	FUEL SYSTEM - CALIFORNIA REQUIREMENT

	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	1 72092G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 72231G01 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 72092G02 FUEL TANK (FOR VEHICLES WITH FUEL GUAGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW, #10 x 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 14"
	22 12902G1 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 16"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7"
	1 72092G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 72231G01 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 72092G02 FUEL TANK (FOR VEHICLES WITH FUEL GAUGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW WITH SEAL, #10 X 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1: LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 17470G1 LOW PRESSURE FUEL LINE (BULK) 4"
	22 72084G01 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 17470G1 LOW PRESSURE FUEL LINE (BULK) 26"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7

	FUEL SYSTEM
	FUEL SYSTEM

	REAR SUSPENSION
	1 603109 LEAF SPRING SET (CONTAINS 2 SPRINGS) 1
	2 72028-G02 ISOMOUNT BASE PLATE 2
	3 72117-G01 ISOMOUNT BUSHING 2
	4 72037-G01 ISOMOUNT CAP 2
	5 72618-G01 'U' BOLT, 3/8 - 16 X 2" X 2 1/2" LG 4
	6 00560-G1 WASHER, 3/8" 8
	7 11098-G5 LOCK NUT, 3/8 - 16 8
	8
	9 70291-G01 FLANGED BUSHING 4
	10 14158-G1 SHOULDER BOLT, 3/8 - 16 x 3 1/4" LG 2
	11 12262-G1 LOCK NUT, 3/8 - 16 2
	12
	13 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) 4
	14 70290-G02 SHACKLE PLATE 4
	15 70291-G01 FLANGED BUSHING 8
	16 70289-G02 SPACER 4
	17 11098-G5 LOCK NUT, 3/8 - 16 4
	18
	19 76418-G01 SHOCK ABSORBER 2
	20 10435-G1 SHOCK ABSORBER WASHER 8
	21 10194-G1 RUBBER BUSHING 8
	22 00532-G6 NUT, 3/8 - 24 4
	23 10044-G01 VINYL CAP 4
	24
	25 74207-G03 LEAF SPRING SET, (USE ON SHUTTLE 2+2 AND CONVERTIBLE CARRIER ONLY) (CONTAINS 2 SPRINGS) 1

	SEATING AND BAG HOLDER - GOLF CAR
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) 1
	2 71602-G** VINYL SEAT BOTTOM COVER 1
	3 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	4 17074-G1 RUBBER PAD 2
	5
	6 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	7 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	8 71204-G01 BOLT, 1/4 - 20 X 7/8" LG 8
	9
	10 71610-G01 SEAT HINGE 2
	11 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	12
	13 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 14 - 16) 1
	14 71753-G** VINYL SEAT BACK COVER 1
	15 71752-G01 PLASTIC SEAT BACK COVER 1
	16 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 4
	17
	18
	19 71811-G03 SEAT SUPPORT BRACKET 2
	20 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	21 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	22 01075-G01 BOLT, 3/8 - 16 X 2 1/2" LG 4
	23
	24 71851-G01 BAG HOLDER BRACKET 1
	25 71856-G01 BAG RETAINER CLAMP 2
	26 71853-G01 BAG RETAINER STRAP 1
	27 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 2
	28 01102-G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG (STAINLESS STEEL) 2
	29 11027-G2 LOCK NUT, 1/4 - 20 2

	SEATING - SHUTTLE 2+2
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 -4) 1
	2 71602-G** VINYL SEAT BOTTOM COVER 1
	3 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	4 17074-G1 RUBBER PAD 2
	5
	6
	7 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	8 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	9 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	10
	11
	12 71610-G01 SEAT HINGE 2
	13 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 6
	14
	15
	16 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	17 71753-G** VINYL SEAT BACK COVER 1
	18 71752-G01 PLASTIC SEAT BACK COVER 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 4
	20
	21
	22 70364-G01 SPACER 2
	23 74111-G01 SEAT BACK SUPPORT 2
	24 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG 4
	25 00560-G1 WASHER, 3/8" 4
	26 70113-G01 ADJUSTABLE BUMPER 4
	27 11027-G1 LOCK NUT, 5/16 - 18 6
	28 74508-G02 LATCH BRACKET - LEFT 1
	29 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	30 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	31
	32
	33
	34 74139-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 42 - 44) 1
	35 71602-G** VINYL COVER (SEAT BOTTOM) 1
	36 74140-G01 TRIM 1
	37 71012-G01 TRIM 1
	38
	39
	40 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	41 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	42 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	43
	44
	45 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	46
	47
	48 72918-G01 SEAT SUPPORT BRACKET 2
	49 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 12
	50
	51 17838-G1 NYLON BUSHING 4
	52
	53 00440-G4 BOLT, 5/16 - 18 X 2 1/4" LG 2
	54 00559-G8 WASHER, 5/16" 2
	55 11098-G6 LOCK NUT, 5/16 - 18 2

	SEATING - CONVERTIBLE CARRIER
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) 1
	2 71602-G** VINYL SEAT BOTTOM COVER 1
	3 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	4 17074-G1 RUBBER PAD 2
	5
	6
	7 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	8 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	9 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	10
	11
	12 71610-G01 SEAT HINGE 2
	13 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	14
	15
	16 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	17 71753-G** VINYL SEAT BACK COVER 1
	18 71752-G01 PLASTIC SEAT BACK COVER 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 4
	20
	21
	22 70364-G01 SPACER 2
	23 74111-G01 SEAT BACK SUPPORT 2
	24 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG 4
	25 00560-G1 WASHER, 3/8" 4
	26 70113-G01 ADJUSTABLE BUMPER 2
	27 11027-G1 LOCK NUT, 5/16 - 18 2
	28 74508-G02 LATCH BRACKET - LEFT 1
	29 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	30 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	31
	32
	33 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	34 75258-G01 SEAT BACK SUPPORT 1
	35 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	36 00664-G6 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	37 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	38 00520-G1 ACORN NUT, 1/4 - 20 (STAINLESS STEEL) 2
	39 75261-G01 END CAP, 3/4" 2
	40
	41 71062-G01 BED 1
	42 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 43) 1
	43 75197-G** SEAT BOTTOM (INCLUDES ITEM 44) 1
	44 75252-G** VINYL SEAT BOTTOM COVER 1
	45 00762-G2 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) 2
	46 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 4
	47 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 2
	48 75261-G01 END CAP, 3/4" 4
	49
	50
	51 71060-G01 BED FRONT (INCLUDES MAT) 1
	52 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	53 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	54 75193-G01 SUPPORT FRAME 1
	55 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	56 00559-G8 WASHER, 5/16" 2
	57 75279-G1 LOCK NUT, 5/16 - 18 2
	58 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	59 17838-G1 NYLON BUSHING 4
	60 00559-G8 WASHER, 5/16" 2
	61 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	62 75196-G01 HANDRAIL 2
	63 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) 2
	64 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 2
	65 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 2
	66 75261-G02 END CAP, 1" 4
	67
	68
	69 75460-G01 SIDE BASKET (BLACK) 2
	70 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4

	STARTER / GENERATOR
	1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 27) 1
	2 26870-G01 ARMATURE 1
	3 26871-G01 REAR BALL BEARING 1
	4 26872-G01 FRONT BALL BEARING 1
	5 26873-G01 BEARING HOLDER 1
	6
	7
	8 26875-G01 FIELD COIL 1
	9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) 2
	10 26877-G01 POLE CORE SETSCREW 4
	11 26878-G01 FRONT COVER 1
	12 27879-G01 REAR COVER 1
	13 26880-G01 TERMINAL ASSEMBLY (‘A’) 2
	14
	15
	16 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	17 26658-G01 BRUSH 4
	18 26882-G01 BRUSH SPRING 4
	19 26883-G01 BRUSH CONNECTOR 2
	20
	21
	22 26884-G01 KEY 1
	23 26885-G01 PULLEY 1
	24 26886-G01 BRUSH AND PULLEY HARDWARE KIT 1
	25 26887-G01 BRUSH 1 COVER 3
	26 26888-G01 BRUSH 2 COVER 2
	27 26889-G01 HOUSING HARDWARE KIT 2
	28
	29
	30
	31 00938-G4 BOLT, 1/2 - 13 X 8" LG 1
	32 00560-G3 WASHER, 1/2" 2
	33 00566-G3 LOCK WASHER, 1/2" 1
	34 00533-G1 NUT, 1/2 - 13 1
	35
	36
	37 28617-G01 STARTER / GENERATOR ADJUSTER 1
	38 00544-G5 JAM NUT, 3/8 - 16 1
	39 00532-G5 NUT, 3/8 - 16 1
	40 00560-G1 WASHER, 3/8" 1
	41 12064-G4 PUSH NUT, 5/16" 1
	42
	43
	44 26414-G01 STARTER / GENERATOR BELT 1

	TOW BAR - CASUAL
	1 75033-G01 CASUAL TOW BAR (INCLUDES ITEMS 2 - 15) 1
	2 * TOW BAR 1
	3 75034-G01 TIE ROD (INCLUDES NUT AND COTTER PIN) 1
	4 75060-G01 COUPLING 1
	5 * LOCK PIN 1
	6 75065-G01 COMPRESSION SPRING 1
	7 00922-G2 WASHER, 3/8" 1
	8 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	9 75068-G01 SAFETY PIN 1
	10 14869-G5 WIRE ROPE 1
	11 16783-G1 FERRULE 3
	12 75067-G01 FERRULE 1
	13 75035-G02 HEX HEAD PLUG 1
	14 14869-G3 WIRE ROPE 1
	15 75091-G01 LABEL (WARNING) 1

	WEATHER PROTECTION - GOLF CAR
	1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) 1
	2 27069-G** SUN TOP 1
	3 75045-G01 FRONT STRUT 1
	4 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	5 00559-G8 WASHER, 5/16" 4
	6 75048-G01 SPACER, 1/2" 2
	7 00570-G2 WASHER, 5/16" 6
	8 75046-G02 REAR STRUT 2
	9
	10 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) 4
	11 01110-G03 WASHER, 5/16" (STAINLESS STEEL) 8
	12
	13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 4
	14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	16 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 8
	17 75051-G01 SPACER 4
	18 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	19 19853-G1 END CAP, 1" 2
	20
	21 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) 1
	22 19496-G1 REAR VIEW MIRROR 1
	23 19502-G3 SUPPORT BRACKET 1
	24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	25
	26 75524-G01 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33) 1
	27 * WINDSHIELD 1
	28 EGWHC12 SASH, 26" LG 2
	29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	31 EGWHG13 RUBBER GROMMET 2
	32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	33 EGWHL14 LABEL (SAFETY) 1
	34
	35 74910-G01 FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 45) 1
	36 * WINDSHIELD 1
	37 110-032A SASH, 12" LG 2
	38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	40 EGWHG13 RUBBER GROMMET 2
	41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	42 110-055C TOP GRIP, 3/4" X 2" 2
	43 136-008 TOP GRIP FASTENER 2
	44 EGWHL14 LABEL (SAFETY) 1
	45 110-056C BOTTOM GRIP 2
	46 75078-G01 WEATHER ENCLOSURE (3 SIDED) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	47 75079-G01 WEATHER ENCLOSURE (4 SIDED) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	48
	49 75191-G01 BAG COVER AND RAIN CURTAIN KIT 1

	WEATHER PROTECTION - SHUTTLE 2+2
	1 75123-G01 SUN TOP (SHUTTLE 2+2) (INCLUDES ITEMS 2 - 20) 1
	2 75074-G01 REAR STRUT (DRIVER SIDE) 1
	3 75074-G02 REAR STRUT (PASSENGER SIDE) 1
	4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	5 00679-G1 WASHER, 3/8 (STAINLESS STEEL) 18
	6 00771-G5 WASHER, 3/8 4
	7 00891-G5 LOCK NUT, 3/8 - 16 10
	8 19853-G1 END CAP, 1" 2
	9 75125-G01 FRONT STRUT 1
	10 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG. 4
	11 00905-G8 LOCK WASHER, 5/16" 4
	12 75048-G01 SPACER, 1/2" 2
	13 00879-G1 LOCK WASHER, 3/8" 4
	14 27604-G01 SUN TOP 1
	15 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) 2
	16 18716-G1 SPACER 2
	17 00653-G1 WASHER, 3/8" (STAINLESS STEEL) 2
	18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) 2
	19 00665-G6 BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) 2
	20 24647-G1 SPACER, 1/4" 2
	21
	22
	23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) 1
	24 19496-G1 REAR VIEW MIRROR 1
	25 19502-G02 SUPPORT BRACKET 1
	26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	27
	28 75524-G02 WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 29 - 35) 1
	29 * WINDSHIELD 1
	30 EGWHC12 SASH, 26" LG 2
	31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	33 EGWHG13 RUBBER GROMMET 2
	34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	35 EGWHL14 LABEL (SAFETY) 1
	36
	37 74910-G02 FOLD DOWN WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 38 - 48) 1
	38 * WINDSHIELD 1
	39 110-032A SASH, 12" LG 2
	40 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	41 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	42 EGWHG13 RUBBER GROMMET 2
	43 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	44 110-055C TOP GRIP, 3/4" X 2" 2
	45 136-008 TOP GRIP FASTENER 2
	46
	47 110-056C BOTTOM GRIP 2
	48 EGWHL14 LABEL (SAFETY) 1


	OPTIONS/ACCESSORIES
	SPECIAL TOOLS PART NO.
	ENGINE OIL PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.

	SPECIALTY PRODUCTS
	INDEX OF MAJOR COMPONENTS

	A
	B
	C
	D
	E
	F
	G
	H
	I
	K
	L
	M
	O
	P
	R
	S
	T
	U
	V
	W
	RAX 2.pdf
	REAR AXLE
	1 72715-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 23) 1
	2 72715-G02 REAR AXLE, FREEDOM HP (10.67:1) (INCLUDES ITEMS 3 - 23) 1
	3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG 5
	4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 2
	5 * BOLT, M8 X 1.25 X 146 MM LG 2
	6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG 1
	7 72269-G01 FLANGE NUT, M8 X 1.25 MM 12
	8 26768-G01 OIL CHECK PLUG 1
	9 26769-G01 GASKET, 8 MM 1
	10 26770-G01 OIL DRAIN PLUG 1
	11 26771-G01 GASKET, 14 MM 1
	12 26772-G01 OIL FILLER PLUG 1
	13 26761-G01 INPUT SHAFT SEAL 1
	14 26762-G01 SHIFTER SHAFT SEAL 1
	15 72259-G01 AXLE SHAFT SEAL 2
	16
	17 72115-G01 AXLE TUBE (DRIVER SIDE) 1
	18 72116-G01 AXLE TUBE (PASSENGER SIDE) 1
	19 72056-G01 AXLE SHAFT (DRIVER SIDE) 1
	20 72057-G01 AXLE SHAFT (PASSENGER SIDE) 1
	21 26814-G01 RETAINING RING 4
	22 26811-G01 BALL BEARING 2
	23 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM LG 10
	24
	25
	26 72017-G02 AXLE BRACKET 1
	27 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	28 75048-G01 SPACER, 1/2" 1


	WHL 1.pdf
	WHEELS AND TIRES
	1 28757-G01 TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.50 - 8) (INCLUDES ITEMS 2 - 4) 4
	2 28764-G01 TIRE (LINKS 18 X 8.50 - 8) 1
	3 28759-G01 WHEEL RIM (4 LUG) 1
	4 11657-G2 VALVE STEM 1
	5
	6 28757-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.50 - 8) (INCLUDES ITEMS 7 - 9) 4
	7 28764-G03 TIRE (TURF-SAVER 18 X 8.50 - 8) 1
	8 28759-G01 WHEEL RIM (4 LUG) 1
	9 11657-G2 VALVE STEM 1
	10
	11 28842-G01 WHEEL AND TIRE ASSEMBLY (SURE TRAIL 18.5 X 8.50 - 8 LOAD RANGE C) (INCLUDES ITEMS 12 - 14) 4
	12 28764-G08 TIRE (SURE TRAIL 18.5 X 8.50 - 8 LOAD RANGE C) 1
	13 28759-G01 WHEEL RIM (4 LUG) 1
	14 11657-G2 VALVE STEM 1
	15
	16 28757-G02 WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8) (INCLUDES ITEMS 17 - 1 9) 4
	17 28764-G02 TIRE (TURF-GLIDE 18 X 8.5 - 8) 1
	18 28759-G01 WHEEL RIM (4 LUG) 1
	19 11657-G2 VALVE STEM 1
	20
	21 28757-G04 WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8) (INCLUDES ITEMS 22 - 24) 4
	22 28764-G04 TIRE (FAIRWAY 18 X 8.5 - 8) 1
	23 28759-G01 WHEEL RIM (4 LUG) 1
	24 11657-G2 VALVE STEM 1
	25
	26 14723-G1 LUG NUT, 1/2 - 20 16
	27
	28 16042-G01 6" CHROME HUBCAP 4
	29 16042-G02 6" CHROME HUBCAP (SET OF FOUR) 1
	30 14913-G01 8" CHROME HUBCAP 4
	31 14913-G02 8" CHROME HUBCAP (SET OF FOUR) 1
	32 19241-G02 GOLD SPOKE HUBCAP 4
	33 19241-G04 GOLD SPOKE HUBCAP (SET OF FOUR) 1
	34 19241-G01 SILVER SPOKE HUBCAP 4
	35 19241-G03 SILVER SPOKE HUBCAP (SET OF FOUR) 1
	36
	37
	38 600599 ALLOY WHEEL AND TIRE ASSEMBLY(INCLUDES ITEMS 39 - 42) 4
	39 601768 TIRE 1
	40 601766 ALLOY WHEEL 1
	41 601353 ALLOY WHEEL CAP 1
	42 601767 VALVE STEM (CHROME) 1
	43
	44 601354 ALLOY WHEEL LUG NUT 16


	TWB 1.pdf
	TOW BAR - PERMANENT
	1 75318-G01 MOUNTING PLATE 1
	2 75319-G01 STOP MOUNT PLATE 1
	3 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 3
	4 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 3
	5 75338-G02 FEMALE STOP 1
	6
	7
	8 75304-G01 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) 1
	9 75299-G01 TOW BAR 1
	10 75302-G01 UPPER PIVOT 1
	11 75291-G01 LOWER PIVOT 1
	12 00410-G8 BOLT, 1/2 - 20 X 3" LG. 1
	13 00675-G3 WASHER, 1/2" (STAINLESS STEEL) 1
	14 75339-G01 SPRING WASHER 1
	15 00571-G5 WASHER, 1/2" 1
	16 11098-G8 LOCK NUT, 1/2 - 20 1
	17 75362-G01 LATCH STOP 1
	18 75340-G01 WASHER, 3/8" 2
	19 75360-G01 PIVOT PIN 1
	20 13571-G7 SPRING PIN 1
	21 75303-G01 LATCH 1
	22 20852-G2 COMPRESSION SPRING 1
	23 25661-G02 CUP WASHER 1
	24 13005-G4 SHOULDER BOLT, 5/16 - 18 X 2" LG 1
	25 75370-G01 LABEL (WARNING) 1
	26 75338-G03 MALE STOP 1
	27 12547-G4 BOLT, 6MM X 1 X 30 MM LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 1
	30
	31 75308-G01 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 32 - 48) 1
	32 75305-G01 HITCH 1
	33 75292-G01 PIVOT BOLT 1
	34 75309-G01 THRUST WASHER 2
	35 75342-G01 WASHER, 3/4" 1
	36 00518-G8 CASTELLATED NUT, 3/4 - 16 1
	37 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	38 75307-G01 BEARING 1
	39 00566-G6 LOCK WASHER, 3/4" 1
	40 00533-G8 NUT, 3/4 - 16 1
	41
	42 602981 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 48) 1
	43 603089 THREADED ROD 1
	44 27205-G01 TIE ROD END (LEFT HAND THREADS) 1
	45 18434-G3 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	46 27205-G02 TIE ROD END (RIGHT HAND THREADS) 1
	47 18434-G4 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	48 10387-G2 COTTER PIN 2
	49 00734-G3 LOCK NUT, 7/16 - 14 2




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




